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AVONZA

TabJIeTKH, BKPHTI IUIIBKOBOK 060/10HKO00, 10 300 Mr/300 mr/400 mr
Ne 30 y purakoHi 3 mostieTHIeHy BHCOKOT IIITBHOCTI 3 OCylIyBa4emM




Ilepekyan IHCTPYKIIII PO 3aCTOCYBaHHI, xopoTkoi  Jlo peecTpamiiinoro nocBix4eHns
XapaKTePUCTUKH JTIKAapchKOro 3acoly JepiKaBHOMO

MOBOIO,  ABTEHTHYHICTH ~ AKMX  HIATBEpKEHA Ne
migmcoM 3asBHHMKA a0 YIOBHOBAXKGHOI'O HHM -
npencrasanka (Penpkis K.) BLI1

ABOH3A
Tenodoripy {uzonpoxcnay @ymapar/
Jlamisynun/ Edasipens TabmeTkn
300 mr/300 mr/400 mr

1. HA3BA JIKAPCBKOI'O 3ACOBY

Tenodoripy JH30IpPOKCHITY ®ymapat/Jlamisymn/Edasipens 300 wmr/300 mr/400 wmr
Ta0JIeTKH

2. SIKICHHI TA KUIBKICHUM CKJIAJ

KoxHa TabIeTKa, BKPUTA IUTIBKOBOIO 00JIOHKOIO, MICTHT!
Tenodosipy auzompoxcmiy dpymapar 300 mr

JlamiBymua USP 300 mr

Edasipen3 USP 400 mr

JlomoMikHi pedoBMHH 3 BimomuM edexrom: 1 Tabmerka MicTHTh 218 Mr JaKTO3#

MOHOT1JIpaTy.
[ToBHHI epelTiK JOIMOMDKHHUX PEYOBHH IIPEJICTABIEHO Y Pozninmi 6.1.

3. JIKAPCBKA ®OPMA

TabneTKH BKPHTI ILTIBKOBOIO 000IOHKOIO.

OBauibHi, ZBOOIYKII TabIETKH Bix Oi0ro 10 Maibie OLI0ro KoIbopy i3 CKOIICHUMHU KpassMH
3 TucHeHssiM M 3 ognoro 60oky ta TLE 3 inmoro 60ky.

TabneTky HE CIIiA JIIHTH.

4. KJIIHIYHI XAPAKTEPUCTHUKHA

4.1 loka3aHnus

Teno¢osipy JAHU30IpOKCHITY ®ymapar/Jlamisymn/Edasipers 300 mr/300 mr/400 wr
TabneTky — 1e pikcoBaHa KoMbiHauis TeHO(OBIpY TU30MPOKCHILY hymMapaty, JIaMiBYJUHY Ta
edaBipeHsy.

Edasipens/Jlamisynus/Tenodosipy Jlusonpoxcuty Pymapar 400 mr/300 wmr/300 Mr
Tabmetku (edasipens, maMiByMH Ta TeHO(QOBIpY AM30TIPOKCHIY Qymapar) HpU3HAYAIOTECS
SK TIOBHA CXeMa JIiKYBaHHS iH(EKIIil, CIpHYMHEHO] BipycoM iMyHONSQINHUTY JTIOMHHH 1 Tuny
(BUI 1) y mopociux HAlieHTiB Ta JiTel 3 Macoio Tina He MeHIe 35 Kr.

Coin posrssyTH odiniiisi pekoMeHallii Moo JTiKyBaHHS Bipycy iMyHONE(IIUTY JIOAUHH
1 tamy (BIJI 1) (manpukiazn pexomennanii BOO3).

4.2 JTosyBaHHs i cnocid 3acTOCyBaHHS
JlikyRaHHS TIOBHHHO IIPH3HAYaTHCh JiKapem, M0 Mac NMOCBiL JIIKyBaHHs BIPYCY
iMmyHOnedimuTy nroauau 1 tamy (BUI 1).
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Jlozysawnns

Lopocni ma nionimxu

Pexomennosana no03a Terodosip/Jlavisymun/Edasipens 300 mr/300 mr/400 mr TabNeTKH:
pHiiMaeThCA TIEPOPATLHO OHA TabIeTKa O1H pa3s Ha JI00y.

Cnoci6 3acmocy8anus

Tenodorip/Jlamisymn/Edasipens 300 mr/300 mr/400 Mr TaOJETKH CIIiJl KOBTaTH LIJIMMH,
3aITUBaIOYH BOJIOIO.

Tenodorip/JTamiBymun/Edasipens 300 mr/300 mr/400 mr TabneTki CJIII mpUiMaTH HATILE,
OCKLIBKH 1Ka MOKe MiJBHIIMTH piBeHb edaBipeHsy B IUIasMi KPOBi, IO MoXe 30LNBIIHTA
YaCTOTY HOSBH MOOIUHMX peakiiif (muB. Poszin 4.4 Ta 4.8).

3 METOI0 IIOKpAIEHHS TMepeHOCHMOCTi ehaBipeHsy Ta 3MEHIICHHs HEOaXaHOro BILIMBY HA
HEpBOBY CHCTEMY, JiKapChKHil 3aci0 PEeKOMEHI0BAHO IPHIMATH IIEPE CHOM (muB. Poznin
4.8).

OuikyeTbest, MO i TeHodoBipy Oyae MeHIIOK TpUOIH3HO Ha 35% IICIIST 3aCTOCYBaHHA
Tenodorip/JlamiBymun/Edasipers 300 mr/300 Mr/400 Mr B TabneTkax HaTiie ITOPIBHSIHO 3
i€1o {HMBiTyaTEHOTO KOMIIOHEHTa TeHODOBIPY AU30NPOKCHILY hyMapary ITiJ1 9ac npuiiomy
Dki (muB. Pozminm 5.2). Odikyerbes, IO y HAIEHTIB 3 NPATHIYCHAM BipycOM KIIIHIYHE
3HaYeHHs TAKOTO 3MCHIICHHS MOXe OyTH He3Ha4HuM (muB. Posain 5.1).

Jimu

Tenodosip/TamiByun/Edasipers 300 mr/300 mr/400 mr TabIeTKH HE PEKOMEHIOBAHO
IPU3HAYATH AiTAM J0 12 POKiB Yepe3 BiCYTHICTh BHYCPIHMX JAHHX IIOZO Oe3meku Ta
e eKTHBHOCTI.

Jroou noxunozo 6iky

Tenodosip/JTamiByaun/Edasipers 300 mr/300 mMr/400 Mr TabieTku clIiz 3 00epeXKHICTIO
HPH3HAYATH JIFOISM IOXHIIOTO BIKY.

Kopuzyeanus 0osu

V BumajKy NpUIMHEHHS Tepamii y 3B°A3Ky 3 HENEPEHOCHMICTIO OJHOTO 3 KOMIIOHCHTIB
Tenodorip/JlamiBymun/Edasipens 300 mr/300 mr/400 mr TabieTky, abo Koiu 3MiHa 03U €
HeoOXiIHOIO, y IIFOMY BHITAJKy AOCTYIHI iHIN JiKapchKi 3aco0M, IO MICTATH TeHO(OBIpY
IHU30IPOKCHIY dymapar, naMiBymuH Ta edaBipens okpemo. Byzp jacka, o3HaHoMTech 3
KOpOTKOIO XapaKTePHCTHKOIO IHX JTIKapChKUX 3aC00iB.

Sikmo Tenodosip/Jlamisyua/Edasipens 300 mr/300 mr/400 Mr TableTKH 3aCTOCOBYIOTHCS
pasoM 3 pr(aMITIIHHOM, MOXKHA PO3LIIHYTH 3aCTOCYBaHH: ojatkoBo 200 Mr edasipeHsy
onuH pa3 Ha 100y (Bcsoro 800 Mr) (muB. Posmin 4.5).

Iopywenns @pynxyii Hupox

He pexomennosano npuiivara Tenodosip/JIamisymun/Edasipens 300 mr/300 Mr/400 mr
Ta6IeTKH TAlicHTaM 3 IOMIpHHM ab0 TSOKKMM IOPYIICHHSM GYyHKIIT HHPOK (KIIPEHC
xpeatuHiny Menme 50 mi/xB). [MamieHETH 3 moMipHAM a00 TSDKKHM IOPYIICHHAM byskmii
HHPOK MOTPeOyIOTh KOPUIYBAHHs iHTepBaly NpHHOMY HO3 JNaMiBYJHHY Ta TeHO(OBIPY
JU30IPOKCHITY hyMapaTy, IO € HeMOKIMBHM I Yac IpuioMy KomOiHOBaHAL IpernapariB
y popmi tabnerku (auB. Po3ain 4.4 ta 4.3).

Hopywenns ynrkyii nevinku

dapmaxokineTuka mpenapary Tenodosip/JlamiBynun/Edasipens 300 mr/300 mr/400 mr
TabIeTKH He BHBYANACH y TALI€HTIB 3 TOpymeHHsM QYyHKIII neuinky. 3a narmienTaMy CIij
PETeNBHO HATIAATH 100 MOSBU MOGIUHMX peakiilf, 0coGmmBo 3 GOKY HEpBOBOI CHCTEMH
CIPUYMHEHHX 3acToCyBaHHAM edapipensy (muB. Pozxin 4.3 ta 4.4).




SIkmo mamienTH, mo ogHodacHo indikopani va BIJI Ta rematut B, NpUIMHAIOTH npuiMarTu
Tenodogip/Jlamisyun/Edasipens 300 mr/300 mr/400 Mr TabneTky, 3a HUMH HeoOXIHO
peTeNbHO HarJIAaT! Ha HasBHICTH O3HAK 3arOCTPEHHS TCNaTUTY (mus. Po3min 4.4).

V pasi mpUIHHEHHS JTIKYyBaHHS NpenapaToM Tenodorip/JlamiBynun/Edasipens 300 mr/300
MI/400 MT TaGJIeTKH CIILI BpaXOByBaTH TPUBAIMN MEpPios HAIBBHBCICHHS cdasipcH3y (1uB.
Posnin 5.2) Ta TpuBamMii BHYTPILIHBOKIITHEHMH mepiol HamiBBHBeIeHHs TeHODOBIPY Ta
namiBymuHy. Uepes BapiloBaHHS IMX TOKA3HUKIB Yy MAIiCHTIB Ta BipOTIMHICTb PO3BUTKY
PE3HCTEHTHOCTI CITiT 03HAHOMUTHCE 3 PEKOMEHJANIAMH 11010 nikysanus BUI, BpaxoByroun
TaKOXK IIPUYMHY TIPUITHHEHHS JIIKYBaHHS.

4.3 IlpoTunoxkasaHHs

Tenodosipy Juszonpokcuny Pymapar/Jlamisynun/Edasipens 300 wmr/300 wmr/400 mr
TabIeTKH NpPOTUIOKAa3aHi IallieHTaM 3 KIIHIYHO 3HAYyIIOK rimepyYyTIMBICTIO 10
TenodoBipy, mamisymuHy, edasipensy abo no Oyme-ikoi 3 IOIIOMDKHHX PEYOBHH, IO
MICTSTBCA Y Tpenapari.

[lix wac npuitomy Tabnetox Tenodoip/JlamiBymu/Edasipens 300 Mmr/300 mr/400 mr He
CITiJl 3aCTOCOBYBATH POCIMHHI Npenapari, MO MiCTATh 3BipoOidl (Hypericum perforatum),
Yepe3 PU3MK 3HMKEHHS KOHIICHTpamii y miasmi KpoBi Ta 3HHIKEHHS KIHIYHHX e(deKTiB
easipensy ( quB. Po3min 4.5).

Edapipens 3HayHO 3HIKYE KOHIEHTPAUI0 BOPHKOHA3OIY Y muasMmi KpoBi, TOmI SK
BOPHKOHA3071 3HAYHO IMiJBUILyE KOHIEHTpAIilo e(aBIpeHsy B mwiasmi KpoBi. OCKITBKH
Tenodosip/JlamiBymun/Edasiperz 300 mr/300 mr/400 Mr Tabnetku e KOMOiHOBAaHUM
mperapaToM i3 (ikcoBaHOKO 103010, 103y edaBipeHsy He MOKHA 3MIHIOBAaTH; TOMY
popuxonaszon Ta Tenodosip/JlamiBy nun/Edasipens 300 Mr/300 MI/400 Mr TaGJIETKH HE CIIiA
npuiiMaTh ofHOoYacHo (IuB. Po3min 4.5).

4.4 IomepeKkeHHs TA 3aM001KHI 3aX0/1H (010 BHKOPHCTAHHA
3azanvni

B SKOCT1 ¢ikcoBaHO1 KoMOiHaii Tenodozsipy JIM30TPOKCHILY
®ymapat/Jlamisyun/Edasipers 300 mr/300 mr/400 mr TabneTku He CJIiT 3aCTOCOBYBAaTH
OIHOYACHO 3 IHIIAMH JIKapCHKUMH 3ac00aMH, IO MiCTATh Oy/b-sKi 3 THX CaMHX aKTHBHHX
KOMIIOHEHTIiB, fK e(aBipeH3, naMiByiuH ab0 TEHOQOBIpY AHU3OIPOKCHIY ¢pymapar.
Edagipens TenodoBipy AM30MPOKCHIY dymapar/namiByauH/edaBipens 300 mr/300 mr/400
MT TabJIETKH HE CIiJ 3aCTOCOBYBATH OJHOYACHO 3 IHINMMH aHAJIOTaMy UTHIHHY, TAKUMH 5K
eMTPHLIUTAOIH. (nuB. Poznain 4.5). Tenodosipy JIM30IpOKCHILY
®ymapar/JIamisyaun/Edasipers 300 mr/300 mr/400 mr Tabretku He CJIiI 3aCTOCOBYBAaTH
0JIHOYACHO 3 a71e(OBIpOM JUIIIBOKCHIIOM.
Ilepeoaua BI/I

[Tin uyac nixyBanHs TeHodoBipy Ju30mpOKCHITY dymapar/JlamiByaun/Edasipens 300
MI/300 Mr/400 Mr TaGneTKH He GY7I0 BUSBJIEHO, IO e ycyBae pusuk nepenadi BUI-inpexuii
CTATEBHM IUITXOM ab0 Yepe3 KpOB, X04a PU3UK MOKe OyTH 3MeHIIeHHi. [TallieHTH NOBUHHI
IIPOJIOBKYBATH 3aCTOCOBYBAaTH BiIOBiNHI 3amo0DKHI 3ax0d UL 3anobiraHHs mepenadi
BIJL

Juoanosun

OjHOYacHe 3acTocyBaHHsA 1eHodoBipy JIH30IPOKCHITY dymapar/JlamiBynun/Edasipens
300 mr/300 Mr/400 Mr TabNeTKH Ta IMIAHO3HHY HE PEKOMEHIYETHCS, OCKITBKH IIiCIs
OXHOYACHOTO 3acTOCYBamHA 3 TeHODOBIpy AH3OIPOKCHIY (yMapaToM KOHIEHTPAIis
JMIAHO3MHY B ILIa3Mi KPOBi 3HAYHO 301bIyeThes (1uB. Po3in 45() IUTRIA . ot »




3axeoprosanHa ne4inKu

BesmeunicTh 3acTocyBaHHs Ta (GapMaKOKIHETHKA edapipensy He JOCII/KyBalach cepell
MAIQeHTIB i3 BQKKAMH 3aXBOPIOBAHHAMH TEYiHKIL Tomy TenodoBipy HU30mpOKCHIY
dymapat/Jlamisyus/Edasipens 300 Mr/300 Mr/400 mr TabneTkd Ciif IpU3HAYaTH
HamieHTaM 3 1€l TPYIH JMIIe y TOMY BUIAJKY, SKIIO BBAXAETHCH, MO KOPHCTH IepeBaxae
Ha/| PU3HKAMH, i TTi/1 9aC PeTebHOT0 MOHITOPHHTY Oe3MmeKHu.

I'enamomoxcu4HiCmo

TTinBuIeH s PiBHS TpaHCaMiHa3 MOe BiIOYTHCh 4Yepe3 MicsIl Imicis TMoYaTKy IpUHAOMY
edaBipeHsy, 10 LBOTO CXITbHI TALIEHTH 3 CYNYTHBOIO indekuiero remaruty B Ta/abo
rematuty C. PeKOMeHAyeTbCs NPUIMHHTA JHKYBAHHS, SKILO renaTOTOKCHYHICTE €
CHMIITOMATHYHOIO 260 KO piBeHb TpaHcaMmiHaz> 10 pasiB HMEPEBHIIYE BEPXHIO MEKY
HOPMU.

[MeuinkoBa HEIOCTATHICTH Oyna BUSBIEHA y MAIlieHTIB 0Oe3 IOTIEPEeIHIX 3aXBOPIOBAaHb
nedinku abo iHmMX imeHTHG®iKOBaHHX (AKTOPIB PU3MKY (IUB. Poznin 4.8). HeoOxinno
PO3IJIIHYTH MOHITOPHHI IICYiHKOBHX depmenTie y mamieHTis Oe3 HasBHOI [I€YIHKOBOI
nuchYHKIIT 9i iHIMX GaKTOpiB PUSUKY.

ITayienmu 3 BIJI, ma cynymuimu 3aX60plo6aniamu Ha 2enantum B ab6o zenamum C

[amients 3 xpomiummm rematutoM B abo  C, gKi OTPHMYIOTH KOMOIHOBaHY
AHTHPETPOBIPYCHY Tepamiio, MaioTh IIJBHIICHUH PH3HK CepiO3HHX Ta IOTEHIIHHO
CMepTeNbHUX MOGIYHMX peakii 3 00Ky TICYiHKH.

JlikapsM CIi 3BEepHYTHCH OO YHHHHX METOAUTHHX pexomeHanii moyo mikysanus BIJI-
indekmii a7 ONTHMANBHOTO JIKYBAaHHS BUI-indexmii y mnamieHTiB, KOiH(OIKOBaHHX
remaTuToM B.

JlamiByauH Ta TeHOQOBIPY JHU3OMPOKCHILY dymapar Takox AieBi mpoTH rematuty B. Tomy
npunuEenHs npuiiomy Tenodosipy JH30mpOKCHILY ®ymapar/JlamiBynus/Edasipens 300
MI/300 Mr/400 Mr TabeTkd mamieHTamu, KoindikoBammmyu Ha BLI Ta rematut B, Moxe
IPHU3BECTH JI0 BAXKKOIO 3arOCTPEHHS IETATHTY. [MamieHTH 3 0JHOYACHUM iH(QIKyBaHHSIM Ha
BIJI ta rematut b, SKi NPUIHHIIOTH IPHHOM Tenodosip/Jlamisynun/Edagipens 300 mr/300
MI/400 Mr TabMeTKd TMOBMHHI OYTH MHifl THIGHEM HAarsaoM Iif dac KJIIHIYHOTO Ta
71a60paTOpPHOTO  CIHOCTEPEKEHHS  IPOTATOM [OHAWMEHIIe YOTHPHOX MICSIB Micist
npunuHenns Jikysanms Terodosipy HusompoxeHiy dymapat/Jlamisynun/Edaripenz 300
Mr/300 Mr/400 mr tabnerku. Ilpu HeoOXimHOCTI MOXe OYyTH BHIIPaBIaHHM BiJIHOBJICHHS
crenudivnoi Tepamii mpoTH rematuty B. [amieETaM 3 IPOTPECYIOYMM 3aXBOPIOBAHHAM
meuinkd abo IUPO30M IPUIHHEHHSA JIKYBaHHSI HE PEKOMEHIYETBCS, OCKIJIBKH 3aroCTpPEHHs
reNaTUTy Ml JIIKYBaHHS MOXE IIPU3BECTH 10 JeKOMIIEHCAIIT CYIHKH.

Bucunanns

Bucun 7erkoi Ta cepelHboi TSDKKOCTI IyXKe 9acTo PO3BHUBAETHCI IPOTATOM JBOX TH)KHIB
TIics TIOYATKy 3acTOCYBaHHs e(aBipeH3y i He mOTpeOye MPUITHHEHHS JiKyBaHHS. 3a3BHYai
BHCHII IIPOXOJHTH MPOTSIOM JBOX THKHiB. Baxki BHCHITAHHS abo epuTeMa, BKIIIOYAIOYH
curnpoM CriseHca-J[PKOHCOHA, BAMAraioTh HEraiHOTO MPUIIMHCHH nixyBanHs (muB. Po3ain
4.8).

Llenmpanvua nepgosa cucmema ma Oist Ha NCUXIKY

Ilo6Giuni peakiii 3 GOKy HEHTpagbHOI HEPBOBOI CHCTEMH Ta ncuxiaTpuuHi MOOIYHI ABHIIA
Iy’Ke YacTO BHHMKAIOTH IICHA IOYATKy IPHHOMY ebapipensy (mu. Posminm 4.8). Ll
CHMIITOMH 3a3BHYail BAHMKAIOT IPOTATOM IEPIIOr0 THIKHS JIiKYBaHHS 1 3a3BHHYal 3HAKAIOTh
nporsroM 4 THXHIB JiKyBaHHs. IcHye NOTCHIIHHMI anuTHBHUI e(eKT IpPH BKHUBAHHI
ATKOTONIO Ta IHIHX NCHXOAKTHBHHX HAPKOTHKIB. ITaIlieHTiB CIi MONEPEIUTH, IO AKIIO
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BOHM BITUYBaIOTh TaKi CHMIITOMH, sIK BOXKKa Jernpecis, Tcuxo3 ado cyinunaIbHl IyMKH, BOHH
OBHMHHI HeraifHo 3BepHYTHCS 0 CBOTO JliKaps abo MeHHOro npariBHUKA, 100 BH3HAUNTH,
Ui KOPUCTH BiJI Tepamii nepeBakac Hajl pH3HKaMH.

QYHKYIT HUPOK

TerodoBip BUBOAUTECA NEPEBAKHO HEPKAMM IIITXOM NOCAHAHHA KI1y00uKoBoI dinpTpari
Ta aKTHBHOI KaHaublleBOi cekpewii. Takum 4YHHOM, ¥ [ALiCHTIB 3 TOPYUIEHHM GYHKIIT
HHpOK KJipeHc 3HHKyeThes. JlaHi IMOJO Gesmexku Ta CEKTHBHOCTI TeHOQOBIPY
JM30MPOKCHTY (yMapary y TNali€HTIB 3 MOPYIICHHAMM dynxnii Hrpox (<80 MI/XB)
0OMEeIKeHi. Jlst TaKuX IAI[IEHTIB Tenodoripy JIM30TIPOKCHILY
®ywmapar/Jlamisymus/Edasipens 300 mr/300 Mr/400 MT TaGIeTKH CIIiJl 3aCTOCOBYBATH JIAIIC
y TOMY BHIIQJIKY, SKIIO TIOTEHIIIHHA KOPUCTE BiJI JTIKYBaHHS TIePEBHIIy€ TIOTCHIIAHUH PU3HK.
V mamieHTiB 3 NOMIpHOK ab0 TAKKOIO HHPKOBOIO HEIOCTATHICTIO TIepio/l HalllBBHBEICHHS
NaMiBYJIMHY 3 IUIa3MH KPOBi 30UIBIIYETHCA HEPE3 3HIKCHHA xnipency. [ Ilamientis 3
KIipeHcoM KpeaTHHiHy <50 MIJI/XB PEKOMEH/IYETbCS 3MCHILICHHS I03H.

BactocyBanHs TeHooipy JH30IPOKCHILY ®ymapat/JlamiBymn/Edasipens 300 mr/300
MI/400 MT TabJIeTKH He PeKOMEH/IyEThCs MAllieHTaMm 3 KIPEHCOM kpeaTuriny <50 MI/XB,
OCKUIBKH BiITIOBLIHOTO 3HMXKEHHS J03M KOMOIHOBaHOIO TabICTKOIO JOCATTH HEMONIMBO
(nmB. Pozmimu 4.2 Ta 5.2).

[Ilpu 3actocyBaHHI TeHO(OBIPY JAM3ONPOKCHILY dymapary y KIiHIYHIHA HPaKTHII
TOBiIOMJSIIOCS TIPO ITIOTipIIeHHs (QYBKIII HHPOK, HHUPKOBY HEIOCTaTHICTh, IT1IBUIICHHS
KpeaTuHiHy, Trimodocdaremito Ta HMPOKCHMANBIY TyOyJomaTiio (BKJIIOYAIOUM CHHIPOM
dankoni) (mus. Po3xin 4.8). PeKOMEHIYETECA PO3PAXOBYBATH KIipeHC KpeaTHHiHy JUIA BCIX
HamieHTiB MO TOYATKy Tepamii Ta BIANOBIZHO 10 KIHIYHMX OOCTaBHH mijg gyac Tepamii
npenapatoM TeHodoBipy JH30IPOKCHITY ®ymapar/JlamiBymun/Edasipens 300 mr/300
MI/400 Mr TabneTku. JIjig MAli€HTiB 3 PU3UKOM BHHUKHEHHS HUPKOBOi HEIOCTATHOCTI CIiJ
Ha MOCTilfHi#t OCHOBI IIPOBOUTH MOHITOPHHTI PO3PAaXyHKY KIIPEHCY kpeatuHiny Ta dpocdary
CHPOBATKH KPOBI.

V namieHTiB, SKi OTpHMYIOTH TeHOQOBIpY AM30MpOKCAIY dymapar, GyHKIIIO HEPOK CIiJ
IIOBTOPHO OIIHAUTH IIPOTATOM OJHOTO TIDKHS, BKIIHOYAIOUH BUMIpIOBaHHsI PiBHS IJIIOKO3H B
KPOBIi, KaNifo B KPOBI Ta IJIIOKO3H B Cedi, SKIIO pisenb docdary B cupoarii kposi <1,5
M/t (0,48 MMoIIB/1) 260 KITIPEHC KpPeaTHHIHY 3HH3UBCSA HIKIC 50 mu/xB (muB. Po3xin 4.8,
IPOKCHMalIbHa TyOyJsIonaTis).

Cif TaKkoX pPO3IVIHYTH IMTAaHHS PO IPHIHHCHHS nikyBagHs npenaparom TeHoosipy
Jlusompoxcuny ®ymapar/Jlamisymmn/Edasipens 300 Mmr/300 mr/400 Mr TaOneTKH IS
NAIi€HTiB, Y AKMX KIPEHC KPEaTHHIHYy Iajae HHKJIE 50 mur/xB abo piBeHb docdary
cupoBaTky Kposi Hinkde 1,0 mr/un (0,32 MMOITB/ JI).

He ciin paszom 3 mpenaparoM Tenodosipy JIn30npoKcHiTy dymapar/JlamiByqus/Edasipens
300 Mr/300 Mr/400 Mr TaGJeTKH OJHOYACHO 3aCTOCOBYBATH HE(DPOTOKCHYHI JiKapChKi
3aco0M (HAImpHKTa[, aMiHOITIKO3MIH, aM(OTepHIHH B, ¢ockapHer, TaHIHKIOBID,
IeHTAMiIHH, BaHKOMinuH, 1wmodosip abo  iHTepIeHKiH-2). SIkmo  0HOYacHOro
3aCTOCYBaHHS TeHOQOBIpY MH30NMPOKCHITY ¢ymapaTy Ta HeQPOTOKCHYHUX 3aco0iB He
VHUKHYTH, QYHKI{IO HEPOK CIIiJl OLiHFOBATH IIOTHXKHSL.

Bnnue Ha kicmku

Y KOHTPOTHOBAHOMY KJIIHIYHOMY JOCTIKEHHI B 000X rpymax, Mo IpOXOXHIHT JKyBaHHA
criocTepiranocs 3HIKEHHS MiHepalbHOI ITHLHOCTI KICTKOBOI TKAHMHH XpeOTa Ta 3MiHU
KiCTKOBUX OioMapkepiB y MOPIBHSHHI 3 BHXIJHHM IIOKa3HHKOM, IPOTC i IOKa3HHUKH Oynm
3HAYHO BHIIMMH y TPYII, 10 POXOIHIA JIKYBAHHSI TeHO(OBIpY JM30MPOKCUIY hymapaToM,
HiX y TPYII TTOPiBHSAHHA, 10 OTPUMYBajla CTaByIMH (xoxeHn y KomOiHamil 3 TaMiBY/THHOM Ta




edasipenzom) wa 144 Tasrwi. 3MeHIueH s MiBepanbHO} IITBHOCT KiCTOK CTerna Oyio
3HAYHO OLIBIIMM y Iiif pymi 1o 96 Tmxps. Onnak, npotsrom 144 Tmsxmip He Oyio
T1JIBHIICHOT O PHU3HKY 1epesioMiB abo 10Ka3iB KTiHiumo SHAYYIIMX aHOMaJiH KiCTOK.

His Tenoposipy supuanacy y BUI-1-indikoBanux miteii Bikon B 12 pokiB. 3a HOpMalIbHNX
YMOB MiHepalbHa IIIBHICTL KicTok Y Uil BiKOBil Tpymi mmmko 3pocrae. V mnomy
JTOCTIIJDKeHH1 CCpeIHA IIBUAKICTH 30iTbIICHHS KICTKOBOT TKAHHHU Oyna MeHmow0 y Ipymi,
AKa OTpuMyBana TeHo(oBip, mopiBHAHO 3 Ipynoro mnanebo. Ha poseurok ckenera (BucoTY)
II€ He BIIMHYNO. Mapkepn KicTKOBOTrO OOMIiHY y memiaTpuunmx NALIEHTIB BikoM Big 12

00MiHY BimOBiIHO 110 edexris, mo CIIOCTEpITarOThCs y JOPOCIIHX. Yepes MOXITHBHY BIITHE
TeHO(OBIPY Ha KiCTKOBHi MeTabouizm, TeHo(1)OBip/HaMiByaHH/E(paBipem 300 wmr/300
Mr/400 Mr TtaGueTkn CII 3aCTOCOBYBAaTHM nmime HiTiTKaM y Bimi 18 POKIB, sKII0
BBAMKACTBCA, 1110 KOPHCTB IIEPEBHIIye PH3UK (1uB. Po3xin 4.8).

KictkoBi anomanii (pizko crpusoTh TIepeIoMam) MOXXyTh 6yTH 1OB

OTPHUMATH BI/INOBINHY KOHCYIbTAIIiO.

Jlakmayuoos

Jlakroanumos e PLIKICHHM, aje BOKKHM, MOTCHUIHHO Hebesmeynum JUIL  KUATTS
YCKIIAMHEHHSAM, IIOB’S3aHUM i3 3aCTOCYBAHHAM  HYKIICO3UIHUX 1HTiGiTOpiB 3BOPOTHOI
Tpanckpuntasu (HI3T). Bigomo, mpo JesKi iHIN areHTH Iboro KJIaCy BHKIIMKAIOTH
Jlakroanunos. Jlokmimiumi Ta KotiHigHi jmami CBITYaTh 1po Te, Imo PHU3HK BHHHKHEHHS
JAKTOANUNIO3Y, SIKHH BBAXKACTHCS MOKITHBIM ePEKTOM KIIacy HyKIeo3mumx aHAJIOTIB, JIyxKe
HU3BbKHH IS TeHoQoBipy Au30NpoKcuny dymapary Ta naMiByuHy. OIHaK Ieii PH3HK
HEMOMUIMBO BHKIFOYHTH. JIaKTOAIMI03 MOsKe 3’BUTHChH Yepe3 Kilbka MICALIB JIiKyBaHHS

BHMarae HeBiIKITaXHOT METHIHOT TOMOMOTH.
Jlinooucmpogis ma nopyutenns 0bminy peyosun

Kom6inoBana aHTHPETPOBIPYCHA Teparris Oyna mos'szana 3 ICPEPO3NONIIOM XHpPYy B
oprasismi (mnmommcrpodis) y BUI-indikoBanux mamienTip. OcKinbku 118 meskmx iHmmx
AHTHPETPOBIPYCHHX MpemapaTin ZOBCNICHO HAsIBHICTH Ii€i MOGIYHO] peaxuii, mami mpo
TE€HO(OBIp, TaMiBy1uH Ta edasipens sk 36yuukin HEJI0CTaTHI; mificHo, Gyio NI0Ka3aHo, 110
Hepexin Bix aHamora THMIIMHY (HalpHKiIan, CTaBYIHHY) 10 TeHO(OBipy 301IBImye BMicT

BKJIIOYAaTH OWIHKY (i3MYHHX O3HAK Iepeposnoniny xupy. Crig DPO3ITIIHYTH MOXKJIHBICTE
BUMIPIOBAaHHS JTiIifiB CHPOBAaTKH KpPOBI HaTIecepme Ta PIBHS IIIFOKO3H B KPOBI, a Takox
HaJIeXKHE KYBaHHS JTITLTHIX Iopymens (1uB. Posnin 4.8).

Mimoxondpiansna ouchynxyia

Byno IIPOACMOHCTPOBAHO, O in Vifro Ta in vivo aHAJIOTH HYKJICO3UAIB Ta HYKICOTHIIR
BUKJIUKAIOTE  PI3HHH  CTymiHb TIOIIKOIKEHHS  MITOXOHApIH. Bymu TNOBITOMJIEHHS TIpo




MiTOXOHIpiaTbHy auchynxiico  y  BIJI-HeraTHBHEX HEMOBJIAT, 1IN0  3a3HaIH
BHYTPINIHBOYTPOGHOTO  Ta/abo  MOCTHATAILHOIO BIJIUBY  HYKJICO3MJHHX  aHAJOTIB.
OCHOBHHMH 11OGIYHEMHU SBULIAMH, SIKI IOBIZIOMIISIOTECS, € TeMaTO O] po3nanu (aHemis,
HEHTPONEeHIs) Ta MOPyIeH s 0OMIHY pe4oBUH (rimepakTaTeMis, rinepninacemis). 1i seuma
HacTo HOCATh TUMYACOBHMH Xapaktep. Ilosimommsmocs 0po JiesKi Ni3HI HEBPOJIOriumi
po3nanu (rinepToHyc, CyI0MH, aHOMAJIbHA noBexinka). Hapasi meginomo, uu ¢ HEBPOJIOTIYH]
posfami  THMYaCOBMMHM — 4YM  NOCTiHHMMH.  Byap-sxa IUTHHA, sgKa  3a3Haia
BHYTPIMIHEOYTPOGHOTO BITHBY HYKJICO3UIHUX 1 HYKIECOTHAHHX aHATOLIB, HaBiTh BIJI-
HETaTHBHI JiTH, IOBMHHA NPOITH KIiHiYHe Ta nabOpaTopHe COCTePEKEHHS 1 TOBUHHA OyTn
MOBHICTIO 00CTeXeHa Ha TIPE/IMET - MOZKIIMBOI - MITOXOHAPianbHOi  AUCHYHKIIT y pasi
HasBHOCTI BiNIOBIIHHMX O3HAK UM CHMIITOMIB, Lli pesynbraty He BIIMBAIOTH Ha HUHiNLi
HalllOHATBH] peKoMeHmanii oo 3aCTOCYBaHHS aHTHPETPOBIPYCHOI Teparii y BariTHHX s
3amo0iraHHs BepTHKATLHIH mepexaui BIJT,

Ianxpeamum

JlixyBanHs mpemapatom Tenodozipy MMMamiyun/Edasipens 300 mr/300 mr/400 wmr
TabJIETKH CJIi HeraiHo TIPUMHMHATH, SKIIO BHHUKAIOTH KIIHIYHI O3HAKH, CHMIOTOMH a6o
711abOPaTOPHI BIIXMICHHS, O CBITaTE po nankpeatut (muB. Posmin 4.8).

Onopmynicmuuni ingpexyii

Y namieTiB, ski oTpEMYIOTH aHTHPETPOBIPYCHY ~Tepamilo, MOXYTb IIPOIOBXKYBaTH
PO3BHBATUCS ONMOPTYHICTHYHI iHpeKwii Ta inmi yeknanneHns BlUI-ingexnii. Tomy mamientu
NOBHHHI 1NepeOyBaTH WX peTebHIM  KIiHITHIM HarJsgIoM JiKapie abo MeauyHmX
IPANiBHAKIB, AKi MAFOTh JOCBI nikyBanHs BUT-indexmii.

Cundpom eionoenenns imynnoi 6ionosioi

Y BUI-iH¢ikoBaHHX NALIEHTIB 3 HATBHOIO BAKKOWO IMYHHOIO HEJIOCTAaTHICTIO, SK IIPABHJIO,
IIPOTATOM NEPIIMX KUTBKOX THXHIB a60 MicSIlB miciis II09aTKy 3aCTOCYBaHHSI KOMOIHOBaHOT
APT Moxe BHHHKHYTH 3amaibHa peakilis Ha Ge3cMMOTOMHI ab0 3aTHIIKOBI YMOBHO-
UaTOreHHi  30yAHHMKH  (HampHKia, perunit  [[MB, MikoGakTepianbHi  iHdekii,
ITHEBMOLMCTHY NMHEBMOHIIO) CEepifo3Hi KIiHiUHI CTaHH 260 MOCHITCHHS cumnromiB. Ilpu
HEOOX1IHOCTI cI1i po3movaTu JKYBaHHS.

Ocmeonekpos

Xouya eTionoris BBaXXaeThes 6araTodakTOpHOI (BKIIOYAOUN BKHBAHHS KOPTHKOCTEPOI/IiB,
BKUBAHHS aTIKOTONIO, CHIBHY iMyHOCynNpecito, BHINMiA iHIEKC MacH TiJ1a), TOBIIOMIIIIOCS
PO BHIIaZKH OCTEOHEKPO3Y, OCOOIHBO Y MAI[i€HTIB 3 nporpecyroyoro BlJI-indekmuiero Ta/abo
TPHBAJOro  BIUIMBY KOMOIHOBAaHOIO aHTHPETPOBIPYCHOIO Tepamicro. IlamienTam g
TIOpPaZIUTH 3BCPHYTHCSA 33 MEIMIHOIO JOTIOMOTIOI0, SKIIO BOHH BiT4yBaroTh 6o B Cyriaobax,
CKYTICTB CYTrII06iB 260 BaKKiCTD B pyxax.

Hayienmu nimnvozo iy

auientn mitHROrO Biky wacTime wmaroTh IOTIPIIEHHS (QYHKIIT HEPOK; TOMy ciix Oyru
00€peXHHUM IIPH JTiKyBaHH] MAIEHTIB TITHLOIO BiKy TeHOdOBipy JAU30IIPOKCUITY (hymMapaTom
(mMB. HIDKYE).

Honomisxcui pevosunu

IauientaM 3  pinkicauMu  cmanxosmMu IpoblieMaMH  HemepeHOCHMOCT] raJlakTo3M,
nedinuTom naxrasu Jlamma a6o MasbabCcopOLiEIO ITIOKO3H-TaTAKTO3H He CIIL puiiMaTH 1eit
Ipemnapar.




4.5 B3aemonis 3 inmumu JKAPCHKHMH 3ac06aMu Ta i dbopmu B3aemoii

B3zaemooii, wo cmocylomscs 1amigyouny

OnnouacHe 3actocyBamms 3 TPUMETOIIPHMOM/CY Ib(haMeTOKCA30J10M NPH3BOJUTE 110
30ULIBINEHHS IO NaMIBYIHHY T1iJi KPHBOO KOHUenTpauii Ha 40%. Kopurysanus 1031
TeHoQ)OBip/HaMiByaHH/EQ)aBipem 300 mr/300 Mr/400 Mr Tabmerku me noTpibHe.
JlamiBy tiiH He BrmBac Ha (apmakoxinetuky TpUMETONPHMY abo cyThhameTokcazoy.
Bszaemooii, wjo cmocyiomses menogosipy

Hunanozun

Onmnouacre 3acrocysamms TEHODOBIPY TH30NpPOKCHITY dymapary Ta TUIaHO3UHY He
PeKOMEHIyeThCs (muB. Po3xin 4.4 ta Tabmmmo HIDKYE).

Jlixapcoki 3acobu, wo eusodsmvcs HUpKamu

Ockinbku  TeHOGOBIp BHBOTHTHCS [IEPEBA’)KHO HHUPKaMH, OJHOYACHE 3aCTOCYBaHHS
TeHO(OBipy AM3OIPOKCHIY (yMapaTy 3 JHKapChKHMH 3aco0amH, 10 3HIKYIOTH (yHKITIEO
HHUPOK ab0 KOHKYpPYIOTb 3a AKTHBHY KaHAJBLEBY CEKPELito Yepe3 TPaHCIOPTHI 6inku

hOAT 1, hOAT 3 a6o MRP 4 (Hanpuknan, wuaodoBip), Moxke 3GLTLIHTH CHPOBATKOBY
KOHIIEHTpaIio TeHo(OBipy Ta/a6o JIKapCBKHX 3ac06iB, mo 3aCTOCOBYIOTHCS OJIHOYACHO.
Crix ymmxaru 3acrocysanms TEHO(DOBIPY ITH30NMPOKCHILY bymapaty 3 HedpoToKCHIHIMY
JMIKapCHKUMH  3aCO0AMH, TAKHMH SIK aMIHOTILKO3H/TH, amdorepunus B, dockapmer,
TaHIIKIIOBIP, ICHTaMiTHH, BaHKOMIILMH, THI0(oBip a6o iHTepreiikin-2 (aus. Posmin 4.4).
Bpaxosyroun, mo TaKpOJTIMYyC MOXe BILTHBATH Ha ¢ynknito HEpOK, PCKOMEHY€ThCS
PETeNbHUM  Harmsx npu OAHOYACHOMY ~ 3acCTOCYBaHHI 3 TeHO(OBIpY JHU30IIPOKCHITY
dymaparom.

Bsaemooii, wo cmocyromuves egasipenzy

Edagipens BuBomuThCS mumsxom MeTaboTi3My B NEYiHI, rONOBHHM YHHOM Karaji3yeTscs
3opopmoro CYP2B6 remernuno MOTIMOPGHOro LHTOXpoMy (CYP) 450, a takox CYP3A.
Tomy 3acobu, mo 3miHO0TS axTHBHICTE CYP2B6 a6o CYP3A, MOXYTb 3MIHIOBAaTH
KOHIICHTpaiio edaBipensy B miasmi KPOBI.

Edasipens € kminiuno pausum IHIYKTOpOM (hepmenTiB nuroxpomy P450, Ttakux sx
CYP3A4; Ttomy MOXYTb ~ BHHUKATH B3A€MOAii 3  JiKapchKumu 3acobaMu, 1m0
METabOMi3yIOTbCS MM  wuIsIXOM. 5 vitro ehaBipeH3 Takox ¢ iHribitopom UDP-
Tnokyponosuntpancgepas, CYP3A4, CYP2C9 ta CYP2C19. V NIEPEBAXKHIN OGiabIocTi
BUIIAJIKIB, KOMH edaripens BzaeMonic in vivo 3 BIIOMHMH CyGcTpaTamu CYP3A, wucrum
PE3YJIBTaTOM TICIIs GaraTopas’oBHX 103 € 3MEHTICHHS CHCTEMHO] CKCIIO3HIlii Ipenapary, mo
B3aeMozie 3 edaBipensom. Xoua edasipens Moxe mistm in vivo sk YHCTHH 1HTIGiTOp
CYP3A4 micns nepmmx 103, He OyJO MPOAEMOHCTPOBAHO, MO IiE BiOyBaeThea micis
novatky inaykuii CYP3AA4.

Edasipens re crin 3acrocoBysati ommouacko 3 TepdeHannHOM, acTeMizomom, LH3AIPHIOM,
IIMO3HIOM, GenpHIrIoM a6o MOXIJHUMH PIXKIB, OCKITIBKH IIe MOKe IIPH3BECTH JI0 3MiHH
KOHIICHTpAii KX IIpenaparis y miasmi KPOB.

'Toprosi Haseu me npexBanidikyrorscs BOO3. Ile 3aTBEPIDKYETBCS MICIEBHM OPraHOM 3
PETyJIOBaHHS JKapChbKUX 3aco6iB. V uboMy WHOPAR 3anmaTeHTOBaHA Ha3Ba Jume sk
IIPHUKJIA.

Tabnuys  nikapcokux — 63aemodiii o4 mabnemox menogosipy ouzonpokcuny
qbymapam/ﬂameyaun/eqbaeipeus 300 me/300 m2/400 mz

Hacrynuuii ciincox B3aemopniii me crix POSIVIANATH K BUYCPIHMH, a SIK penpe3eHTATHRHHIL
AULSL KIIACIB JTIKAPCBKUX 3aco0iB, M0N0 SKHX CIII BUSBIATH 0GEPeKHICTH (minBHIMEHMIH
BILIMB ITO3HAYACTBCS K « 1%, 3MEHIIEHH} BIUTHB [103HAYAECTLCS «|», 0e3 3MiH K «<>», Tpuyi
Ha ICHP «T.H.1», IBIYi HA IEHb SIK «I.H.I.» 1 OJHH Pa3 B ICHb AK «O.p.H.I»).




Jlikapcebki 3aco6n 3a B3aemopnis
TepAaneBTHYHHM

CHIPAMYBaAHHAIM

Pexomenmamii o0
0THOYACHOI0 32CTOCYBAHHS

Aumuingexuiiini 3acoou

AHTHpETpOBipyCHi IpernapaTu

Ananozu nyxneosuois

3unoByaun Bsaemonis Bincyras
CraBynun
Abakagip

Adakasip / TEHO(OBIp

Abakasip Ta Tenodorip
MlamiBymun/Edagipens 300
Mr/300 mMr/400 Mr TabieTky He
CIIIJI 3aCTOCOBYBATH OJIHOYACHO,
OCKLILKH, OYiKY€ThCs, 1110
aIMTHBHUH edekT abakagipy
Oyne obMesxeHHit a6o BIJICYTHif

EmTpunuraéin / JIaMiBYIHH

EmMTpunurabin ta Tenodosip
[JTamiBy nun/Edagipens 300
Mr/300 Mr/400 Mr TabneTkn
TabJIETKH He CIIij IpHitMaTH
OZTHOYACHO, Yepe3 Mo IiOHICTh
MiX eMTPULUTAa6iHOM Ta
JTaMIBYJTHHOM Ta, SIK OYIKy€eThCH,
BIJICYTHICTb aIUTUBHIX edexTiB
SIK HacIiIoK (nuB. Posin 4.4),

Munanozun (400 mr ommn Didanosine
pas Ha 100y) / TeHOdOBip AUC 1 40-60%

Pusnk mo6iunmx edexris,
TIOB'A3aHUX 3 JIUIAHOZHHOM
(HanpuKIazm, maHkpeaTyt,
JAKTOANHUI03, sIK OyII0 BUSBIICHO,
301IbIIeHuH, a KitiTuan CD4
MOXYTb 3HAYHO 3MEHIINTHCS TTPH
OJTHOYaCHOMY 3aCTOCYBaHHi.
Takox 3actocyBanns
AHTAHO3HHY y 11031 250 Mr
OZIHOYACHO 3 TeHO(OBipOM y
KUTBKOX PI3HHX KOMOGiHAIIisIX
aHTUPETPOBIPYCHUX IPENapaTiB)
0OyJ10 IOB’s13aHe 3 BUCOKHM
PiBHEM Bipyconoriunoi
HenocratHocTi. OHOYacHe
3acrocyBanHs Terodosip
JlamiBynus/Edasipens 300
Mr/300 Mr/400 Mr TabreTku e
PEKOMEHIYETHCS (JIUB. PO3Iin
4.4).

Henyxneosuoni H2I6imopu 360pommoi MPAHCKpUNMasu

Hegipanin
Erpagipun

Onnoyacue 3aCTOCYBaHHA 3
Tenodorip
Mlamisymun/Edagipens 300
Mr/300 Mr/400 Mr TabeTky He
PEKOMEHIY€ETBCS Yepes

AU TUBHY TOKCUYHICTH Ta

Y e ———




—

BIACYTHICTH KOPUCTI 3 TOUKH
30py eheKTHBHOCTI.

Ineibimopu npomeas

(I)OcaMIIpeHaBip/pHTOHaBip
(700/100 MT
ABOPa3oBo)/edaripens

amIIpeHaBip
Ctrough l 17%

Hemac 3HaYHOI
B3aEMOMII 3 PEKUMOM
IIPUHOMY JIBiYi Ha JeHb
Y CTablIbHOMY CTaHi.

Kopurysanus 1031 He noTpibHe.

(I)ocaaneHaBip/pnTOHaBip
(14007200 MT
OJICHHO)/edaBipens

AMIIpeHaBip
Cmin | 36% vy
CTablILHOMY CTaHi

VHHKaiTe 01H09acHOTo
3acTocyBanns TeHodoBip
JlamiBy mun/Edasipens 300
Mr/300 Mr/400 Mr TabieTkn Ta
NpuioMy (hocaMnpeHaBipy onun
pa3 Ha JIeHb.

Caksinagip
HCG/puronasip (1000/100
MT 1Bi4i Ha 106y)/edapipens

Kniriumo
B3aEMO il
BIJI3HAYEHO.

3HAYyIIO1
He

Henocratepo nanux st naganms
PEKOMEeHaliH MO0 103yBaHHS
CakBIHABIPY 3 PUTOHABIPOM a60
6e3 HbOrO IpH OHOYACHOMY
3acrocyBanHi 3 TeHodosip
/JlamiBymus/Edasipens 300
Mr/300 mMr/400 Mr TaGieTKH.
OmnovacHe 3acTocyBaHHS i3
CaKBIHABIPOM Ta PATOHABIPOM
abo 6e3 HBOro He
PEKOMEHTYE€ThCSL.

Ingunagip (800 MT
BHYTPIITHBOBEHHO) /
edagipens

Innunagip
AUC | 31%,
Ctrough l 40%

Onnouacue 3acTocyBanHs
Tenodoripy Jlusonpokcuny
Dymapary/JlamiByun/Edasipens
300 mMr/300 Mr/400 Mr TabneTkn

3 HEIOTEHIIHOBaHUM
IHIMHABIpOM He

PEKOMEHAYEThCA.

Inpunasip/puronasip
(800/100
ABOPa3oBo)/edasipens

Mr

Ingunagip
AUC | 25%,
Ctroughi 50%

OnmouacHe 3acTocyBaHHs
OxnovacHe 3acTocyBaHHs
Ternodosipy usonpoxcuiy
(DYMapaTy/HaMiBYJII/IH/E(baBipeHS
300 mr/300 Mr/400 Mr TabaeTkn

3 IOTEHUIHOBAHUM IHIUHaBIpOM
PEKOMEHYEThCS JIUILE TO],
KOJIA € MOXJIHBICTh
KOHTPOJIFOBATH KOHIIEHTPAIIIIO
IH/IMHABIPY B MIa3Mi KPOB.

Purtonagip (500 mr
ABOPa3oBo) / edpaBipens

Hocnimkenns
B3aEMOJIiH IoKa3amm
HoMipHe 36iIbIIeHHs

VHuKaiiTe 0qHO9acHOrO
3acTocyBanHs TeHodorip
JlamiBy mus/Edasipens 300

cdasipens

AUC sk qa mr/300 Mr/400 Mr Tabetku 3

PHTOHABIPY, TakK 1 1uIs IIOBHOIO JI030I0 PUTOHABIPY Yepes

edasipensy. HU3BKY IEPEHOCHMICTb.
Heusdinasip (pisui no3m) / Jocnimkenns Onnoyacue 3acTocyBaHHs 3

B3aEMO/IINA TTOKA3aIIH

TabJIeTKaMu TeHO(OoBipy

< - e



pI3HI pe3yJbLTaTHy,
BKITIOYAIOYn
301mpmenns AUC Ta
Cmin HeniHABIpY Ha
20%, a Takox
3meHmeHss AUC Ha
25% ra 3Menmensst Cp,
Ha 45%.

JU30NPOKCHILY
bymapar/namiBymn/edagipens
300 Mr/300 mMr/400 mr
PEKOMCHIYEThCS JIHIIE TOM],
KOJIA € MOXKJIUBICTE
KOHTPOIOBATH KOHIIEHTPAIIiI0
HeadinaBipy B 111a3M1 KpoBi.

Jloninagip / puronasip
M’gKi Karncyan abo
1epopajibHUH po3ynH /
edasipens

Tabaerkn
JIoniHaBip/pHTOHABIp
(400/100 mMr mBOpasoBo)
(500/125 Mr nBopasoso)
/edaBipens

Jlominagip/puronasip
(400 Mr/100 Mr 1BOpa30RO)
/TeHo¢oBip

IcroTHE 3HMKEHHS il
JIOIIHaBIpYy.

Jlominagip
Crnin l ~40%

Konnenrpanii
JIOMiHaBipy

oJ10HO 110
JIOTIiHaBIPYy/pHTOHABIPY
400/100 mr nBiui Ha
neHb 6e3 edaipeHsy

JloninaBip/putoHasip
Hewmae 3HaunOro Bruy
Ha napameTpu ®K
JIONiHaBipy/pUTOHABIpY.

Tenodorip
AUC 1 32%
Cmax =

Gt T 51%

HenocraTipo manux mis toro,
o0 1aTH pekoMeHaamii moao
JO3yBaHHS
JIONIHABIPY/PUTOHABIPY HpH
OJTHOYACHOMY 3aCTOCYBaHHI 3
Tenodosip

/JlamiBy mun/Edasipens 300
Mr/300 mr/400 Mr TabneTky.
OnnovacHe 3acTocyBaHHS
JIOIHABIPY/PUTOHABIPY 3
TabieTkamMu TeHodOBipy
IHU30IIPOKCHITY
¢ymapat/namiBy nun/edaipens
300 mMr/300 Mr/400 Mr He
PEKOMEHTYEThCA.

Araszanasip/puronasip/
TEHO(OBIpY TU30IPOKCHITY
¢ymapar

(300 mr moaenno/100 Mr
moAeHH0/300 MT I0IeHHO)

AtazaHaBip

AUC | 25% (Bix 42 no
13)

Cinax | 28% (| 50 1o 1 5)
Chnin | 26% (Bix 46 mo 1
10)

OnHovacHe
3aCTOCYBaHHS
aTasaHaBipy/pHTOHaBipy
3 TeHO(OBIpOM
IIPU3BEIIO JI0
30iNbIIeHHS
KOHLEeHTpaii
TeHOoGoBipy. Binpm
BHCOKI KOHIIEHTpaIii
TeHO(OBIPY MOKYTh
CIPHUYUHSTH 0OIYH]
edexTn, moB’s3ani 3
TeHO(OBipoM,
BKJIIOYalO41 HUPKOBI
po3najy.

OnnouacHe 3acTOCyBaHHS
aTasaHaBIpy/pUTOHABIPY 3
Tenodorip
/Jlamiryqun/Edasipenz 300
Mr/300 mr/400 Mr TabeTkH He
PEKOMEHYETHCS.




ATa3zanasip/putoHasnip/
edapipeHs

(400 mr monenno/100 Mr
1110,1eHH0/600 MT IoAeHHO,
BCE BXKHBACTHC 3 1IKEIO)

ATraszaHaBip/puronasip/
edasipen3

(400 mr moern0/200 Mr
moaeHH0/600 Mr 1o aeHHO,
BCE BXKMBAETHCS 3 1KEI0)

ArazaHaBip

AUC «* (Bix 9% 1o 1
10%)

Cops T1T0%= [T 880 T
27)

Chnin | 42%* (B11 31 1o
151)

ATazaHaBip

AUC <*/** (gix 10%
1o 1 26%)

Comax “*/%* (5ig 5% o
126%)

Cain T 12%*/** (Bin 16
mo 1 49)

(Immyxuis CYP3A4).

* JIopiBHSHO 3
aTtazanaripoM 300
Mr/putoHasipom 100 mr
OJIMH pa3 Ha 100y
BBeuepi 6e3 edaripensy.
e 3amxerHs Cpi,
aTa3aHaBipy MOXKeE
HETaTUBHO BIUIMHYTH Ha
e(heKTHBHICTH
aTa3zaHasBipy.

** Ha OCHOBI
iCTOpHYHOTO
NOpIBHAHHS.
OpnHoyacHe
3aCTOCYBaHHS
edapipeHsy 3
aTazaHaBipom/
PHTOHaBIPOM HE
PEKOMEHIYEThHCA.




Tunpanasip/puronasip/
edasipens

Mani npo Bzaemoio
MIK THIIPaHaBipoM Ta
edapipeH3om BiacyTHi

Cnin yHHKATH o€ IHAHHS
Tenodorip /JlamiBy mun/Edasipens
300 mr/300 mMr/400 Mr TabneTkn

Ta TUIIPAHABIP/PUTOHABID.

Hapynagsip/puronasip (300/100
MT JIBiYi Ha 100y)/edapipems

Hapynagip/puronosip
(300mr/100Mr mBiwi Ha 106y)/
TeHOo(OBIp

Hapynagip
AUC|13%,
Cmin|31%.

Edagipenzy AUC 1
21%,
Cmin 1 17%

Hapynasip

Hemae 3nagnoro
BIUTMBY Ha IIapaMeTpH
OK
JlapyHaBIp/pUTOHABID.

Tenodogip
AUC 1 22%
Cmin 1 37%

Kniniune 3navenns 3min
KOHICHTpalli 1apyHaBipy Ta
eaBipeH3y He BCTAaHOBIICHO Ta
MOJKE 3MIHFIOBATHCS 3aJI€XKHO B,
HaNpUKiIal, HasBHOCTI KIIIHI9HO
3HAYYII0] PE3UCTEHTHOCTI 10
JapyHagipy.

HapynaBip/puTonasip ciix
3aCTOCOBYBATH 3 00EPEKHICTIO y
nocaHanui 3 Terodosip
/JlamiBynun/Edasipens 300
Mr/300 Mr/400 Mr TabneTky .

Anmazonicmu CCR-5

Mapagipoxk (100 mr 18iui Ha
no0y) / edasipens 600 Mr oxun
pa3 Ha 100y

Mapagipok
AUC | 45%
Cmax | 51%

IIpu omHOYacHOMY JikyBaHH]
MapaBipokoM Ta edaBipeH3oM mpu
BIJICYTHOCTI TOCHJIEHOTO 111,
J03yBaHHA MapaBipoKy CIIif
301IbmITH 10 600 Mr aBiui Ha
Jienb. [Hmi komOinamii qus. y
KXJI3, mo omucye MapaBipox.

In2ibimopu inmeapaszu

Panrerpagip (400 mr pasosa
no3a) / ehaBipeHs
Panrerpasip (400 mr a8ivi Ha
JIeHb) / TeHO(oBip

Panrerpasgip
AUC | 36%
AUC 1 49%
Cmax 1 64%

ITpu oxHOYacHOMY 3acTocyBanHi
TEHO(OBIPY AU30MPOKCHITY
(1)yMapaTy/naMiBynHHy/eq)aBipeH3y
300 mr/300 Mr/400 Mr He TOTPi6HO
KOPHTYBaTH J03Yy.

IIporurpudkosi 3aco6u

Keroxonazou (400 mr pazosa Kerokonazon Cutijt po3TIIsiHY TH aTbTepHATHBHUIA
no3a; edasipens 600 mr B AUC | 72% IIPOTUIPHOKOBHI 3acib a6o
CTablIbHOMY cTaHi) / edaBipens CKOPUCTATHCSI MOHITOPUHIOM
TEPAIIeBTHYHUX IIPEIIapaTiB
(TDM), sikimo Takwuii €.
ITpakonason (200 mr jBivi Ha ITpakonason CHix po3risiHyTH anbTepHaTHBHHUI
no0y) / edasipens AUCy crabinbaomy IIPOTHIPUOKOBHIA 3acib abo
cTaHi | 39%, BHKOpHUCTOBYBaTH TDM, s1K1110
Cmin | 44% TaKui €.
IMocaxonazon (400 Mr aBivi Ha ITocaxonazon Crix yHEKAaTH 0/THOYacCHOTO
100y /400 Mr 1 pas B neHs) / AUC | 50% 3aCTOCYBaHHS I103aKOHA30JIy Ta
edagipens Cmax | 45% edasipensy.

D.ykonaszon (200 mr 1 pas na

Hemae 3raunof




@Sy) / edaBipens

B3aEMO/Ii1

]

Bopuxonasoa (200 1siui na
100y) / Edasipens (600 mr)

Hemae nannx

He cnin onsowacno npusnavary
eaBipeHs Ta BOPHKOHA30 y
CTaHIAPTHHUX J03aX.

Bopuxonason (200 mr npivi ga
AeHb) / edasipens 400 Mr 1o Tas

Bopuxonazon
AUCss | 77%;

easipens
AUCss 1 44%

SMCHIICHHS 1031 edasipensy 3
BOPMKOHA30JI0M Y CTaH/IapTHiif
7031 IPU3BOMHT 0 3HAYHUX 3MIH
y hapmakokinermii 060x
IpemapaTiB, TOMy iX He cirif
3aCTOCOBYBATH OJHOYACHO.

Bopukonazon (400 mr piui ga
100y) / edasipens 300 mr oxun
pas Ha 100y

Bopukonason
AUCss | 7%;

edasipens
AUCss 1 17%;

00HIBa MOPIBHSHO 3i
CTaHJIapTHHMH 103aMH
BOPHKOHA30JIy Ta
edasipensy (200 mr
IBI4i Ha 100y Ta 600
MT IOJHS) BiAIIOBIiIHO

SIkimo HeoOximHe onHOYacHe
3aCTOCYBaHHS, BOPUKOHA30JI CJIijT
Aosysata 400 mr xBidi Ha 106y, a
edasipens - 300 Mr omH pas Ha
100y. OCKiNbKH 3MEHIIEeHHS 1031
edaBipeHsy He MoKHa
KOMIICHCYBATH 33 PaxXyHOK
Tenodozip /JlamiBy tun/Edapipens
300 mr/300 Mr/400 mr TabeTky,
CJIJ] 3aCTOCOBYBATH
aIbTCPHATHBHI IIpenapaTu
edasipensy, TeHodoBipy Ta
JaMiBymuHy (muB. Pozin 4.3).

AHmu6akmepiaﬂbm'/npomumyéepkyfzb03Hi 3acobu

Kaapurpominun (500 mr gpiui
Ha 100y, 6araropasosi 103w) /
edaripens

Knapurpominun
AUC | 39%;

14-OH-
XJIOPUTPOMIIMH
AUC 1 34%

Kninivse 3HaueHHs nux 3Min y
KOHLEHTpaNii KIapuTpoMiLuHy,
SIKIIO TaKi €, HeBigome. Brucoka
9acToTa BHCHIIaHb CIIOCTEpiranacs
IIPH OTHOYACHOMY 3aCTOCYBaHHI
IpenapariB y 310poOBHX
A06poBomkeuiB. IIpun MoxIHBOCTI
3aMIHUTH Ha a3MTPOMILIUH.

Asurpominun (600 Mr pasosa

Hewmae xminiygo

KopuryBanus no3m s 060x

no3a) / edaripens (400 Mr oxuu 3HAYYIIO] TMKapChKUX 3aco0iB He IOTpiGHE
pas Ha JieHs), ¢apmakokineTnyHOT
B3aeMoil

Pudamuinun (600 mr 1 pa3 Ha Edagipens Crin BpaxoByBaTty, 1mo IIpH
100y, GaraTopasosi no3m)/ AUC | 26%, OTHOYaCHOMY JIIKYBaHHI 7032
edasipens Cmin | 32% edasipensy 36inpmyerses 3 600

mr 110 800 Mr oun pas Ha 1o0y.
Pudabyrun (300 mr 1 pa3 Ha Pudabyrun IIpn onmouacHoMy nikyBammi
no6y) / edasipens AUCss | 38% HEOOXIHO 361MbIHTH 103y

pudabyruny Ha 50%

Ilpomumanapiiini 3acoéu

ATOBaKkBOH

Xiopoxin

Medunoxin

Iporyani,
Cynbdanoxcnn
Iipumeramin / edasipens

L

Hemae o¢iniiinmx
JOCIIIDKEHb B3aEMOJTi1.
Bzaemopnis 3
JKapCHKUMH
3acobamu Ta Ge3neka
IPH OZHOYACHOMY
3aCTOCYBaHHI 3
edasipensom




OLIIHIOBANAach He
CHCTEMaTHYHO; Ha
TEOPETUYHIN OCHOBI
KJIHIYHO 3HaYyIi
JKapChKi B3aeMOT 3
edaripenzom
ManoiMoBipui

Amopiaxin/aprecynar (600/250
MT OJIUH pa3 Ha 100y)/edaBipens

Jocnimkerns
B3aemonii (EFV y
CTabiIbHOMY CTaHi)
OyJ0 IpHUIIUHEEHO micas
TOr0, K Yy HepIIHX
JBOX N0OPOBOJIBIIB
BHSIBHJIH
OescuMIITOMEE, aie
3HAYHE MIBUILIECHHS
PIBHSI IIEYiHKOBHX
depMenTiB micis
TPUIICHHOT'O KypCy
JiKyBaHHS
amomiaxinom. AUC
amomiaxiny 1 114 i
302% BinmoBigHO

Mosxnuse 361inbmenHs
TOKCHYHOI'O BIUIMBY Ha IIEYiHKY.
Crin yHHKATH 0JHOYACHOTO
3aCTOCYBaHHS.

Xinin / edasipens

Hemace odiniitanx
JOCIIIKeHE B3aEMOJIII.
X1HIH OIUPOKO
MEeTab0ITi3y€eThCS
CYP3A. Ongnouache
3aCTOCYBaHHS 3
edaBipenzom Moxe
3MEHIIUTH BIIJIUB
XIHIHy Ta 3MEHITHTH
NPOTHMANSPIHHMIL
edext

SKIno € MoxIMBiCTE, IpH
OTHOYAaCHOMY JTIKYBaHHi 3
edaBipenszoM ciix
BUKOPHCTOBYBATH
aIbTEPHaTUBHHUY Npenapar XiHiny

JlromepanTpun, rajgodpanrpun
/ edasipens

Odiniitanx
JOCIIKEHDb B3aeMOIii
HeMae. i arentu
METabO0TI3YIOThCS
CYP3A; otxe,
OJTHOYACHE JIIKYBaHHSI
edaBipeHzoM Moxe
3MEHIIUTH
KOHIIEHTpAIIiIO.

He PCKOMEHYETECS OJHOYACHE
BHKOPHCTaHHA

ApTemisuHin Ta iioro moximmi /
edasipens

Hemae odiniitanx
JOCTIDKEHD B3aeMOIIT,
ApTeMi3uHiH Ta iioro
OXiHi
NIePETBOPIOIOTELCS B
aKTHBHI MeTabOJIiTH 3a
gonomororo CYP3A.
Bris edagipensy
MO>Ke 3MEHIITUTHCS.,




Emnipuuni gani
BIJICYTHI, a MOJTHUBI
KJIIHIYHI HacliIKu
HEB1IOMI

ITPOTHBIPYCHI 34COFH, II]O 3ACTOCOBYIOTHCH

ITPH I'EITATHTI B

Anedopip quniBokcn.t /
TeHO(DOBIp

AUC <
Cmax <

Tenodoripy muzonpokcumy
dbymapar/Jlamisy nun/Edagipens
300 mr/300 Mr/400 Mr TabreTky He
CIiJ] IPHIMATH OJHOYACHO 3
anedOBipOM IUITIBOKCHIIOM Yepes
OYiKyBaHY BIJICYyTHICTb a[MTHBHOI
peakuii (nuB. Posmin 4.4).

Entexasip
(1 Mr monenno)

AUC <
Cmax <

Hemae xniniyno 3Ha9yTIIIK
(apmaroxiHeTHUHIX B3aeMoIiii
IPH OJHOYACHOMY 3aCTOCYBaHHI
Ternodopipy muzonpokcuy
dymapar/Jlamiymn/Edagipens
300 mr/300 Mr/400 Mr TabneTkH 3
CHTEKaBIPOM.

ITPOTUCYJIOMHI IIPEITAPATH

Kapo6amasenin (400 mr 1 pas na
no0y) / epasipens

Kapbamazenin
AUCss | 27%,
Cmin | 35%;

edasipens
AUCss | 36%,
Cmin | 47%

Crnin yHHKaTH 0THOYACHOTO
3aCTOCYBaHHS, SIKIO HE MOYKHA
KOHTPOJIIOBaTH KOHIEHTPALIIO
Kapbamaseniny Ta edasipensy B
IJ1a3Mi.

DeniToin / edasipens

Hocmimxenns
B3a€MOZII BiCYTHI.
Kuipenc dewnitoiny Ta
ebasipensy, iiMoBipHO,
Oyne 30inbIneHwil.

Crnin yHEKaTH OTHOYACHOrO
3aCTOCYBaHHSI, SIKILNO HE MOYKHA
KOHTPOJIIOBaTH KOHLEHTPAIIif0
Kapbamaseminy Ta edasipensy B
Ia3mi.

Bansnpoesa kuciora (250 mr
IB19i Ha 100y) / ebaripen

Hemae #imoBiprOCTI
3HAYHOI B3acMOIil.

Bira6arpin

Hewmae iimosiprocTi
3HA4HO1 B3aeMOIii

Tenodosipy musonpoxcuy
(byMapaT/HaMiByﬂnH/Eq)aBipeﬁs
300 mr/300 mr/400 Mr TabneTkH Ta
BirabaTpuH MOXHa 3aCTOCOBYBATH
OIHOYAcHO 0€3 KOPUT'YBaHHS O3H.

CEPHEBO-CYJIUHHI IPEIAPATH

bnoxkamopu kanvyiceux kananis

Hdnnriazem (240 mr moneHHo) / | Jlunriazem Crizx KoHTpOMOBaTH KJTIHIYHY
edaripens AUC | 69% Peakuiio nunTiaseMy Ta npu
HE0OXIQHOCTI 361IbIIUTH J103y.
Je3anerunninTiazem
AUC | 75%
N-MOHOIe3MeTHII-
JHNTIa3eM
AUC | 37%
Bepanawmin, ¢penogunin, Bzaemois ne CIig KOHTPOMIOBATH KITiHiYHi
Hidenunin, Hikapainia / BHUBYCHA. peaxuii i mpu HeoOXiTHOCT..




edaripens

Linoninioemiuni sacobu
AropBacraTun (10 mr | pas Ha
100y) / edasipens

Konnenrpamnis
OnoxaTopis
KaTbUI€BUX KaHAIIB,
HMOBIpHO, Oyne
3HH)KEHA IIPU

OZIHOYACHOMY
JIKYBaHHI 3

edasipenzom.

30LIbIIITH 103y O0KxaTopiB
KalbIIEBUX KaHAIB.

ATOpBacTaTHH
AUC | 43%

IToBHa akTHBHA

Heo6xinro IIeP10IUYHO
KOHTPOJIIOBAaTH PiBEHb
XOJIECTepHHY Ta 301IbIIyBaTH 103y
aTOpBacTaTHHY y pasi

Ipasacrarun (40 mr oy pas
Ha 100y) / easipens

Cumeacratan 40 mr oun pas
Ha 1100y) / easipens

PosyBacrarun / edasipens

IToBHa akTHBHA
YacTHHA

YacTHUHA HEZ0CTaTHLOI eheKTUBHOCT].

AUC | 34%

IpaBacratnu Heo6xinno nepioguyno

AUC | 40% KOHTPOJIIOBAaTH piBEeHH
XOJICCTCPHHY Ta 301/IbIIyBaTH 103y
IIpaBaCTaTHHY y pa3i HEJIOCTATHEOT
eQexTuBHOCT.

CuMBacrarun Heobxinno nepiomuyno

AUC | 69% KOHTPOJIIOBATH PiBEHb

AUC | 60%

XOJeCTepHHY Ta 30inbIryBaTH 103y
CHMBacCTaTUHY y pasi
HEI0CTaTHLOI e(heKTUBHOCTI.

Bsaemonist He BuBuena. Posypacrarnn BUBOJTUTHCS
IIEPCBaXHO y HE3MIHEHOMY BHIIISI 3 dekamismu; Tomy
MeTabouriuHa B3aemo s npenapary 3 edasipeH3oM He

OYIKY€EThCS.
I'OPMOHAJIbHI KOHT. PAIJEIITUBH
ETiHi.neCTpazxion/noprec"mMaT Konnenrpanis HonatkoBo 10 opanbaux
(0,035 Mr + 0,25 mr IOJIEHHO) / CTHHLIECTPaiony He KOHTPANENTUBIB CJIij
edaBipens 3MIHIOEThCSL. BHKOPHCTOBYBATH 1HINI HaiifHi
MeTonu 6ap’epHOi KOHTpanermii.
AUC

JICBOHOprecTpeny |
83%,

AUC
HOpEIrecTpoMiny |
64%

(axTHBHI MeTaboutiTh).

DMPA (150 mr
BHYTDPIIIHEOBEHHO pa3oBa no3a) /
edasipens

DapMakoKiHeTHKA Ta
ebexTuBHicTE DMPA
He 3MIHIOBaIIHCA Yepes3

OZTHOYaCHE JIIKYyBaHHS
edasipenzom

ETonorecrpen (iMmanTar) /
edasipens

Hepes oOmesxery JOCTYTIHY
idopmairo, kpim TOPMOHAIBHOT
KOHTpanenuii, Heooxinuo
BUKOPHCTOBYBATH 1HIII HamiiiHi
MeTo/M Oap’€pHOI KOHTparemIii.

Bzaemonis ne
BuBYeHa. Yepes
IHYKIII0 edagipensy
CYP3A Moxua

OYiKyBaTH 3HHKEHHS

OxpiM ropmonansroi
KOHTpauenuii, Heo6xinuo
BUKOPHUCTOBYBATH iHIII HamiiiHi

MeTou 6ap’epHOT KOHTpaneniy.,
)




KOHLIEHTpaIii

CTOHOTECTpEly.
[osinomasnocs mpo
IIOCTMapKEeTHHIOBI
IIOBIIOMJICHHS IIPO
Hee(DEKTHBHICTh
KOHTPALENTHBIB 3
€TOHOT'ECTPEJIOM Y
Hani€HTIB, SKi
OTPUMYBaIX
edasipens

IMYHOJEIIPECAHTH

Takpouimye, HHKJIOCIIOPHH,
cHpoJtimyc / ehasipens

Bsaemonist popmansro
He BHBYeHa. [Ipu
OJTHOYaCHOMY
JKyBaHHi
edaBipeH30M MOXHa
OYIKYBaTH 3HHKECHHS
KOHIIEHTpamii [ux
IMyHOIeIIpecanTiB.

MoxiBo, 3HaT0OUTECS KOpeKIis
7031 iMyHOnenpecanTiB. I1ix wac
II09aTKy abo IPUITHHEHHS Teparrii
Tenodosipy nusonpoxcuy
(byMapaT/HaMiBynHH/EQ)aBipeHz
300 Mr/300 Mr/400 Mr TabneTky
PEKOMEHTY€ThCS PETENbHUMN
MOHITOPHHI KOHIIEHTpaIiii
IMYHOZIEIIPECAHTIB IPOTSTOM
IOHaUMeHIIe 2 THXHIB (10
AOCATHEHHS CTalOl KOHICHTpaIii).

IHIIE

Meranon / edasipens

AUC meranony | 52%

Crix KOHTPOMIOBATH CHMITTOMHI
abctunennii Ta npu Heo6XimHOCTI
30LIBLIYBaTH 103y METAOHY.

bynpenopdin / edasipens

Bynpernopdin
AUC | 50%;

HOpOyTIIpeHOpdhiH
AUC | 71%

(axTHBHMI MeTa6omiT)

HesBaxaroun na
3MCHIIEHHS
KOHIEHTpAIlii, XK0o1eH
HALi€HT y TOCTiKEHH]
HE MaB CHMIITOMIB
CHHIPOMY BiIMiHH

Crig KOHTPOIFOBATH CUMITOMHA
a0CcTHHEHIIT Ta IIpY HeOOXIiMHOCTI
30LIbIIyBaTH 103y OynpeHopdiny.

Bapdapun / edasipens

Hemae nocrymanx
JOCIIJKEHE B3aEMOIi]
OnHouache
3aCTOCYBaHHS MOXKe
3MeHmuTH (i 3
MEHINIOXO HMOBipHicCTIO
301TB U TH
KOHIIEHTpAIi IO
Bapdapumy.

Heob6xigno KoHTpomoBatu MHB.
Moske 3Ham06HTHCS KOPHUTYBaHHS
A03u Bapdapuny.

Jlopasenam (paszosa 103a 2 Mr) /
edaripens

Jlopazenam
AUC 1 7% (Bin 1 1 mo

Hemae neobxinmocti kopurysarn

03y /
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Minazomnam, Tpiazoaam / Bincytni nocmimxenms i benzoniazeninu

edaripens B3a€EMOIIT MetabonmsyroThes CYP3A. Xoua
edasipens ¢ innykropom CYP3A
In vivo, il Jic 5K iHTiGiTOp in
vitro. Biimus oxsovackoro
3aCTOCYBaHHS Ha
(hapmakokiHeTHKy Mifa3onamy Ta
TPpHa30JIaMy HEB1IOMHUII,
OnHowacHo 3acTocoByBaTH cotiy 3
00epexHiCcTIO.

3Bipobiii (hypericum Bincyrtni nocnimkxenns CynyTHe sikyBaHHS

perforatum) / edasipens B3aeMOJIii nporunokasase. OnHoyache
3aCTOCYBaHHS MOXE 3HU3HUTH
piBens edasipensy ra CIIPUYHHUTHU
L BIPYCOJIOIi9HY HEOCTATHICTb.

4.6 BaritnicTs Ta nepiog JakTamii
Kinku penpodykmuenozo iKYy

Ha mincrasi nanmux nociimkens na TBAapHHAX, PEKOMEHIY€EThCSA YHHKATH BaTiTHOCTI, XKIHKaM, SIKi
OTPUMYIOTH €(aBipeH3, OMUH i3 KOMIOHEHTIB TeHo<bOBip/HaMiByz[HH/E(baBipeﬂs 300 mr/300
Mr/400 Mr tabGneTku. Bap’epuy xonTpanenmiio 3apxn CJIJI BUKOPHCTOBYBATH B MOEIHAHH] 3
IHIIUMH  MeToamMu KOHTpanenuii (HaopHeKkiIan, OpalbHEMH a6o IHIIMMH  TOPMOHATLHUMHE
KOHTpalentneamu). Yepes Tpusammii mepion HalliBBUBENICHHS edaBipeHsy PEKOMEHIYETHCS
3aCTOCOBYBAaTH aJIeKBaTHi 3aCO0H KOHTpawernii IpoTarom 12 TwkHiB mmicns npunumeHHs
npuiiManns  edasipensy. JKinku PEIPOAYKTHBHOTO BiKYy IIOBHHHI IIPOiiTH TECTYBaHHS Ha
BariTHICTh bi (o) II0YaTKy IpHioMy TabyeTok TeHO(OBIpy JTHU30IPOKCHITY
(byMapaTy/JIaMiByz{HHy/e<1)aBipeH3y 300 mr/300 mMr/400 mr.

Bazimuicme

Hocmimkenns edaBipeH3sy Ha TBapuHax moxazaiy PCIIPOYKTUBHY TOKCHYHICTE, BKJIIOYAIOYN
BUPAKCHY TEPATOreHHY if0 (muB. Posmin 5 :3). Hosinomisiocst mpo Bunaku nedeKTiB HepBoBOT
TPYOKH y HEMOBIIAT, HAPOKEHUX IKIHKAME Yy nepmoMy TpuMectpi. Haseri mocTmapketnrToBi
JlaHi (Www.apregistry.com), 1o BKTIOUarOTE AOCTATHIO KUIBKICTh BAriTHOCTEH, 06 BHKIIOUHTH
noBiiHe 30LIbIIEHHS Bif BHXIJTHOTO piBHS, He JACMOHCTPYIOTh 30UIBIIEHHS KLUIBKOCTI Baj
PO3BHTKY y MaTepiB, siKi 3a3HamM BIHBY edasipensy, ui G6yns-sxoi KOHKpPETHOI Mopeni Baj
po3BuTKy. Edaipens ne ciin 3aCTOCOBYBATH NIPOTATOM HEPIIOTO TPUMECTPY BariTHOCTI.

Hocmimxenns wa TBapumax mHe BKasylOTb Ha NpAMHHA YH HENPAMHH INKiZIMBHH BILIHE
TeHO(DOBIpy AHU3OIPOKCHITY hymMapaTy Ha BaTiTHICTE, BHYTPIITHBOYTPOOHHMIT PO3BHUTOK, ITOJIOTH
ab0 NOCTHATANBHUIH PO3BHTOK (muB. Po3nin 5.3). V moxunn Gesmexa 3aCTOCYyBaHHS TeHO(OBipy
i 9ac BariTHOCTi 10 KiHNS He BCTaHOBNCHA. [Ipote Gymo BimcTesxeno mocrarhio KIJTBKIiCTB
KOHLEHTpaLi#l y meprromy TPUMECTPI, 06 BHABHTH NpHHANHMH] nozBiiHe 36iIbIneHHs PU3UKY
3araJlbHUX  BPOMKEHHWX  Baj. He cmocrepiranocs  36iTbIIEHHS BPOJUKEHHX  Baj
(Www.apregistry.com).

He noeinommsrocs PO MiABHINEHHH PHU3HK BPOJUKCHUX BaJl IiJ] Yac 3aCTOCYBAHHs JIaMiBYTHHY
(Www.apregistry.com). OHax He MOKEA BUKTIIOUaTH PUSHKU UL IUIOTY.




Yepes  moxmmsi TepaToreHHi  edextn easipensy, TeHO(OBIpy MU30TIPOKCUITY
cbyMapaTy/naMiByﬂHHy/e(baBipemy 300 mMr/300 Mr/400 wmr Tabnetkn me iy 3aCTOCOBYBaTH
IPOTATOM TepuIoro TPUMECTPY BariTHOCTi, a 3aCTOCOBYBATH JIMINE NIPOTSATOM HaCTyITHOro
TPHMECTDY, SIKIIO BBAXKACThCA, 10 KOPHCTE niepeBakae pusuk.

I'pynne BHI'OOBYBAHHS

PCKOMEHManiasMu momo BIT Ta TPYAHOIO BHUIOJIOBYBaHHS (mampukinap, PEKOMeHaaIissMu
BOO3). basxani BapiaHTH MOXKYTh BIIPI3HATHCS 3a1e5xH0 BiJ MiceBHX 06CTaBUE,

4.7 Bnius Ha 3MaTHICTL KepyBaTH aBTOMOOIJIeM T2a NpauwBaTH 3 MeXaHI3MaMu

CHMIITOMH, BOHU IOBHHHI YHHKATH MOTCHIIHHO Hebesmeunmx 34aBlIaHb, TaKUX SK BOMIHHS Ta
poboTa 3 MexaHisMamy.

4.8 ITo6iuni edexTn

TaMiBYJIMHOM Ta/aGo TeHO(DOBIp AHU30IPOKCHITY dymapaTom IOBITOMIISITOCS PO Taki Mmo6ivwi
SIBHIIA.

IPAYHHHO-HACI IKOBHiL 3B'SI30K 3 AKTUBHHMH KOMITOHEHTaMH
TCHO(I)OBip/HaMiByJIPIH/E(I)aBipeH3 300 Mr/300 mMr/400 mr Tabierky, BPaxOBYIOUH TaKoX Iix
CEePHO3HICTh Ta KiIbKicTs IIOBiZTOMJICHE.

Iopymenns 00MiHy pevoBun i Xap4YyBaHHs

Hyoce  wacmo: NiIBUIICHHS  piBHA TPUIIIUEPHIIB  Hartime, 3aralbHOrO  XOJIECTEpHHY,
JIMONPOTETHIB BHCOKOT Ta HH3BKOI IIiTBHOCTI, rinogocdaremii

Pioxo: Monounokucmii anuIo3

Hegioomo: JinomucTpodis, TiIOKaeMis,

Iopymenns cucremu KPOBI Ta JiMpaTHIHOT creTeny

Heyacmo: HEHTpPOTIeHis, anemis, TpoMOoUHTONEH s
Hyorce pioko: wucra amnasig CPUTPOLIUTIR

Iopymenns AMXaHHSA, TPYXHOT KJIITKH Ta cepeoCTiHHs

Howwpeni: xamens, nasampy; CUMIITOMHU




yvoice pioxo: sammmra
Poznann HEePBOBOT cucreMu

Hyorce wacmo: 3aIIaMOPOYEHHs

Howupeni: anomanpyi CHHU, IOPYNIEHHS YBarH, roJI0BHHI 011k, Ge3COoHHs, COHMMIBicTS,
Heyacmo: 30yIDKenHs, ammesis, aTakCis, TMopymenHs KOOp/mMHaMii, cTa# cruryramocri
CBIZOMOCTI, cy oMy, HEHOpMalbHEe MUCIICHHS

Lyorce pioxo: neprudepuyHa Heltponaris (mapecresiy)

Hegioomo: TpeEMop

Ieuxivni posnaan

Towupeni: Tpugora i Jenpecis

Heuacmo: smmuparors, Ha J1ablIbHiCTD, arpeciio, efdopuynmis HaCTpiii, ralmonnHanii, Mamiro,
[1apanoio, crpoly caMory0cTBa, cyinunanpyi JYMKH

Hesinomo: HEBPO3, caMory6ceTBo

I'enaro6iniapui IOpyHIeHHs

Yacmo: ninsumenys PiBHS NE9iHKOBHX depmenrip
Heuacmo: roctpuit rematut
Hegioomo: nedinkora HEJIOCTaTHICTh, CTEaTo3 mevinky

Hupkosi ta cewopi posiaanu:

Pioxo: rocrtpa HUPKOBa HENOCTATHICTh, HHpPKOBa HEJIOCTaTHICTh, NPOKCHMAIbHA HHpPKOBa
TyOymnonaris (Bkmoyaroun CHHIpOM DaHKOHI), migBHITEHHS PIBHA KpeaTHHiHY B CHPOBATIII
KpOBi

Lyarce pioxo: TOCTPHII KaHAIBIEBHIH HEKpO3

Hegioomo:  wedpur (BxIFOYaroun TOCTpHi  IHTepCTHINATBHI HeppuT), Hedporenmmii
HELYKPOBHIi niabeT

Hopymenns 3 00Ky mKipn Ta MiMKIpHOT KIIITKOBHHK

Lyorce wacmo: ucun

Howwupeni: CBEepOIX, BHIANIHHS BOIOCCS

Heuacmo: MyIBETH(GOPMHA epuTeMma, cunapom CriBenca-J[xoHcona
Hegioomo: ¢boroanepriynmii ACpPMaTUT

Mopymenns OIIOPHO-PYX0BOro amapary Ta CHOJIYYHOT TKAHHHHI
Howupeni: apTpairis, Mianris

Hegioomo: pabnomionis, ocreomansis (OposBISIETECS 51K Gyt Y KiCcTKax i pigko CIpHse
IIEpeIoMam), M’s308a CI1abKicTh, Miomaris, OCTCOHEKPO3 (1HB. Po3xin 4.4.)

Hopymenns 3 6oky PCIPOAYKTHBHOI CHCTEMH Ta MOJIOMHHX 32,103

Heuacmo: rinexomacris
Iopymenns 3 00Ky opramuis 3opy

Heuacmo: nomyrainms 30py
IMopymenns 3 00Ky oprauis CIyXy Ta sabipuaTy

Heyacmo: 3anaMOpPOYEHHS
Hegioono. mym Y Byxax

HLirynkoBo-knmkogsj po3aagu e

Lyoice wacmo: Jiapest, Hy10Ta, 6IIOBaHHS & [ e 1 W




Yacmo: 6inp y KHBOTI, METEOpH3M
Heuacmo: TOCTPHU ITaHKpeaTuT

3arajbni poznaan

Yacmo: Broma, HE3Ty’)KaHHs, THXOMAaHKa
Hesgioomo: CHHIPOM BITHOBJICHH S IMyHITETY (11B. Posnin 4.4), NIOYEPBOHIHHS

Onnc okpemux noivnmy peakmiii
Hupxora 1y6ymnonaris

Hactynni mo6iymi peakuii, nepeniveni mix 3aroJIOBKaMu CHCTeM OpraHisamMy Buie, MOXYTb
BUHUKHYTH K Hacigok IIPOKCHMANBbHOI HHPKOBOT TyOyJonarii, CIPHYHHEHOI TeHodoBipy
AH30IPOKCUITY dymapaTom: pabnomionis, OCTeOMAANIS (HPOSBIACTLCS SIK GimE Yy KICTKax i
pinKo cnpuste lICpesioMam), rimoxarmiemis, m’s30pa C1abKicTh, Miomaris Ta rinoocaremis.
AM30IPOKCHITY Q)yMapaTy/naMiBynHHy/e(baBipeH3y 300 Mr/300 Mr/400 mr 3a BifCyTHOCTI
IIPOKCHMATEHOT HUPKOBOT TyOynonarii.

Cumnromu nepsogoi CHCTeMH

Cumrromy 3 00Ky HepBoBOI cHCTeMH ¢ SaralbHUMHM JUIst eaBipensy, omHoro 3 KOMIIOHEHTIB
TeHo<bOBip/HaMiBynHH/E(baBipeH3 300 Mr/300 Mr/400 wmr TabieTkd. YV xrimiummx
KOHTPONIBOBAHUX JOCITIIKEHHSX ebaBipeHsy cummromn HCPBOBOI cHCTeMH Bin momiproi o
BaXKOi 1IHTEHCHBHOCT] BiTayBamm 19 % (TsKKi 2 %) NaLieHTIB, a 2 % mamienTip IPUITHHIIA
TEPAIiI0 Yepe3 Taki CHMIToMH. 3a3BuYall BOHM moYMHAIOTECS IIPOTATOM IEPIIMX OXHOTO-ABOX

CHMITOMIB (quB. Po3nin 4.2).

KictkoBi epexrn TeHooBipy y miniTkis

4.9 Ilepenosypanns

Y pasi nepenosysanns Nali€HTa HeOOXiMHO 06CTeRHTH Ha HasABHICTH O3HAK TOKCHYHOCT] (mB.
Pozninm 4.8 ta 5.3) Ta 3a Heo6XxigHOCT 3aCTOCYBaTH CTaHIapTHE HiATPEMYIOYe TIKYBaHHS.

Hesxi manienrn, sxi BUNIAZIKOBO IpHHHATH 600 MT edapipensy ngiui Ha n00y, ToBifoMIIsLIH Ipo
IIOCUTICHHS CHMIOTOMIB 3 00Ky HepBOBOY cucteMu. OnuH mamicHT BITYYB MHMOBLIBH]




Hemae. OCKIbkH ehaBipens B 3naynij MIpi 3B’A3yeThey 3 Olnkamu, mianis HAaBPSAJ YM BUBeje
3HaYHYy HOrO KITBKIiCTh 3 KpoBi,

Tenodorip Moxna BuecTy TEMOZIAM30M; cepeniit KJIIpeHc TCHOOBIPY 1pH Temoianisi
CTaHOBHUTH 134 Mi/xB. Bugenenng TCHODOBIPY mIIAXOM IICPUTOHCANLHOTO  miami3y He
BUBYAJI0Cs1.

OCKiTbKE He3sHauyna KimpkicTp naMiBy/MHY Oyna BumaneHa 3a AOTIOMOTOKO  (4-roxuHHOrO)
remoxianisy, Gesnepepsroro amMOyJIaTOPHOIO TepHTOHeaNEHOrO Alanisy Ta aBTOMATH30BaHOrO
TICPUTOHEATIBHOTO Jjani3y, HEBIIOMO, Yn OesnepepsHmil remoianis HajiacTh KIHIYHY KOPHUCTE y
pasi nepenosyBanmns TaMiBy THHYy.

5. DPAPMAKOJIOTTYH] BJIACTHUBOCTI

5.1 ®apmakogunamiqnij BJIACTHBOCTI

Dapmaxomepanesmuyna epyna: llpotusipychi 3aco6u ms TikyBauns BLJ -iHbeKiii,
KoMOinanii, kox ATC: JO5AR] 1.

Mexanizm 0ii ma dapmaroounamiuni epekmu

Edagipens ¢ HCHYKICO3UIHIM  iHTiGiTopom 3BOPOTHOI TpPaHCKPHNITA3H (NNRTI) BUI-1.

3 MaTpHYHUMH ab0 HyKneosuarpudpocdaramu. 3BOpoTHa Tpauckpunrasa BIJI-2 Ta eykapioTuani
HHK-nonimepasu (taki sK HHK-nonimepasn  smromumu o, B, v abo &) me IHTi6YIOTECS
edasipenzom.

JlamiBynuH,  Heratusmmii CHaHTioMep 2'-2[630KCH-3'-TiaIIHTHI[I/IHy, € aHaJIoroM
AHJIC30KCHHYKIIC031 Ty, Ternodozip AM30NPOKCHT dymapar in vivo IIEPETBOPIOECTECS B
TeHO(DOBIp, HYKJICO3uIMOHObOoChaTHHIH (HyxeoTHaHMIY) aramor aIeHO3HEMOHOpOChary.

Y 3HauHOi wacTmHR TNAIIEHTIB, AKi CTPaXKAArOTH BipycoJioriusor0 HEIOCTATHICTIO ITix wyac
npuioMy edaBipensy, possupaeThcs PE3HCTEHTHICTH 10 edasipensy. OcHoBHEMH MyTalisMy,
O BiAOYBaIOTHCS, € K103N, G190S/A/E Ta Y188L; ommiel 3 mux MyTallif 10CTaTHRO, mo6

Takox Oyne mopymena.

Yepes TtpuBammit IEPIO  HaNmiBBHBENCHHS edaBipensy micnyg IPHIIMHCHHS  e(heKTHBHO]
AHTHPETPOBIPYCHOT Tepamnii, Mo MiCTHTb ebaBipens, mMoxe macrath nepios GpyHKIioHATBEHO]

MOHOTepamii edasipenzom. Le Moxe cmpuummury SHaIHy pPE3HCTEHTHICTh Ta MOripmuTH
it
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5




edexTuBHiCTE ManOyTHBOT Teparrii easipensom, HEBIPAiHOM a60o ACTABIPIHHOM (uB. Posin
4.4)

Y Garatsox BUIQJIKAX, KOJIM CXeMa JIKYBaHHS, 1110 MICTHTE NaMiByun, BUSIBIACTECSA HEBIAI0I0,
MyTanis M184V Gyne oOpaHa Ha panmiit cramii. M184V Buxmikae BHCOKY CTIHKICTE j0
JamiByuny (> 300-kpaTHa 3nMKEHA YYTIHBICTB). Bipyc 3 M184V PO3SMHOXY€EThCA ripie, Hix
BIPYC JINKOro THIy. M184V BUKTIHKA€ BUCOKY CTi#KicTh 10 TaMiByuHYy (> 300-kparHa 3uMKeHA
9y TIUBICTE).

HAani  in vitro cpimuars Ipo Te, MmO NpogOBN)eHHS 3aCTOCYBaHHS JlaMiBynWHY B
AHTHPCTPOBIPYCHOMY  pexmmi, HE3BAXAIOYM Ha po3BHTOK MI84V, wmosxe 3a0e3neynTy
3aTHIIKOBY aHTUPETPOBIPYCHY akTHBHICTE (¥fimoBipHO, Yepes IOTIPINEHHS BipycHOro CTany).
Koiniuna snaunmicts mux BHCHOBKIB HE BCTAHOBJICHA,

ITepexpecna PE3UCTEHTHICTE, 00yMOBIEHA MyTamiero M184V, obmexena MeXax Kiacy
AHTHPETPOBIPYCHUX 3ac06iB HYKIICO3UI/HyK1eoti . M184V HaJla€ IOBHY NepexpecHy cTilikicTs
IIpOTH  eMTpHIHUTAGIRY. 3inoByMH Ta CTaByIHH 30epiraloTh CROIO aHTHPETPOBIpyCHY
aKTHBHICTH OO  pPe3UCTEHTHOrO 70 nmamiBymmny BIJI-1. AbakaBip 36epirac  croro
AHTHPETPOBIPYCHY 110 IIDOTH  Pe3UCTEHTHOro 0 naMmiBymmry BIJI-1, mo MICTHTh JTHIIe
MyTaniro M184B. Myraur M184V ACMOHCTpYe <4-KpaTHEe 3HHIKCHHS CIPUHHATIMBOCTI 10
AUNIAHO3UHY; KIIHIYHE 3HAYCHHS OO HEB1IOMO.

Myraniro K65R BUOHDAIOTE in vitro, xomx BIJI-1 KYJILTHBYXOTH Y NPHCYTHOCTI 36imbIreHs
KOHICHTpawii TeHodoBipy. Bin Taxox MO3KE BUHUKHYTH in Vivo micis Bipycosorigmof HeBJ1ayi

TeHOQOBIp.

Knirivni nocmimxenns Y Hali€HTIB 3 J0cBimom JIKYBaHHS OI[iHMIIH a"tuTina BlJI-aktuBHOCT]
TeHO(oBIpy moa0 nrramis BIJI-1 3 MYTalliIMH aHAJIOTiB TEMinuHy (TAM), sixi me BiIOHparoThCs
TeHo¢oBipom. ITamicHTy, y sxux BUI Bupasus 3 a6o 6inbme TAM, mo Bxmouann MYyTaIiro
M41L a6o L210W, nokazamu SHHXKEHY BINIOBIiAb Ha TeHO(DOBIp.

Kniniuna epexmuenicme

lpu  ommowacromy 3aCTOCYBaHHI TeHOOBipy JHM30MPOKCHITY Q)yMapaTy/naMiByz[HHy 3
edaripensom y mamientis 3 BII-1, mo panime me OTPHMYBAJIH JIIKYBaHHS, CIIiBBiqHOIIEHHS
nauienTis 3 BIJI-PHK menme 50 xomiit/Mn cTaHOBHIIO 76,3 % Ta 67,8 % Ha 48-Mmy Ta 144-my
THWKHAX JTIKyBaHHS, BiIOBiTHO.

5.2 ®apmaxokinernuni BJIACTHBOCTI
Edgasipens
Bemoxmysanns ma biodocmynnicme

Biomocrynnicts CTaHOBHTB Bix 40% 10 45% 6e3 ixi. Ixa 3mauno 30LIBIIy € BCMOKTYBaHHs. Yac
10 MIKOBHX KOHILEHTpAiif Yy mnasmi Kposi (3-5 rommm) me 3MIHIOBABCS ITicis GaratopasoBoro
NO3yBaHH:, a piIBHOBAXKHA KOHIEHTpALIA Y I1a3Mi KpoBi focsaranacs 4yepes 6-7 nHiB.

TabJIETKH y 310poBHX 10CPOBOIIBLIE cepeHe 3HAYCHHS (= SD) eMaBipeHny Cmax CTaHOBHJIO
1584,052 (+ 551,8406) ur/mi Ta BIIIOBIHE 3HAaYeHHS A2 AUCO-72h ctanoBHB 35676.476 (+




9531.4953) Hr.rog/mo. Cepenne 3nadenns tmax edasipensy cranosuno 4.500 (miamason: 0.500 -
6.000) roum.

Posnooin

Edagipens cunpno 3B’sa3yeThed (Ginbrue 99%) 3 Gimkamu mazMu JIONHMHH, INEPEBAXKHO 3
ansOyminamu. Y Nani€eHTiB, iH(iKoBaHmX BII-1, sxi OTpuMyBamu edasipens six 200 10 600 mr
ONMH Dpa3 Ha JeHb HpOTSIrOM IMOHalMEHIIE  OIHOrO MicsIst, Oymm JOCSATHYTI  cepenni
KOHIEHTpaNii CHMHHOMO3KORBO] pimag B 0,69% BIIOBLAHOT 111a3MOBOY KOHIIEHTpamii. I[s
1acTKa NpudiIu3HO B 3 pasu niepeBuInye ¢paxiriro ehasipensy B I71a3Ml1, He 3B’43aHY 3 Ginxamu
(BiTBHY).

Memabonizu

Edasipens nepepasxo MeTabomi3yeThes crucTeMOoro HuToxpomy P450 mo rimpoxcumsopammx
MeTabomiTiB. Ili merabomity mo CYTI HeaKkTHBHi mmogo BIJI-]. Hocnimkenns in vitro,
IITBEpIKeH] CHOCTEPEKEHHSIMH In Vivo, TI0Ka3yioTh, mo CYP3A4 ta CYP2B6 ¢ OCHOBHUMH
130¢epmenTtamu, mo BIITOBIAIOTH 33 MeTaBoTisM edasipensy. Byo TI0Ka3aHo, mo edasipens
IHAyKYe hepmenTn 1UTOXpoMy P450, mo npuzsomuTs J0 IHAYKII BIacHOro MeTabomizmy.

Buseoenns

Edagipens mae BIZIHOCHO TPUBAIUN KiHIeBHif IepioJl HamiBBHBEIEHHS Bix 17 mo 154 TOJINH
micns ONHOPa30BOro BBeAEHHS Ta 40-55 TOOUH MiCIg 6araTopazosoro BBEICHHS. Y o0ci6 3
HICBHAMH MYTaHTHHMH T'€HOTHIIaMHY CYP2B6 (Hanpuxian, rerotumom T/T y G516T) xinueswuii
TIePiOJl HANliBBUBEEHHS MOsKe OyTH 3HAYHO IIOZIOBXKCHUH, a €KCIIO3HIIis Ipenapary Buma. 11j
TCHOTHIIM 0COONHBO moOMmHpeH; cepen adpukaHIiB Ta appoamepuxanmis. vV ManieHTiB 3
HOPYIICHHAMH QYHKLIT meYinky NOBIOMIISUIOCA TIPO MEHIIHix KJIipeHc eaBipensy ta BUIILY
CKCIIO3UIIIO Npenapary.

IMpubnusno 14 — 34% PalioaKTHBHO MiYeHoi 103u ebaripensy BuxingeTses i3 CEeYCr0, a MeHIIe
1% nosu BuBOMHMTEC i3 cevero Y BUITIA i HE3MIHEHOTo edaBipensy.

Jlamigyoun
Bemoxmyeanns ma biooocmynnicme

ITicna IIEPOPATBHOIO  3aCTOCYBAHHS JaMiBYZHUH IIBHIKO BCMOKTYeTECs.  biomoctymnicTs
CTaHOBHTH Bix 80 10 85%.

Ilicist  BRenenns omHiel  nmo3m  ojmief TabyeTku TeHO(DOBIpy JAHU30MPOKCHITY
qoyMapaTy/naMiByﬂHHy/CQ)aBipeHsy 300 Mr/300 Mr/400 mr Y 3M0POBHX JI00POBONBIIB cepene
3Ha4YeHHA (+ SD) namiBymuHy Cmax cTaHoBHIO 2152,270 (+ 608,3966) ur/mi Ta BIIMOBiHE
SHa4YCHHA 11 AUC cranoBuR 12098,895 (+ 3034,3792) mr.rog/mo. Cepenne (+ SD) 3navenns
tmax namiByuHy cranoBmo 1.750 (miamazom: 0.830 - 4.500) rogum.

OnHouacue 3aCTOCYBaHHA JIaMIBYAHHY 3 TXKer0 TIPU3BOZUTE 1O 3aTPHMKH tmax Ta 3HMKEHHS C
max (3MeHIyeThes Ha 47%). OnHax Ha cTymins BCMOKTYBanH: (Buxozsun 3 AUC) JaMiBYTHHY
[I¢ HE BILIMBAE.

Posnooin




TCPAeBTUYHHUX 1103 | ACMOHCTpYe 00MeXeHy 3B'130K 3 OCHOBHUMM OLIKaMH Ijiazmu KPOBI
(<36% cuposatkoBOIO anbyminy in vitro).

Memabonizn

Meta6omizm NaMIByTHHY € APYTOPSIIHUM  IITAXOM  BHBejCHHS. JlamiBymn NepeRa)HO
OYHINYEThCS Y HE3MIHEHOMY BHIISN Ipu eKxckpemii Hipkamwy. ImoBipHicTE MeTabouigyHoT
B3aEMOJii mpemaparip 3 NaMIBYJTHHOBHM  HH3BKHM PIBHEM wepes HE3HAYHUH  cTyminp
MeTaboI1i3My B meBamx BHIIankax (5-10%) ta uuspka B3a€EMO3B'S130K 3 Ginkamu miasmy KPOBI.

Buseoenns

Coocreperxenns IPOTATOM Tepiony HamoBHeHHs TaMIByTHHY CTAaHOBHTL 5-7 rogus. Ilepion
HAlIOBHEHHS BIIPOBAKyBaR BHyTpiLHHI)OKJIiTHHHy TaMiBy uny Tpupochary, mo OLIHIOETHCS
HpHOIM3HO y 22 poxu. Cepenriif cucremumit KJIIEHT TaMIBYIHHY CTAHOBUTE npuomM3Ho 0,32
J/pIK/KT 3 NICPEBAKHO HHU3BLKHM KIipeHcoMm (> 70%), BKITIOYarOYn CCKPETHICTh KaHaJIiB gepes
CUCTEMY OPraHivHOro KaTioHHOro TPaHCIIOPTY.

Oxpeni 2pynu nayienmis

Tenodogip AU3ONIPOKCHITY BhymapaT - e BOZIOPO3YHHHMI ediphuit IIPOTIKAPChCKHMit 3aci6, sKuit
in  vivo mBHKO NIEPETBOPIOETECS  Ha TeHOOBip Ta opmansnerin. Tenogogip
BHYTPIUIHEOKITI THHHO IIEPETBOPIOETHCS B MOHO(pochar TeHO(OBipy Ta g0 aKTUBHOI'O
KOMIIOHEHTa - TeHO(OBipy audocdary.

Bemoxmyesannsg

IpUOIU3HO Ha 14%,

ITicns  BRenenns omHiei  mosm  onmmiej TabneTky TeHO(OBipy JAU30TIPOKCHITY
(byMapaTy/naMiBy/:[HHy/e(baBipeH3y 300 Mr/300 Mr/400 mr Y 3MI0pOBHX N06POBOJIBIIB cepenHe
(= SD) 3navenns Cmax TeHO(DOBIpY cTaHOBMIIO 276,176 (= 77,2409) Hr/™a Ta BIJIITOBiHe
sHa4YeHHd s AUC cra”oBus 2269,573 (+ 583,3770) mr.rog/mu. Cepenne (+ SD) 3nauenns
tmax Teno¢oBipy craroBmIO 1,250 (mianason: 0,500 - 3 000) rogum.

Posnooin

Ta 7,2%.




Buseoens

Tenodosip BuBomUTHCS TIICPCBAKHO HUPKAMH IIAXoM (GinbTpauii Ta akTHBHO KaHaJlbIIeBo]
TPaHCIIOPTHOI cucTeMu, mpubu3no 70-80% AO3H BHBOJIUTBCS Y HE3MIHEHOMY BHIVISN 3 Ceuero
HICIA  BHYTPIITHBOBEHHOIO BBC/ICHHA. 3aralbHUil KIIPEHC OIIHIOETLCS npubmusao B 230
MI/ro/kr (mpu6mmsgo 300 MJ/XB). 3a omiHKamy, HUPKOBUH KIIPEHC CTAHOBUTH npubmzao 160
MI/TOI/KT (MpubiH3Ho 210 MIV/XB), 10 ICPCBHINYE MBHIKICTE KiTy60uKoBoi ¢insTpanii. e
BKa3ye Ha Te, 10 aKTHBHA KaHAThIIEBA CEKPELIs € BaKIIMBOIO YaCTHHOIO eniMiHanii TeHoGoRipy.
Ilicns mepopansroro IPUHOMY KiHIEBHIT mepioj HalliBBUBENEHHS TeHO(OBIPY CTAaHOBUTE
nopubauzHo 12-18 TOHH.

JlocnikeHas  BeTaHOBHIH  1misix AKTHBHOTO ~ KaHAJBIIEBOTO CEKPETy TEHOQOBIpY, SKHi
TIOTPAITISE 10 KIITHH NPOKCHMAITBHIX KAHATHIIE TPaHCIIOPTEPaMK OPraHiYHUX AHIOHIB JIFOMHHK
(hOAT) 1 i 3 i Burikae Yy Cedy 3a NOIOMOror 6araTope3sdCTeHTHOro Gimka 4 (MRP 4).
Hocmimkenns in vitro BU3HAYHIIM, IO HI TeHO(OBIp AU30IPOKCHT dymapar, Hi TeHO}OBIp He €
cyberparamu s bepmentis CYP450).

Bix i cmame

OOmesxeni nami momo dbapmakokineTHKH TCHO(QOBIPY y XiHOK He BKa3ylOTh Ha 3HAYHHIi
renepuui edext. Excrozumis TEHO(DOBIPY, TOCATHYTa y HALlCHTIB- I VT TKIB, sKi OTPUMYBAIH
nepopainbHi 1060Bi 1031 TeHoQoBipy 300 mr, Gyma momiGHO© A0 €KCHO3HWii, ToCArHyTOl y
AOPOCIHX, AKi OTPHMYBaIH A03y TeHoGoBipy 300 Mr oquH pa3 Ha JIeHb.

DapMaKOKIHETHYHI OCTIKEeHHS He IIPOBOIMIINCS Yy HiTel abo Jroneil IOXHIoro BiKy (cTapmre
05 pokiB). ®apMakokineTHKa CIeliallbHO He BUBYEHA y PI3HHX €THIYHHX Ipymax.

Llopywenns ¢pynxyii HUPOK

@apmakokiHeTHYHI TapaMeTpu TeHoQOBipy OyiIH BH3HAYeHi micig BBEJICHHS OTHOPA30BOi JO3H
TEHO(OBIPY IH30IPOKCHITY dymapary 300 mr o 40 NALI€HTIB, He iH(IKOBaHMX BIJI, me
iHpikoBarux BI'B, 3 pisnum CTYNICHEM HHPKOBOI HEJOCTaTHOCTI, III0 BU3HAYAETHCS BIJIIOBITHO
O BUXIIHOTO KJIipeHCy kpeatuniny (CrCl) (Hopmanbaa ¢ynxitis mupoxk, xomu CrCl > 80 MJI/XB;
Jerkuit 3 CrCl = 50-79 miy/xs; noMipruit 3 CrCl = 30-49 M/XB i Baskkmii 3 CrCl = 10-29 m/xB).
IlopiBHsIHO 3 mamientamu 3 HOPMAIIbHOIO (DYHKIIi€I0 HHpOK, cepemms (%CV) excnozumis
TeHO(OBIpy 36inpmmIacs 3 2185 (12%) ur - rox/mn y nauienTis 3 CrCl> 80 MJI/XB BifmoOBizHO
1o 3064 (30%) Hr - rox/mi, 6 009 (42%) ©r - ron/m Ta 15 985 (45%) Hr - rom/mn y namienTis 3
JICTKOI0, TIOMIPHOIO Ta TSHKKOIO HEPKOBOKO Hes0CTaTHICTIO. OviKyeThes, Mo pekoMenxanii 10710
03YBaHHS NALIEHTaM 3 HIPKOBOIO HEOCTATHICTIO T4 30LIBIIEHHSM IHTEpBATY Misk JIO3yBaHHSIM
NPU3BEAYTH IO BHIIUX IIKOBHX KOHIEHTpalil y IurasMi KpoBi Ta Hmxuoro pieEs Cmin y
MaIli€HTIB i3 HHPKOBOIO HE/IOCTATHICTIO MOPIiBHSIHO 3 NalicHTaMHA 3 HOPMaBHOX (yHKII€IO
HUPOK. Ktinivni Hacminku 1eoro mepimomi.

Y namientis 3 TepMinansHO0O CTaJli€r0 HUPKOBOI HE0CTATHOCT] (ESRD) (CrCl <10 MJI/XB), 110
IOTPeOYIOTh TeMomianisy, Mix miarizamu KOHIEHTpauii TeHo(oBipy 3HAUHO 3POCIIH IPOTATOM
48 romun, nocsraroum cepenaboro Cmax 1032 mr/amur ta cepennboro AUCO0-48 rox 42 857
HITOR/MII. PexoMenmyeTbes 3MinmTH IHTepBaT no3yBaHHS 300 Mr TE€HO(OBIPY JH30IPOKCHITY
dymapary y mnanienti 3 KIIPEHCOM KpeaTwHiny <50 Mi/xB a6o y Tali€HTIB, fAKi BKe
crpaxnarors IOE Tta notpe6yrots Hiamizy (muB. Posin 4.2).

@apMakokiHeTHKa TEHODOBIPY y nauicHTiB, siki He nepedyBaroTh Ha remomiamisi, 3 KJIIPEHCOM
KpeaTtuHiny <10 MI/XB, a Takox Yy nauientin i3 IIOE, keposanmmu IIEPUTOHEATHEHOIO ab0
IHIEME QopmaMu Jianizy, He BUBuanacs. ) o~



Hopywienns pynryii nevinxuy

Omnopazora no3za 300 wmr TEHO(OBIPY IH30IpPOKCHITY (bymapary BBommiacs namieHTam, He
iH}ixoBarum BIJL, me inpikoBanum BIB 3 PI3HHM CTYIIEHEM IeYiHKOBO] HEJIOCTaTHOCTI,
BH3HAYCHUM BIIMOBiIHO 10 KIacudikamii ‘{aﬁnﬂa—H’fo-TepKOTTa (KIIT). ®apmakokineTnuni
TlapaMeTpu TeHO(OBIPY iCTOTHO He 3MiHIOBATHCS Y IIALICHTIB 3 NEYiHKOBOIO HEI0CTaTHICTIO, 110
CBIIYHTE IIPO TC, 110 KOPHT'YBaHHS JI034 y WX MAII€HTIB He norpidHe. Cepenni (%CV) Cmax ta
AUCO-o0 TerodoBipy cranopmm 223 (34,8%) ur/ma Ta 2050 (50,8%) mr - ro/mu Bimmosinmo y
HOPMaJTbHUX Maul€HTIB OPIBHSAHO 3 289 (46,0%) ur/ma Ta 2,31 (43,5%) ®r - rop/m1 y nanienTin
3 TIOMIPHOIO NIEYiHKOBOIO HEJ0CTaTHICTIO Ta 305 (24,8%) ur/™mi ta 2740 (44,0%) Hr - rox/mi y
HALIEHTIB 3 THKKOM MEYiHKOBOIO HEJIOCTaTHICTIO.

Buympiwinvorxnimunna papmarxoxinemuxa

Tenodozip madochar Mae  BHYTPIMHBOKTITHHHMI nepiox HamiBposmaxy 10 TOOUH B
AKTHBOBaHOMY Ta 50 romun Y MOHOHYKJI€ApHUX KIIITHHAX nepudepuyHol KpOBI, 10
SHAaXONATECA y cTaHi cokoro ([IBMK).

5.3 Nokninivni nani npo Oesne4ynicre
Egasipens

Hoxminiuni nani He BHABHIH 0COOINBOT Hebe3IeKkH s JIOZIMHH, KPIM THX, IO CHOCTepirammcs
B KIIHIYHHX JOCHiKEHHSX Ha OCHOBI 3BHYAlHHX JOCITIKEHE Oe3nexw, ¢apmaxonorii,
TOKCHYHOCTI IIPH MOBTOPHHX /033X Ta TCHOTOKCHYHOCTI. V' PEeNpoIyKTHBHIX TOKCHKOIOTIqHEX
JOCIDKEHHAX y 3 3 20 ILTO/IB/HOBOHAPOKEHUX MABII Cynomolgus, ski OTPHMYBAITH 103U
edasipensy, cnocrepiramucs Balu pO3BUTKY, IIO CIPHUYHHSIIA KOHIIeHTpawii edasipensy y
I1a3MI KPOBI, HogibHi mo THx, sxi crocTepiramucs y momeit. JlocmimKeHns KaHIIEpOreHHOCTi
TIOKa3a/IH M1IBUINEHY YacTOTY BHHHUKHCHHS ITyXJIHH ICYIHKH Ta JIETEHIB Y CaMOK MHIIEH, ane He
y camIiiB.

Jamieyoun

BBenenns namisymuny Y JOCIHKEHHSAX TOKCHYHOCTI Ha TBAPHHAX y BHCOKHX J03aX He
aCOLIIOBANOCK 3 GyAb-SKOK BaXIHBOO TOKCHYHICTIO JUISL OpraHiB. JlamiBynun He 6ym
MYTAareHHHM y OaKTepialbHHX TECTax, ale BHSBHEB aKTHBHICTE y UUTOT€HETHYHOMY aHaNi3i in
Vifro Ta aHaizi siMpoMu mum. JlamiByHH He 6yB reHOTOKCHYHIM in Vitro y mosax, sxi gasanu
KOHIEHTpauii y miasmi Kposi npubim3Ho B 40-50 pasis Bume OYIKYBaHHUX KITiHIYHHX PIBHIB y
ItasMi KpoBi. Ockinpku MYTareHHy akTHBHICTb JaMiBymHHY in vitro He BIAJIOCS MIATBEPAUTH B
TeCTax in vivo, 3p06IEHO BHCHOBOK, 1o NaMIBY/IMH HE NOBHHEH CTAHOBHTH T€HOTOKCHYHOT
HEOe3IeKH MUl NamienTiB, gxi NPOXOJSATE Kype JKyBaHHS,

Pesynbrari tpusanux mocmimxens KaHIICPOTeHHOCT] Ha Iypax Ta MHUIIAX HE BHSBHIA XKOITHOTO
KaHIEPOreHHOTO MOTEHIATY, BiMOBINHOTO 15t JIIOJIUHH.

Tenogposip

Jloxminigni JOCIiKEHHSL, IPOBE/IeH] Ha Iypax, codakax Ta MaBIax, BUSBUIH BIUTHB Ha OpraHu
IITYRKOBO-KHIIKOBOIO  TPAaKTy, HHPOK, KiCTOK Ta SHIDKCHHS  KOHIeHTpanii docdarie vy
CHpoBatii KpoBi. KicTkoBa ToxcHumicTn Oyna miarHocToBama sx OCTeoMassilis (MaBmH) Ta
SHIDKEHHS MIHEPaIbHOI IITBHOCTI KicToK (1ypn ta cobakwm). Pesynpratu nocrmimxens na Iypax
Ta MaBHax MOKasaid, WO CIOCTEpIiranocs mHOB's3ame 3 PCYOBHHOK 3HMKEHHS KHIIKOBOLO
BCMOKTYRBaHHS (ochary 3 morenmifiumm BTOPHMHHUM 3HIDKEHHAM MiHEpaIBHOI ITLHOCT]




JIC)KaTh B OCHOBI i€l TOKCHYHOCTI,

Penponyxrusni nocmimxenns TPOBOMMIIN Ha 1ypax Ta kponukax. He 6yi10 sxomHoro BIIUBY Ha
lapaMeTpH CHApIOBAHHA YH (epTHILHOCTI, a Takoxk Ha Oynb -AKi IapameTpH BariTHOCTI uyn
nnony. I'pybux smin mnoxy m’sxux aGo CKCICTHIX TKaHUH He Oyno. Tenoporip JIU30IPOKCHTT
(ymapar suuxyBas inmexc KATTE3NATHOCTI Ta MaCy JUTHHYAT y JOCITLKCHHSX UEPUHATAIBHOT
TOKCHYHOCTI.

JlocmikeHns  remoTokCHYHOCT] TOKasamd, 1o TeHO(OBIp AM3OHPOKCHT bymapar 6ys
HETaTHBHUM Y aHami3i MiKposapa KiCTKOBOTO MO3KY MHUII in Vivo, ane 6yB MO3UTHBHUM TSI
IHIyKYBaHHS TIepeaHix MyTauiif y anamisi kKiiTug niMpomu mMumi L5178Y in vitro 3a HasBHOCTI
abo BimcyTHOCTI MeTabomiumoj aktuBanii  S9. Tenodosip AU3OTNPOKCUI  pymapar Oy
TOSHTUBHUM y TecTi Elimca (mram TA 1535) y mBox 3 Tpmox JOCIIKEHb, OJUH pa3 y
IPUCYTHOCTI Cymimii S9 (36ibments y 6,2-6,8 pasu) ta oqun pas 6e3 cymimi S9. Tenodosip
AU3OMPOKCHI pymMapaT Takoxk 6yB c1ado IIO3UTHBHUM Y TECTi IO3aILIaAHOBOIO cunresy JIHK in
vivo / in vitro y IEPBHHHUX IeMIaTOHTAX IIypiB.

Tenodomip muzonpoxcun dbymapar ne BusBHB KaHICPOr€HHOTO IOTCHIiaTy B JOBIOCTPOKOBOMY
JOCIIJDKEHHI KaHIIEPOreHHOCT] IPH II€POpaTbHOMY 3aCTOCYBaHHI Ha mypax. JloBrorpusane
JOCIIDKEHHS. KaHIEPOreHHOCT] B POTOBIif TIOPOKHMHI HAa MHIIAX MOKA3AIO HHU3BKY YacToTy
IYXTHH  BaHAMUATHOANOI KAIIKH, 1o, HMOBIPHO, IOB’S3aHO 3 BHCOKHMH MICIIeBUMH
KOHICHTpauisMu TeHOPOBipy JM30NIPOKCUITY pymapary B IUTYHKOBO-KHIIKOBOMY TPaKTi y 1031
000 mr/kr/noby. Xoua mexamrism YTBOPCHHS IIyXIMHU HEBU3HAYCHHUH, Pe3yIILTaTH HaBps 4
MaTHMYTh 3HaYCHHS I JTIOIHHY.

6. PAPMALIEBTHYHI JJAHI
6.1 Iepeunik romoMixamX pe4oBuH

HAopo mabnemru

Lemomnosa mikpoxpucraniyna
Harpiro xpockapmenosa
I'inpoxcunponimmenonosa
Harpiro naypuncynsgar
3aniza oxcuy

JlaxTo3a, MoHorimpar
Marsiro creapar.

ITniskoea o6ononka
Cnupt nonieininoui, TUTaHy niokcun, Makporo/I1ET, Tansk

6.2 HecymichnicTn

He 3actocoByetnes.

6.3 Tepmin npugaTrocTi

36 Micanis

6.4 OcoGuBi ymoBH 30epiranus

30epiraru npu TeMIeparypi He Buie 30 °C. 30epiraTu B opurinanbHiii YIIaKOBIII.

~



6.5 Bun i Bmict konTeiinepa

®nakon 3 TIBII] (momieTuieny BHCOKOT mineHocTi) Ha 30 TabIeToK.
6.6 Incrpykuii 3 BHKOPHCTaHHS, IIOBO/KEHHS T2 YTHI3 a1l
OcobnuBHX BEMOT HeMae.,

7. BIACHUK NO3BOJIY HA IMPOJTAK

Maiinan JIaboparopis Jlimiten, Tanis

IMOCHJIAHHS:

3azansni 006iokoei Oxcepena ona yici KXJI3 exnouaroms:

CxBanene MapkyBanus Y 3asIBIi HA HOBMIi JIiKapchKHil 3a¢i6 Bix Yupasinns 3 konrposo
32 IPOAYKTaMH Ta JIKapCHLKHUMH 3a¢00aMu 208255, SYMFI LO, 3a nocuianusim:
https://www.accessdata.fda. gov/drugsatfda docs/label/2018/20825 5s0001bl.pdf

€sponeiicbka KXJI3, CycriBa, 3a nocnianmsm:
http://www.ema.europa.eu/docs/en_GB/document_library/EPAR_—
_Product_Information/human/000249/WC5 00058311.pdf

€Bponeiicbka KXJI3, Bipean, 3a IOCHJIAHHAM:
http://www.ema.europa.eu/docs/en_GB/document_library/EPAR_—
_Product_Information/human/000419/WC500051 737.pdf

Bipean, Indpopmanis mpo npusHavenHs CIIA, 3a mocunanusm: available at:

www.gilead.com/pdf/viread _p1.pdf

€sponeiiceka KXJI3, Enigip, 3a nocunanusm:
http://www.ema.europa.eu/docs/en GB/document_library/EPAR_—

_Product_Information/human/000107/WC5 00027572.pdf

BOO3: 3a nocunanusam: WHO: AHTHpETpPOBipycHa Tepamis BlI-indexuii y mopocinx ta
MiATITKIB, 32 OCHIAHHAM:

http://thlibdoc.who.int/publications/ZO 10/9789241599764 eng.pdf

Hooamkoei nocunanna, 140 Marome 6iOHOWEHHA 00 po3dinie KXJI3, eéxnrouarome:

Po3znin 4.5

van Leth et al Lancet. 2004;363:1253-63 E€sporneiickka KXJI3 Tensip, 3a mocmmammsam:
http://www.ema.europa.eu/docs/en‘GB/document_library/EPAR_—
_Product_Information/human/OOO534/WC500035345.pdf

€Bpormeiicbka KXJI3 Kpixkcisan, 3a ITOCUJIaHHSIM:
http://www.ema.europa.eu/docs/ en_GB/document_library/ EPAR__Product_Information/human/
000128/WC500035730.pdf

Smith et al. Antimicrob Agents Chemother, 2003, 49(8): 3558-3561 Kanerpa, Hayxkogi
OOrOBOPEHHS, 33 MOCHITAHHAM:
http://www.ema.europa.eu/docs/en GB/document_library/EPAR_—

_Scientific_Discussion/human/000368/WC5 00039040.pdf

€Bpornelicrka KXJI3 AmriByc, 3a ITOCHJIAHHSIM
http://www.ema.europa.eu/docs/en_GB/document_library/EPAR_Product_Information/human/

000631/WC500025936.pdf o <



€Bporneiicpka KXJI3 Ilpesicra, 3a TTOCHTAHHSIM
http://www.ema. curopa.eu/docs/en_GB/ document _library/ EPAR__ Product_Information/human/
000707/ WC500041756.pdf

Sriwiriyajan et al. Bur J Clin Pharmacol 2007;63:479-83 €pponeiicbka KXJI3 Boen, 3a
TTOCHUTTAHHSIM
http://www.ema.europa.eu/docs/en_GB/documentglibrary/EPARﬁProduct_Information/human/
OOO387/WC500049756.pdf

German P, et al. 14th CROI, Los Angeles, February 2007, abstract 577 DiCenzo et al.
Antimicrob Agents Chemother 2004; 48: 4328-4331

SE Cohn et al. Clin Pharm Ther 2007; 81:222-7

Clarke et al. Br J Clin Pharmacol 2001; 51:213-17.

Wire et al. AIDS 2004;18:897-907

Aarnoutse et al. Clin Pharmacol Ther 2002;71:57-67  €pomneiicska KXJI3 IuBipas, 3a
TIOCHJIAHHSIM
http://Www.ema.europa.eu/docs/en_GB/doCument_library/EPAR__Product_Information/human/
000113/W(C50003 5084.pdf

Pesras, 1Hopmanis 3a PH3HAYCHHAM CIIIA, 3a IIOCUJTaHHAM:
packageinserts.bms.com/pi/pi_reyataz.pdf

Po3nin 4.6.
Www.apregistry.com. Peecrp AHTHPETPOBIPYCHHUX BUIIAIKIB BariTHOCTI. 3a IIOCHJIAHHSIM

BOO3: Antuperposipycni [penapaty Juist JIKyBaHHS BariTHHUX KIHOK Ta npodinaktuku BIJI-
iHeKnil y HeMOBIAT: http://whqlibdoc.who.int/publications/ZO1 0/9789241599818_eng.pdf

Poznin 5.1

Gallant et al, JAMA 2004 :292 :191-20]

Crendopaceka 6a3a  mammx Ipo  pesucTeHTHICTE 1m0 BUI-imdexuii, 3a ITOCHJIAHHSIM
http://hivdb.stanford.edu

Po3ain 5.2

Haas et al. CHIJI 2004:18:2391-400

Klein et al. Pharmacogenet Genomics 2005;15:861-73
Barreiro et al. J Infect Dis 2007;195:973-9
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Hepexman imcrpyxuii PO 3acToCyBaHHs, KopoTkoi  J[o pPe€cTpaniiiHoOro mocBinyenus
XapaKTEPUCTUKH  JTIKapCHKOro 3aco0y  JepKaBHOIO »
MOBOIO,  aBTCHTHYHICTB  AkuX  migreepmxena Ne /4 £ 77075, [ /0‘{
OIANHCOM  3asBHHKA abo YIOBHOBAXXEHOTO HHM

pencrabunka (Oenpkis K.) Bij 0? 3 ’/ ’/ KO/

JUCTOK-BKJIA TUIIL: THOOPMALISA J1JISI BAKOPU CTAHHSI
ABOH3A

Tenodogipy Auzonpoxcnmy (I)yMapaT/JIaMiBy}mH/Eq)aBipem TadJaeTKkn
300 mMr/300 mr/400 mr

Edagipens, JlamiBynmm, Tenodosipy Husonpoxcuy @®ymapar

[Tepmr vix moyatu IIpUAMATH 1ielf Ipenapat, yBaxso IIPOYMTANTE BCIO IHCTPYKIIiIO.

- 36epiraiite meii JTHCTOR-BRIa UM, MoK/IHBO, BAM 10BeeTs cst IIPOYUTATH HOro e pas.

- SIkmo y Bac BHHHKHYTH 10JaTKOBi 3anMTaHHs, 3BEPHITBLCHA /10 CBOIO JIKapsi, METHYHOrO
npaniBauKa a6o papmanesTa.

- eii npenapar NpU3HaYeHull Jume qias Bac. He nepenapanTe HOro inmmm ocoGam. ITe
MOZK€ 3aBIaTH IM MIKOH, HABITH SIKIIO 03HAKH ix XBOpOOH TaKi :k, 1K i y Bac.

- SIkmo y Bac ¢ saxich moGiumj peakuii, moroBopite 3i cBoim JIKapeM, MeIHYHHM
NpamiBHAKOM a6o dpapmanesTom. Ile 3ACTEPEKEHHS TAKOK CTOCYETHCS Oyab-aKkux
MOKTHBHX MOOI9HUX edeKTiB, He 3a3HAYCHIX Y IbOMY JIHCTKY-BKJIA ATy,

Y nbomy JIHCTKY-BKJIAHIIY:

I. o rake Tenodosipy Huzonpokcuy (DyMapaT/ﬂaMiByI[HH/E(baBipeHS TabJIeTKH
300 Mr/300 Mr/400 Mr i g woro Big BUKOPHCTOBYEThCS

2. Tlepen 3actocysanmsm Tenodoripy Huszonpoxcumy (DyMapaT/.HaMiByI[HH/E(baBipCH3
Tabetkn 300 Mr/300 Mr/400 mr

3. fIx 3acrocoByBatm Tenodosipy Jusompoxcuy @yMapaT/HaMiByz[HH/E(baBipeH3 TabJIeTKH
300 mr/300 Mr/400 mr

4. Mo>xutusi mo6iyni edexTn

5. Sk s36epiratu Tenodosipy Huzonpokcuiy (DyMapaT/HaMiByzmH/EQ)aBipeHz TabJreTKu
300 mMr/300 Mr/400 mr

6. lonarkosa indopmarris

1. Olo Take Tenodozipy Huzonpoxcnry (I)yMapaT/JIaMiBy):mH/Ed)aBipem TabaeTku
300 mr/300 mr/400 mr i xois woro Bix BHKOPHCTOBY€ThCS

Tenodosipy Husonpokcuy CDyMapaT/HaMiBy/:[HH/E(baBipeH's Tabnetkn 300 Mr/300 mMr/400 mr e

JKapPCEKUM 3aC060M JIst MIKyBaHHSA iH}eKii, CIIPUYHHEHOI BipycoMm iMyHOmEDIinUTY MHOMMHEY

(BUI), y mopociux Ta mimmitkis cTapie 12 pokis.

Tenodoripy Husonpoxcuy CDyMapaT/JIaMlByz(HH/EQ)aBipeH3 Tabnetkn 300 mMr/300 Mr/400 mr

MICTHTD aKTHBHI PeYOBHHH edaBipens, JaMIBYIWH Ta TeHO(OBipy Ausonpoxeuny ¢ymapar. Bei

HPHUTHIYYIOTh  PO3MHOMKEHHS BIDYCY IUISXOM  YIOBiNTbHEHHS nii - ¢epmentiB, sxi BII
BUKODPUCTOBYE JUIS peInTikarii. Iportusipycri nmixapcrki 3aC00H, IO' BUKOPHCTOBYIOTHCS Ipu
BIJT Bimomi stk aHTHPETPOBIPYCHI IIpenapary.

Ile#t mpemapar e Buinikye BIT-ingexuito. ITix wac npuiiomy Tenodosipy Husonpokcumy
CDyMapaT/HaMiByﬂnH/Eg’paBipeH3 Tabretkn 300 Mr/300 Mr/400 M pee OTHO  MOXYTb
Po3BHBaTHCH iHekuii a6o inmi 3aXBOPIOBaHHA, OB's13aHi 3 BlI-indexmicro.




2. Tlepen 3actocysanmsm Tenodoripy Juzonpoxennay (I)yMapaT/JIaMiBy)mﬂ/Ed)aBipem
Tadaerkn 300 mr/300 mr/400 mr

He 3acrocoryiire Tenodoripy Husonpoxcny (DyMapaT/HaMiByﬂHH/E(1>aBipeH3 TalJeTKH

300 Mr/300 Mr/400 mr:

* SIKIIO y Bac aJjepris (rimepuyrameicTs) 10 edagipensy, JIaMIiByTHHY, TeHOGoBipy

AM30HOpPOKCHIY  dymapary  aGo Oyab-sikoro  immoro KomronenTy  Tenodogipy

Husonpoxeny (I>yMapaT/JIaMiByﬂnH/Ed)aBipenx Tadaerkn 300 mr/300 mr/400 MI, 1O

nepesivyexi HaIOPUKIHII JaHoro JHCTKA-BRIAAHIIA. SIKkmo e CTOCYCThCSI Bac, HeraifHo

MOBIAOMTE  CBOIO JiKaps i mHe npuiimMaiire Tenodosipy Huzonpokcuay

(I)ymapaT/.JIaMiBynm{/E(baBipeHz Tadaerkn 300 mr/300 mr/400 mr

* SIKIIO BM 3apa3 npuiimMaere 3Bipo6iii (Hypericum perforatum) (pocamunnii 3acié, mo

3aCTOCOBYCTLCSI mpH  Jenpecii Ta TPHBOXKHOCTI) a00 BOPHKOHA30.1 (mpemapar, mpo

34CTOCOBYETHCS POTH PHOKOBHX indexuriii).

bynbre oco6auso o0epexni npHiiMarun Tenodosipy Juzonpoxcuay Dymapar/
Jamisyun/Edasipens tabaeriu 300 mMr/300 mr/400 mr

CkaxiTe cBOEMY JIKapIo, SKIO y Bac Oynma xBopo6a HHpOK a6o AKIIO aHali3d I10Ka3aix
npobsieMu 3 Hupkamu. Skimo TaK, T0 103H TeHO(OBIpY Ta JaMiBymuHy PEKOMEHT0RaHO Oy/ie
SMEHIIUTH. Y TaKuX BHITANKaX 3aCTOCOBYIOTBCS 1HIN KOMOiHamii edagipenzy, JTaMiByuHy Ta
TeHOGOBIpY, Hik Tenodosipy Husonpoxcuimy (DYMapaT/ﬂaMiByI[HH/E(baBipCH3 TabJIeTKH
300 mMr/300 Mr/400 Mr.

IIpenapar Tenodoripy Jusonpokcuy Dymapar/ JlamiBynun/Edasipens  ta6netkn
300 Mr/300 Mr/400 Mr Moxe BIUIMBATH Ha HUPKH.

ITepen mouarxom NPUHOMY IBOIO JHKapCHKOTo 3aco0y ciimx 3pobuTH aHaizM KpOBI, 11100
IIEPEBIPHTH (ynknionansny 3naTHICTH HupoK. ITix wac nikyBawms pexomennoBano PETYJISIPHO
poduTH aHai3 KpoBi Mg MOHITOPHHTY CTaHy HHPOK.

Tenodosipy Husonpoxcuy CDYMapaT/HaMiBy,Z{I/IH/E(baBipeHS Tabnetku 300 mMr/300 mMr/400 mr
HC PEKOMCH/IOBAHO 3aCTOCOBYBATH OJHOYACHO 3 IHIIMMIH IIpenapaTamMu, AKi MOXYTh HEraTHBHO
BIUIMBATH Ha HUPKH (JUB. po3min “TIpmifoM immmmmx MKapehKHUX 3aco6iB”). Skmo CYMICHOIO
3aCTOCYBaHHS  HCMOXIMBO  YHHMKHYTH, PCKOMEHIOBaHUH  perynsapHuii KOHTPOJIb
dyHKIiOHYBaHHS HHpOK.

Tenodosipy Husonpoxcuiry @yMapaT/JIaMiBy,uHH/EQ)aBipeH3 Tabnerkn 300 Mr/300 mr/400 mr
HE CIIig 3aCTOCOBYBATH AITSAM BIKOM 70 12 POKiB ab0 Baroro menme 35 kr.

Ilepen 3acrocysanmsM mporo [Ipenapary BaM CIIiJ IOBIOMHTH CBOIO Jikaps abo MeaH4HOro
HpaliBHUKa PO HaSBHICTH B MHHYJIOMY MEIUYHHX IIPOOJIEM, BKIIOYAIOYH aJIeprilo, CyaoMH,
TICHXI4Hi 3aXBOPIOBAHHSA 260 37T0BKHBAHHS XIMIYHIMH pedoBHHAMH 260 aJIKOT0JIEM.

Bucun wa mxipi nerkoro ta CCPEIHEOTO CTYNEHS MOXe PO3BUHYTHCE Y NepIIi ABa THXKHI MiCis
H04aTKy mnpuiiomy Tenodosipy Husonpoxcumy CDyMapaT/HaMiByzmH/E(baBipeH3 TabJIeTKH
300 mr/300 Mr/400 Mr. 3a3BHuaii Big IIPOXOJUTE MPOTATOM 4 THIKHIB TTicTs IOYaTKy JIKYBaHHS;
Y Pasi IporpecyBaHHs BaXKOro IIKIPHOTO BHCHITY MOTPiGHO Heraiino NOBIIOMHUTH IIPO 1€ JHiKapst
abo MemuYHOro mpauiBHEKa 1, 3a Heo6ximHOCTI, IPUIMHATH  1ipuiioMm  Tenodopipy
Husonpoxcumy (DyMapaT/ﬂaMiBy,uHH/EQ)aBipeH:s Tabnerku 300 Mr/300 Mr/400 Mmr.

ITicns  mowarky npuiiomy  Terodosipy Husonpokcumy (DyMapaT/HaMiByz[HH/E(baBipeH3
Tabnerkn 300 mMr/300 mMr/400 M, TIOIHPEHUMH € NMOGIYHi peakuii 3 Goxy LIEHTPaAILHOI HEPBOBOT
CHCTEMH TIOYMHAIOYH 3 NEPHIOr0 THIKHS TiKyBaHHL. Bonm MOKYTb BKJIFOYATH 3allaMOPOYEHHS,
CIUTyTaHICTh CBiTOMOCTI, YTPYAHCHHS CHY, COHJIMBICTB, MOPYIICHHS KOHIIeHTpauii yBaru Ta
KOIIMapHi CHOBHAIHHS. [HIMMH HOGiuHuMY PeaKiisMHu €: aMHesis, ramonuHanii, eidopis,
JICTIpecis, CyiMIanbmi TyMKE a60 [CHX03 (muB. posmin 4). Ili cumnToMir 3a3Bmyai 3HUKAIOTh
IIPOTATOM YOTUPLOX THXXHIB BiJI [I0YATKY JIiKyBaHHS,

ITorosopite 3i cBoim JiKapeM abo MeIHYHHM NPALIBHUKOM, SKIIO V BAC B aHAMHE3] €
3aXBOPIOBAHHS II€YIHKH, BKITIOYAIOYH T'eIIaTHT. BUI-indikoBani manienry is 3aXBOPIOBAHHAMH
NEYIHKH, BKIIOYAIOYH XPOHIYHUM rematut B a6o C, sxi OTPHMYIOTh ~aHTHPETPOBIPYCHi
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NPENapaTh, MaloTh MIABUINCHHUH PH3HK BAKKIX Ta TOTEHIUIIHO JICTaNbHUX YCKIa HEHD IEUiHK.
SIxmo Bu inQikoBani BIJI ta BipycoM renatuty B, pam JIKap peTesbHo mindepe HalKparie s
Bac JIKyBaHHS. SIKINO y Bac B aHaMHes] e 3aXBOPIOBAaHHS IEYIHKH a00 XPOHIYHUH Temarut B,
Balll JIIKap OBHHEH NPU3HAYNTH aHATI3 KPOBI JI7Isl KOHTPOIIO YHKIT NedinK.

3BEPHITL yBary Ha MOKIMBI CHMIITOMM MOJIOYHOKHCIIOTO  alua03y (HaITHIIOK MOJOYHO]
KHCJIOTH B KpoBI)  micig nowaTky  npuiiomy  Terodogipy Husonpokcuny
q)yMapaT/HaMiByIIHH/E(I)aBipCHB Tabiactkn 300 Mr/300 mMr/400 mr. MoxmmBuMu  o3HaKaMu
MOJIOTHOKHCIIOTO AIUI03Y NAKTOAIHI03Y €:

* IIH00Ke, NPUCKOPEHe THXAHHS

* COHJIMBICTH

* Hy10Ta, 0JIFOBAHHSA Ta OLIH Y LLIYHKY

Leit pinkicuuii, are cepifosnmii mo6iummi eheKT MOXKe CIIPHYHHATH 36iTbIIeHES IIEYIHKH 1 iHOmi
TIPUSBECTH 110 JICTANIBHOTO HacHiAKy. JlakToammmos 3YCTPIYAETECS 9YacTillle y KiHOK Ta y
NALIEHTIB i3 HaIHIIKOBOI BArOO. Akmo y Bac € 3axBopropamms NEYIHKH, y Bac TaKOX
IiIBHINCHANR PH3HK POSBUTKY LBOTO CTaHy. IIporsrom nikysamms npenaparom Tenogosipy
Husonpokcuy (DYMapaT/HaMiByJIHH/E(baBipeHS Tabnerkr 300 Mr/300 Mr/400 Mr Bam JKap
Oyne YBaKHO CTEeXHTH 32 OyZb-sIKHMH O3HaKaMH PO3BHTKY MOJIOYHOKHCIIOTO alua03y. SIKIo By
BBAXKAETE, 110 Y BAC CIIOCTEPIralOThC 03HAKH JIaKTOANMI03Y, HEraifHo 3BEPHITHCS 110 JKaps.
Bynbre oGepexni, mo6 me 3apasdTH IHOIMX JFOJICH. Tenodogipy Husonpokcuny
@yMapaT/HaMiByzmH/E(paBipeH3 Tabnetkn 300 Mr/300 Mr/400 Mr  pe BUKIIFOYAE  PH3UKY
nepenadi BT iHmmmu HUIAXaMH, TaKAMH fK CTaT€BHH KOHTAKT a6o 3apakeHHs KpoBi. Bu
TIOBHHHI IIPOOBKYBATH 3aCTOCOBYBATH 3a00DKHI 3ax0mu, 11106 YHUKHYTH I[bOTO.
Crocrepiraiite 3a iHdekmismu. SIKmo y Bac mporpecyioua crais BUI-indexuii (CHIJY) i naspua
ONOPTYHICTHYHA iH(eKIis, MOXYTb BHHMKHYTH CHMIOTOMH iH(eKIii Ta 3amaleHms abo
IOTIPIICHHS. CHMITOMIB ITi€] iHexnil Ha mowarky nikyBanns Tenodopipy Musonpoxcury
<DyMapaT/JIaMiBy,uHH/E(baBipem Tabnetkn 300 mMr/300 Mr/400 mr. Ii cummromu  MoxyTs
CBITYUTH IIPO Te, 110 IMyHHa CHcTeMa Bammoro opranismy Goperses 3 iHdekmicro. 3BEpHITH yBary
Ha O3HaKM s3ananeHHs abo iH(eKii, mo BHHHKAIOTH He3abapoM micis nowatky npuifomMy
Tenodoripy Husonpokcuy (I)yMapaT/HaMiBy)IHH/E(baBipem Tabnerku 300 mMr/300 mr/400 mr.
SKmo BU moMiTMIM 03HaKM 3amaneHHs aGo indexunii, HeraifHo moBiToMTE IIpo 1e JiKaps abo
MEIUYHOI0 IpalliBHHUKA.

Y nesxmx namieHTiB, ski NpHAMAIOTE  KOMOIHOBaHY AHTHPETPOBIPYCHY TEpaImiio, MokKe
PO3SBHHYTHCS IIAaTOJIOTiA KiCTOK, SIKY HAa3sHBAIOTEH OCTEOHEKPO3 (3arubeib KicTKOBOI TKaHHHHY,
CIIPHYMHCHA NOPYIIEHHSIM KPOBOIIOCTAYAHHS KicTkn). Tpuparicts AHTHPETPOBIPYCHOI Teparii,
34CTOCYBAaHHs KOPTHKOCTEPOINiB, HANPHKIAN, NeKCAMETA30H abo NpenHi30NOH, BXKHUBAHHS
alIKOTOMIO, CHJIBHA IMyHOCYyIIpecis Ta HaJIMipHa Bara € QakTopamu PH3UKY PO3BHTKY LIOTO
3aXBOpIOBaHHsA. O3HakaMH OCTCOHEKPO3y € CKYTICTh Cyriobis, JoMoTa i Goxi (ocobmuBo B
Ta30CTCTHOBOMY, KOJIIHHOMY Ta ILIE40BOMY) Ta YCKIaIHEHHS PYXiB. SIKINO BH MOMITHIH moCk i3
IIHX O3HaK, NOBLIOMTE BAIIOrO JKapsi.

ITopymeHHst KicTKOBOI TKaHHHH (o iHoxi mpus3BOIHUTE 10 IICPEIIOMIB) MOKE BHHHKATU yepes
YPOKCHHA HUDKOBHX KIITHH (IMB. po3nin 4 “MOosIuBi no6ivni peaxmii™). 3acTocyBaHHs
Tenodozipy Husonpoxcuiy CDyMapaT/JIaMiBmeH/E(baBipeH3 Tabnerkn 300 Mr/300 Mr/400 mr y
IIUTTKIB MOXKe BIUTMBATH Ha pict kictok. Tomy, sximo BH, ab0 0coba, npo sKy Bu HiKJTy€eTech —
OUTITOK, Bam JiKap aGo MeIuuHmii NPalliBHUK Ma€ PETeIHbHO OLIHHTH, 06 KOPHCTH npuifomy
Tenodosipy Husonpokcuy CDyMapaT/HaMiBy)mH/E(baBipeH3 Tabnerku 300 Mr/300 Mr/400 mr
nepeBaxaina JaHHH pH3HK.

Bam motpibro 6ynme mpmitmaru Tenodosipy Jusonpokcuny (DYMapaT/HaMiBleI/IH/E(baBipCHS
Tabnetkn 300 Mr/300 mr/400 mr KoxHOro  nHs. Llelt mikapcwkmii 3aci6  momomarae
KOHTPOJIOBATH Balll CTaH, aje BiH He yeyBae BlJl-indeknito 3 opranismy. MoxyTs
IIpONOBKYBATH PO3BUBATHCS 1HI iHdeKuii Ta i naronorii, nos’s3ani 3 BUI-in¢exuicro. Bay
CJILJT TOCTIHHO KOHTAKTyBaTH 31 CBOIM JiKapeMm aGo MEAHYHUM IpaliBHuKOM. He mpummssiite
NIPUHMATH JIIKH, He 3BEPHYBLIACH J[0 JiKaps a00 MEANYHOTO IpAIiBHIKA, P e -
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Ipuitom inmmx JIKAPCHKHUX 32¢00iB
IToBigomre Bamoro nikaps, GpapmanesTa abo MeTIIHOrO NPaliBHUKA, SKIIO BU TIpHiiMacTe aGo
HCIMOMaBHO npuiiMamy Oyab-ski  igmi JIKapehKi  3ac00M, BKIFOYAIOYH IperapaTs, 1o
BIIITYCKAIOThCS €3 pelenTa.

Tenodosipy Jusonpokcumy CDyMapaT/HaMiBynHH/E(baBipeH3 Tabnerkn 300 mr/300 Mr/400 mr
HC PCKOMEHIOBaHO NPHHAMATH pazoM 3 pOCIMHHIME lIpenaparamy, Mo MICTITh 3Bipo6ii
(Hypericum perforatum, sxuit 3aCTOCOBYETHCS IPOTH TPHBOTH Ta Aernpecii) abo BOpHKOHA301
(3acTocoByeThCs IpOTH IPUOKOBUX iHDeK]ih).

Kpim Toro, mpenapar Tenogosipy Jusonpokcuny (DyMapaT/HaMiBynHH/E(baBipem TabJIeTKn
300 mMr/300 Mr/400 Mr He CJILTT OJTHOYACHO 3aCTOCOBYBATH 3:

- acTeMi3oa abo Tepdenamun (3acTocoByrThCs MM JMIKYBaHHS CIHHOI JHXOMaHKH 260
IHIMX aJtepriii)

- benpuamI (3acTOCOBYETHCH MISK JIKYBaHHS CepIeBHX 3aXBOPIOBaHb)

- HH3ANPHA (32CTOCOBYETHCS ISt JIKYBAHHS medit)

- AJKAIO0IIM  pEKKIB  (HanpHkian, €proTamif, JQHrixpoeproramiu, €ProHOBiH Ta
METHJIEPIOHOBIH) (3aCTOCOBYIOTHCH ST JIKYBaHHSI Mirpeni ta KJIACTEPHOI0 rOJIOBHOT0
0o.mr0)

- MMO3H)1 (3acTocoryeThes s crabinizamii neuxiarof JUATRHOCTI)

He 3acrocosyiite Tenodogipy Husonpoxcuy CDyMapaT/JIaMiByz(HH/E(baBipeﬁz TabJIeTKH
300 Mr/300 Mr/400 Mr, sKIO BH Bike UpUiiMaeTe iHImN mikapceki 3acC00H, M0 MICTSTH
CMTPHIUTAOIH, JaMiByguH a6o TEHO(OBIPY H30IPOKCHITY Gymapar. He 3aCTOCOBYIiTE
onHo4acHO  TeHodogipy Husonpokcuny CDyMapaT/JIaMiBy):[HH/Eq)aBipeH3 TabJIeTKH
300 Mr/300 Mr/400 mr Ta anedoBip AuIiBOKCHIL.

HyKe BaXINBO MOBIZOMHTH CBOTrO JiKapss abo MeIHYHOro IIPAIBHUKA, SKIIO BH HpHiiMacTe
IHIII JTiKapehKi 3aco6H, axi MOXKYTb BUKIINKATH TOMIKOKEHHs HUPOK. J{0 HUX HaIekKaTh:

* aMiHormikosumu a6o BaHKOMILMH (3aCTOCOBYIOTbCH 115t JIKYBaHHSI 0OaKTepianbHoi
iHdexii)

* am¢porepunuH B a60 mentamiqnn (3acTocoByroThest 11st JIKYBAaHHS IPHOKOBOT iHpexmii)

* dockapuer, FAaHUHUKIOBIp a0 mmaodosip (3acTrocoByrOTBHCH MIs1 JIKYBaHHS BipycHoY
iHpexuii)

* anedoBip quniBoxkcuI (3acTocoByeThes 1uIn JIKYBaHHS BipycHOro renatury B)

* TAKPO.JTIMYC (3aCTOCOBYETHCH IS JIKYBAHHS JUISI IPUTHIYeHHST iMyHHOT cHcTemm)

* iHTepIeiiKin-2 (3acTocoByeThes Mst JIKYBaHHS paky HHPOK)

Inmi sikapeski 3aco6m, mo micTsTs AunanosuH (mpu BUI-indexuii): Hpnitom Tenodosipy
Jusonpokcuny Oymapar/JlamiBynun/Edasipens  TaGnerku 300 Mr/300 Mr/400 Mr pasom 3
JTKapCHKUMH 3ac06aMH, 10 MICTSTE AUIAHO3HH, MO IIIABHIHTH PiBEHb JUTAHO3UHY B KPOBI.
Hosinomnsanocs npo  pinkicwi BUIIAIKK 3alllICHHs IIUUIYHKOBOT 3aI03H Ta PO3BHTOK
MOJIOYHOKHMCIOr0  anuao3y (HaIIMIIOK MONOYHOT KHCIOTH B KpOBi) TIpH CymicHOMY
3aCTOCYBaHHI JHAAHO3HHY Ta IpenapaTiB, IO MiCTIThb TEHO(OBIpY IHU30IPOKCHITY dbymapar,
IHOM 3 JeTATBHHM HaCIimKOM. CymicHe 3actocyBanHs TCHODOBIPY 3 JHIAHOZHHOM MOXKe
SMCHIIMTH €(EeKT aHTHPETPORIpyCHOT Teparrii.

Tenodoripy Husonpokcuy CDyMapaT/JIaMiByzLHH/E(baBipeH3 Tabnerkn 300 Mr/300 mMr/400 mr
TIpH B33aCMOJII 3 HACTYIHAMH JIKapCHKHUMH 3aco6amm MOZKe CIPHYMHUTH NOTipIICHHS MpOsBiB
OyIb-KOro mobiunoro edexTy abo MOJKe BILIHHYTH Ha €eKTUBHICTE 6Y1b-1K0T0 3 IIpenaparis:
- aMImpeHasip, arasamagip, AapyHaBip, iHaHHAaBIp, JI0NmiHaBip, Mapagipok, Hedinagip,
PHTOHABIp, cakBinaBip Ta THIOPaHaBip (MpoTHBipycHi 3acobmn).

= MeTajaoH, Oynpenopdin (3acTocoByroTh mIR JIKYBAaHHSI CHJLHOIO 60110 260 omioiHoY
3aJ1€KHOCTI)

- KJIapuTpominus, pudgabyrun abo pudamMnoinun (aH"mﬁaKTepiaJmHi/npOTnTyﬁepKlebosmi
3acobn)

- ATOPBACTaTHH, NPABACTATHH 260 CHMBACTATHH (rinmoimizemivumni npenapaTu, 3 rpynu
CTaTHHIB) Noo e, D




- TOPMOHATLHI KOHTDANENTHBH, Taki sk NpoTusammiani  radaerkw, 10’ €Ki HHI
KOHTpanenTHBH 260 KOHTPANENTHBHUIA IMILIAHTAT.

Otrike, siKIO B npHiiMacre Tenodosipy Juzonpoxenay (I)ymapaT/JIaMiByznm/E(baBipenz
Tadsuerkn 300 mr/300 mr/400 MI'; PEKOMEHI0BAHO 3aCTOCYBATH ANBTePHATHBHI MeToaH
KOHTpauenuii, Taki sik 6ap’epua KOHTpanenuia (Hanpukiaj, Npe3epBATHBY) (AMB. po3ii
“BarithicTs Ta roxysanns rpyaa”)

- ITPaKoHA30.1, T03aKOHA30.T (mpoTurpudkori 3acoom)

- amojiaksin/aprecynar, XiHiH, JoMedaHTpuy, rajopanTpuH,  apremisuHinu
(nporumansipiiiui 3aco0u)

- Kapbamasenin, geniroin (mpoTucynomui 3acoom)

- JHITiaseM, Bepamamii, denonunin, nidexumnin, HiKapaunin (6iokaTop kampuicBHX
KaHaJIiB)

- TAKPOJIiMYC, HKJI0CTIOpHH, CHpoIiMyC (imynozenpecanTn)

- MiTazoJiam a6o TPHA30/1aM (BHKOPHCTOBYIOTH CH /1151 TOro, moo I0IOMOIrTH BaM 3aCHYTH)
- BapgapuH (3aCTOCOBYIOTEH /115t npogiaTakTHKH TpoMGOyTBOpenHs)

Baritnicts Ta rogysanns IrpyITIO

Tenogozipy Huszonpoxcumy (D}’MapaT/HaMiByJII/IH/E(baBipeHS Tabmetkn 300 mMr/300 Mr/400 mr
HE DPCKOMEHZI0BAHO 3aCTOCOBYBAaTH B IICpIIOMY TpUMeCTpl BaritHocTti. Heraiiko ITOBIJIOMTE
JiKaps, SIKIO BH BariTHI a60 MacTe HaMip 3aBariTHiTH. SKmo Bu BAriTHI, IpHiiMaTH Tenogogipy
Husonpoxcumy @mapaT/HaMiBynHH/E(baBipeﬂs TabIeTKH 300 mr/300 mMr/400 mr
PEKOMCHIOBAHO JIMILE Y pasi, SIKIO Bam TiKap BU3HAYUTS MO 1 HEOOXi/THO.

Banu poseutky miona CIIOCTEPITauCh B JOCIIKEHHSX Y TBapHH Ta y NiTeH, HAPOKEHHXK y
XKIHOK, SIKi IPOTArOM BariTHOCT] IpUHMaiy edaBipens; Tomy cix YHHKaTH BariTHOCTI XiHKaMm,
AKUM  Tipu3HadeHo Tenodosipy Huzonpokeuny CDyMapaT/JIaMiByL[HH/E(baBipem TabJIeTKH
300 mr/300 Mr/400 mr.

SIkmo BH xkiHKa, ska orpumye Tenodosipy Husonpokeumy CDyMapaT/HaMiBynHH/EQ)aBipeH:;
Tabnetkn 300 mr/300 mr/400 MI, BaM  DEKOMEH/I0BAHO BHUKOPHCTOBYBATH HaliiHy ¢opmy
Oap'eprol KoHTpamemnmii (manpukian, IIPe3CPBAaTHB), a TAKOXK IHIN METOIH KOHTpanemiii,
IMIIaBTaT, in’eKiis). Edasipens, onun 3 akTupHuX KomnoHeHTiB TeHodoBipy Husonpoxcuy
CDyMapaT/HaMiByJIHH/E(baBipeH3 Tabnetku 300 Mr/300 mr/400 MT, MOX€ 3aJIMIAaTHCS Yy KpOBi
A€AKHH Yac Iicis NpHIMHEHHS Tepamnii. Tomy Bam ciig IPONIOBXKYBATH BHKOPHCTOBYBATH
TPOTH3AILIITHI 3ac00H, SIKi 3a3HaYeHo BHIIC, MPOTATOM 12 TIDKHIB micns npunmmenms Hpuifomy
Tenogosipy Jluzonpokcumy q)}’MapaT/ﬂaMiBYIIHH/E(baBipeHL’. Tabnetkn 300 mr/300 mMr/400 wr.
SIkmo Bu 3amikaBieni B TPYIHOMY BATONOBYBAHHI JUTHHH, BaM CIIij OOrOBOPHTH pU3MKH Ta
IICpeBary 31 CBOIM JiKapeM abo MeTHaHuM IIPaLliBHUKOM,

KepyBanus 4ABTOTPAHCIIOPTOM a0 iHIUAMH MeXaHi3MaMu

Ilin wac nixyBamms Tenodosipy Husonpokcumy CDyMapaT/HaMiByI{HH/E(baBipeHS TabneTKu

HEOE3MEeYHNX 3aBIaHb, TAKHX SIK KCpYBaHHS aBTOTPAHCIIOPTOM a60 po6GOTa 3 MEXaHI3MaNL.
Baxnmsa indopmanis PO JTesiKi CKJIaZ0Bi KOMIIOHeHTH Tenodosipy Huzonpoxcuny
(I)yMapaT/JIaMiByunH/Equipem Tadsaerkn 300 mr/300 mr/400 mr

JIximo y Bac crocrepiraeTses HCTICPEHOCHMICTD JIEAKUX IIYKpIB, OBigoMTe CBOTO JIiKapsi Ipo e
IIepe mpuitoMOM nIpenapary.

Jlixapchkuii 3aci6 MicTHTE 1,9 Mmomts (43 mr) maTpiro B xoxHii TabeTI, mo ¢ BpPaxoBYBaTH
nanieHTaM Ha HaTpif-KOHTPONLOBaHiH mieri.

3 Sk 3acrocoByBaTH Tenodosipy Husonpoxenmy (I)ymapaT/JIaMiByzmH/Equipem
Tadaerkn 300 Mr/300 vr/400 mr



3aBxHM npuitMaiite Tenogozipy Jusonpokcumy (DyMapaT/HaMiBleHH/E(baBipCHS TabJIeTKH
300 mr/300 Mr/400 Mr TouHoO SK cKa3aMM BaM nikap abo MeIMdHmil IpaiiBHMK. Crnin cysopo
AOTPUMYBAaTHUCh  BCIX pPeKOMeHpamiii s TOro, moO 3abe3meunTH IIOBHY e(eKTHBHICTD
JIKapchKOro 3acoby i 3MeHImHTH PU3HK PO3BHTKY PE3HCTEHTHOCTI 10 NiKyBanus. Bawm cig
IIPOKOHCYJILTYBATHCS 31 CBOIM JiKapem/apmareBToM/Me TaHIM IIPEACTAaBHUKOM, SIKIIO BH He
BIICBHEHI. 3aBXIH NpHiimaiiTe A03Y, TIPU3HAYCHY JIIKapeM abo MeIuuyHHM IpaniBHuKoM. He
3MIHIOHTE 103y, AKINO 1e He PCKOMEHIOBAHO JIiKapeM.

Cranmaptra  jgoza - OoHa  TableTka  IOJHS. Tenodoripy Jusompoxceuny
(DyMapaT/HaMiByszH/Eg’paBipeH3 Tabnetkn 300 mMr/300 mr/400 mr CIi mpuiiMaTi HaTIecepie
(PEKOMEH/I0BaRMIA PeKuM: 3a 1 TOIHHY 110 a00 Yepes 2 TOMUHHY Tics K1).

Crhix 1mpokoBTHYTH Tadnetky Tenodosipy Huzonpoxcuny CDYMapaT/HaMiBy,Z[HH/Ed)aBipeH3
Tabnetku 300 mMr/300 Mr/400 mr y OUTOMY BHTJISI 3 BOJIOKO.

Pexomennosano npuiimaru Tenodosipy Huzonpoxkcumy (DyMapaT/HaMiByz[HH/E(baBipeH3
Tabrerkn 300 mMr/300 Mr/400 mr nepex cHoM. JI03yBaHHsS Ilepe CHOM MOKe ITIOKPAIIUTH
IICPCHOCHMICTb CHMIITOMIB IIOpYIIeHHS HEPBOBOI CHCTEMH (HaNpHKIA, 3allaMOpPOYEHHS,
COHIIUBICTB).

Leit npenapar we mpusnauenmii AL BUKOPHCTaHHS HiTbMH (BiKoM 10 12 POKiB abo Baroro
MeHime 35 kr).

Jkmo Bam mikap BHDIIIUTH BiIMiHUTH 3aCTOCYBAaHHS OOHOTO 3 KOMIIOHCHTIB Tenodozipy
Huzonpoxcury CDyMapaT/HaMiByzmH/E(baBipeHz Tabnetkn 300 Mr/300 mMr/400 Mr aGo 3MIHHTH
703y OyIb-IKOr0 KOMIIOHEHTa Tenodosipy Husonpokcumy @yMapaT/HaMiBy,zmH/Eq)aBipeH3
Tabnetkn 300 mMr/300 mr/400 MI, BaM MOXYTh 3allpONOHYBATH 3aCTOCOBYBAaTH edaBipeHs,
JaMiByIuH Ta/a6o TCHOQOBIP OKPeMO 3aMiCTh KOMOIHOBAHMX TKapChKUX 3aCO0IB 260 iHMmmX
HpenapariB 1Jist JIIKyBaHHS BUI-indexmii.

SIKmo BY npuitHsIH Oumbnry 7103y Tenodosipy Jusonpokcuy CDyMapaT/.HaMiBy,uHH/E(baBipeH3
Tabnetku 300 mr/300 mr/400 M, HIX Iepen0adeHo:

Jkmo  BE  moMmmKOBO  BHIMIM OlnbIne Ipenapary  Tenodosipy Huzonpokcuiry
<I)yMapaT/JIaMiBmeH/EQ)aBipem Tabnetkr 300 Mr/300 mr/400 MT', 3BEpHITLCS 3a IOPamoIo 10
CBOTO JKaps abo HalbIMKYoro BUUIUICHHS. HeBinknagHoi Aonomoru. BizeMiTe i3 coboro
YHIAKOBKY, JUIsL TOrO 106 JIETKO OIHCATH Te, IO BH IPUHHSIIH.

SIkmo BH 3a6ynn npuitasT Tenodosipy Muzonpoxcuy (I)yMapaT/JIaMiBy)mH/Ed)aBipeﬂs
TabseTkn 300 mr/300 mr/400 mr:

Hawmaraiitecst He mpomyckaru A03y. SIKIIO BH MpOMycTHIH HUCProBy N03y JIKapChKOro 3acoly i 3
MOMEHTY HAIIEXHOTO NpHHOMY He mpoifimio 12 TONUH, CIiJ SIKOMOTa IIBHAIIE NpHHHSITH
IpenapaT, MOTIM JOTPHMYBATHCh 3BUYATHOTO PO3KIIay IpuiioMy Ipenapary.

Slkmo Bu BHOMOBaIM TabneTKy (Bimpasy micis npuiiomy Terogosipy Husonpokcuiy
<I)yMapaT/HaMiBy,aHH/E(baBipeH3 Tabnetkn 300 mMr/300 mMr/400 MI) CIiI OpUHHATH e OJIHYy
Tabnetky. He ciin yekatn, moku Hacrame HacTyIIHa J03a.

Sxmo BH  NpHIOHHSCTE  mpuiioM Tenodogipy Huzonpoxcuy ®ymapar/
Jamiyun/Edasipens taérern 300 mr/300 mr/400 mr:

He npununsiite 3acTocoByBard TeHOdOBipy Husonpoxcuy CDyMapaT/ﬂaMiBy'}IHH/E(I)aBipeHS
Tabnetkn 300 Mr/300 mr/400 Mr  Ges KOHCYNbTalii 3i CBOIM mikapem. 3ynuuKa mpuitomy
Tenodosipy Jusonpoxcuy CDYMapaT/.HaMiBy,I[I/IH/E(baBipeH3 Tabnetku 300 Mr/300 mMr/400 mr
MOX€ CEPHO3HO BIUTHHYTH Ha BAIly PeaKIito Ha NOJaJIbIIE JIIKYBaHHSL.

JIkmo  mpuitom Tenodosipy Husonpoxcumy (DyMapaT/HaMiBynHH/E(baBipeH3 TabJIeTKH
300 mr/300 mr/400 mMr IPHIIHHCHO, IIPOKOHCYIBTYHTECS 31 CBOIM JTKapeM Iepes THM, SIK 3HOBY
oyatn npuitMati  Terodosipy Jusonpoxcuiry (DyMapaT/HaMiBy;:[HH/E(baBipeH:; TabJIeTKH
300 Mr/300 Mr/400 mr. Bamr JKap MOXe PO3TIAHYTH MOMKIHBICTE NPU3HAYECHHS BaM OKPEMHX
KoMIoHeHTiB  Ternodogipy Husonpoxcumy (D}IMapaT/HaMiByI[HH/E(baBipeH3 TabneTKH
300 Mr/300 Mr/400 Mr, AKITIO BHHHUKAIOTE MEJIYHI NTpobIeMu abo HOTpiOHA KOPEKIIis 1031,
JKkmo Bam 3amac npenapaty Tenodogipy Husonpoxcuny (DyMapaT/HaMiByﬂHH/E(13aBipeH3
Tabmetkn 300 Mr/300 Mr/400 MT, TIOYMHa€ 3aKiHYyBaTHUCh, PEKOMEHI0BaHO CBOCYACHO §0r0



TIOIOBHATH. Ile myske BaxIHBO, ocKinbky KUTBKICTh Bipycy Moske mouary 30LIBIIYBaTHCE, AKINO
OPUHOM  TIKapchbKoro 3ac00y IPHIMHEHO Xo0ya 6 pa KOpOTKHH 4Yac. Togi IIPOTUBIPYCHE
TIKYBaHHS MOKE CTATH BAYKIMM.

Jkmo y Bac € i BUl-indexmis, i remarur B, ocobmuBo Baxmmeo me IPHITHHATH JTIKYBaHHS
Tenodoripy Husonpoxcnmy CDyMapaT/HaMiBmeH/EtbaBipeH3 Tabnetkn 300 Mr/300 Mr/400
0e3 nomepenHboi KoHCymbTamii 3 yikapeM. V peskux NAUiEHTIB Gymm 3pobneni anamisyg KpPOBI
abo miarHocrosano CHMIITOMH, K1 CBITYHIM Mpo Te, 1o nepelir renaTuTy noripmmeces mics
NPHIMHEHHS NpuifoMy JTaMiByJIHHY abo TEHO(OBIpy AU30IPOKCHIy dymapar (msa 3 TPHOX
KOMIIOHEHTIR Tenodosipy Huzonpoxcny (DyMapaT/HaMiBy,uHH/E(baBipeH3 TabneTKu
300 mr/300 mMr/400 MI). B rakomy BUIIAIKy JIIKap MOKe TIOPEKOMEH/IYBATH BIIHOBUTH

PCKOMCHIIOBAaHO NESKMM malicHTaMm 3 IIPOTPECYIOHUOI0 MAaTONOri€l0 Hewinky aGo LHPO30M,
OCKUIBKH II€ MOXe IIPU3BECTH 10 NOTipIIeHHs TCNaTATY, IHOMI 3arPO3IUBOrO ISl JKHUTTSL.
Heraiino mnosizomre MKaps IPO HOBi 460 He3BHYH] CHMITOMH, $KI BHHHUKAIOTH ITiCIIs
IPUITHHEHHS JTIKYBaHHS, 0COOIHRO SAKIIO BOHH IOB’3aHi 3 rematutom B.

Axmo y Bac € nonatkosi sanuTanns IIOZ10 3aCTOCYBAHHS ITHOI0 Ipenapary, 3BepHITHCS 0 CBOTO
JIKaps, MeTHIHOTO IpaliBEKKa 260 dapManesra,

4. MoxuBi no6iqui peaxuii
Ak i Bei mikapeski 3aco6u Tenodosipy Huzonpokcuy CDYMapaT/HaMiBy,HHH/E(baBipCHS
Tabnetkn 300 Mr/300 mr/400 mr MOXE CIIPHYHHHTH PO3BHUTOK IIOGIYHHX peakuiif, xoua BoHn
BUHHUKAIOTh HE y BCiX NAI[iCHTIR.

Hoginomre nikaps y Pa3i BUHMKHEHHS Gy Ib-5K07 106iqHO;] peakii:

Hyoice vacmi no6iuni peaxyii

(3ycTpivaroThes 3 wactororo Olnbire HiX y 1 manienTa 3 10)

- 3anamopouenns,

- Miapes, nynora, 6;toBanns

- HIkipuuii Bucun

- 3mMinn METad0.li3My, 10 P OABISAIOTE C5t 30LIb I eHHAM JTimiiB Y KpOBi.

JIaBoparopni Tectu Takox MOXYTb IIOKa3aTH;

-~ AHOMAJILHO HU3BLKHIi piBeHb docdary B kposi

Yacmi no6iuni peaxyii

(3ycTpivarorses 3 gactororo Bia 1 1o 10 mauienris i3 100)

- Bine y murynky, METEOpHU3M

- Kamess, nocoBi cumnromu

- 'onoBHwii 6ian

- AHOMAJIbHI cHH, TPYAHOILI 3i CHOM, COHJIHBICTB, TPHBOTa, Aenpecisi, mopynieHus yBaru

- Brpara Bosoces

- CBep6ik mkipn

- Biguyrrsa CJIa0KOCTI, mixBHIeHHs TeMnepaTypu

- bibs y M’s13ax Ta cyriodax

- Hopymenns dyuxuii NEeYiHKH, 3 NiXBHINCHHIM PIBHSA MeYiHKOBHX depmentis y kposi
Heuacmi no6iyni peaxyii

(3ycTpivarotses 3 yacToToro Bix 1 10 10 nauienriz 3 1000)

- AHemin (HH3bLKHii piBeHb €PHTPONMUTIB, 0 MoKe IIPU3BECTH 10 BTOMH, 3a/IHIIKH),
HHBBLKHH piBeHb JIeliKONUTIR (mo 36inbmye cxmabHicTs A0 indexuiii), Hu3LKHii piBeHn
TPOMOOLHTIB (36i1bIIYeE CXHAbLHiCTE A0 KPOBOTeY).

- ATPECHBHA MOBEIHKA, HeCTIKMIL HACTpiii, TpuBoXKHi AYMKH, HEPBO3HICTE, eiidopuynmii
HACTpIi, MaHin (cTtam XapaKTepH3yeTbCsa enizogamu HaMIpHOT aKTHBHOCTI, migHecenms
abo ApaTIiBIABOCTI), oMaHn (mapanoy), 3abyabKyBaTocTi, npodJieMn 3 KoopanHanicro,
PO3rydJteHicTs, cyinuaans ui AYMKH Ta cnipodu camory6crBa, TaJIOMUHALIT
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- CIasMH (cyomn)

- 3aIIaMOPOYECHHSL, I0I0BOKPYKIHHS (BepTHIO0)

- Hopymenns 3opy

- Ypaxkenns nedinkn, mo CYIPOBOKYETLCS TOKOBTIHHAM IWKipH 260 04ei, cBepoiK abo
OB y sxMBOTI (HUTYHOK) (rocTpwuii renarur)

- 3anajeH s NiAMUIYHKOBOY 321030 3 GoIeM Y %KHBOTI (rocTpuii mankpeaTur)

- 30l menns rpymaeii y qoaoBikip (rinexomacris)

- Cuutbnmii BHeHn Ha mikipi (MyabTHdOpMHA epuTeMma, cunapom Crisenca-/[;xoHcona).
Pioxicni nobiuni pearyii

(3ycTpivaroThes 3 wacToToro Bix 1 10 10 namientie 3 10000)

- HAIAIIOK MOJIOYHOT KHCIOTH B KPOBi (MOJIOYMHOKHCIHIL alHI03, ceplo3HUI NOOIYHMIL
edexT, KM Moxe mpU3BeCTH 110 JeTanbHoro Hacaiaxky). Haerymui cumnromu MOKYTh
0yTH 03HaKaMu JIAKTOAIH/103Y:

0 riIn00Ke IPUCKOpeHe TUXaAHHS

0 COHUIUBICTDH

0 Hy10Ta, 6Jr0BAHHS Ta 6iIb y ILIYHKY

- (auB. BHme “Byabre 0c06.aHBO o0epexxHi npuiiMaroun Tenodosipy Huzonpokcnmy
®ymapar/ Jlamisymun/Edagipenz Tadnericn 300 mr/300 mr/400 mr”)

- HOpYIIEeHHS 3 00Ky HHPOK, BKINYAIYH HHPKOBY HEA0CTAaTHiCTh. CHMIOTOMH MOKYyTH
BRJII0OYaTH HYIOTY Ta BTOMY, ajle TAKOK HPOSIBJIATHCS 301IbIICHHAM CEYOBHILICHHS Ta
BiT4yTTIM  cnmparn.  Takoxk MOXK€  CHOCTepiraTHCs  NOM'SIKIIEHHSI  KicTOK
(cynpoBomkyBaTHCH GoTeM Y KiCTKax, mepesomamu).

Hyorce piokicni noGiyui peaxyii

(3yCTpivaoThCs 3 9aCTOTOM MeHIIe Hixk | 3 10 000 narrienTis)

- 3aJHIIKA

- YPaXKeHHS HEPBIB, 0 COPHYHHSAE caabKicTs i BITYYTTS HOKOJIOBAHHA 260 OHIMiHms
IIKIPH, 0C06JHBO B HOTaX i KMCTSIX Pyku (nepugepuana HeHpomnaris)

- HECIPOMOXKHICTE KiCTKOBOI0 MO3KY BHPOOJIATH HOBi epUTpOLHTH (amutacTuana anemis).
- YP)KEHHS KJIITHH HUPKOBHX KAHAJIbIB (rocTpuii KaHaTbUEBHI HEKpo3)

Inwi mocnusi no6iuni peaxyii:

- HOHIKOI()K&HHH/}IeCTp)’KHiH M’S130B0i TKAHHHH

- llopymenns kicTkoBOT TKaHHHH (HampukIax, po3sM’IKMIeHHs KicTok (3 6o1em y KicTKax,
10 iHOJI NPH3BOIUTD /10 nepeaomis).

- Hu3bknii pisens kadiio B KpoBi

- 3MIHH (OPMH Tila BHACHIAOK 3MiHH Iepepo3noailIy KHPOBOT TKAHHHH. e moxe
BRIIIOYATH BTPATY KHPOBOI TKAHHHH HA HOTAX, PyKax ta o00am4y4i, 36i6menHs sKHPOBHX
BiIK/JIaJleHb Ha KHBOTI Ta BHYTPIIIHIX opraHax, 36iibmenms rpyxeii Ta KHpOBI
BIIKJIAICHHS Ha 3aHill 9acTHHI mui («IT'opb OyiiBoaay).

- I0siBa CHMITOMIB iH}eKnii AK YacTHHH »CHHIPOMY IMyHHOI peakTHBamii” (auB. BHIDE
»DbyabTe 0C00JIHBO obepe:xni npuiimMaroun Tenodosipy Huzonpoxcmry
(I)yMapaT/.JIaMiByzmH/E(baBipeHCs Tabaerkn 300 mr/300 mr/400 Mmr”),

- IEYiHKOBA HEJ0CTATHICTD, KHPOBa TUCTPOodia nedinkn

- 3aIAJIEHHS HHPOK (HeppHT), 3 mocHIeHHM Aiype3oM i BiggayTTsam copard (HedporeHHmii
HelyKpoBuii xiaber)

- CBHCT, I3BiH a00 inmmuii cTilikuii my™m y Byxax (THHITYyc)

- TpeMop (TpemMTiHHs)

- HeBPO3, cyiunIaabHi cripo6n

- BHCHI, INO CYNPOBOMKYETHCH 3yl0M, BHKJIHKAHHIL peakuiclo Ha coHfYHE CBiTIIO
(doToanepriunmii AEePMATHT)

- PanToBe MOYEPBOHIHHA 00 IHYY S

Komu Tenodosipy Husonpoxcuy CD}/MapaT/HaMiByI[I/IH/E(l)aBipeHB TabJeTKu
300 Mr/300 Mr/400 mr NPHU3HAYAIOTh IIJUTITKAM, MOXKe CHOBinLHroBaT@c;)/ picT, KicTOK (&HB.



’

Bulle, “Byabre 0cobmiBo o0epesxHi  mpuitmaroyn Tenogoripy Jmsonpoxcnny ®dymapat/
JI aMiByz[HH/E(paBipeHz Tabnetkn 300 Mr/300 mr/400 Mr”).

Skmo Oyb-sxumii 3 no0IYHUX edexTip crae CEpHO3HUM abo SKIIO Bu IOMIYaeTe Oyp-gxi
NOOIYHI peakuii, He 3a3Hayen; B LM iHCTPYKIil, moBigomre CBOIO Jikaps abo MemruyHoro
IpaliBHUKA.

5. SIK 3BEPITATH Tenodgosipy Muzonpoxeny (I)ymapaT/JIaMiByJJHH/E(baBipeHz
Ta01eTkn 300 mMr/300 mr/400 Mr

306epiraty B HEIOCTYIHOMY IIs NiTeli Micni Ta mo3a mojenm 1X 30py.

He Buxopucrosysarn Tenogosipy Husompoxcny CDyMapaT/HaMiBy,aHH/E(baBipeH3 TabJIeTKH
300 Mr/300 Mr/400 Mr micng 3aKIHYEHHS TEPMIHY NPHAATHOCTI, sKHif BKa3aHMH Ha nakyBaHHi
micns {EXP}. Tepmin npunatrocti BIZHOCHTECS JI0 OCTAHHBOIO JHS IIBOTO MicsIs.

36epiraru npu TeMIeparypi auxyae 30 °C., 30epiraTi B opurinansuii YIaKOBIIi.

6. IOJATKOBA IHOOPMAIIIS

Olo  micTuTs Tenodoripy Husonpokcuy CDyMapaT/HaMiByﬂHH/EdpaBipeHz TabneTkn
300 mMr/300 Mr/400 mr

Hirodi pevorunm — 400 Mr edasipensy, 300 mr JTamiByuny, 300 mr TeHO(DOBIpy AU30IPOKCHITY
hymapary

Hopo mabnemru

emronosa MIKpOKpHCTaTiyHa, HaTpIo KpPOCKapMeno3a, ri;{poxcnnponiﬂuemonm,a, HaTpiro
JlaypuICyIbgar, 3aiisa okcuy, JIaKTO3a, MOHOTIApAT, Maruiro cTeapar.

11Iniexoea o6oronka

Croupr HOJIBIHITOBH, TUTaHy JIOKCH, Makporoi/I1ET, tanpk

Jx  Buramac Tenodosipy Husomnpokeuy CDYMapaT/HaMiBy,Z[HH/E(I)aBipeH3 TabJeTKH
300 Mr/300 Mr/400 Mr ta BMICT YIIaKOBKH

OBanbmi, ABOONYKII TaOJIeTKH Bix 6inoro no maitke O1110T0 KOJIbOPY 13 CKOIMEHUMHY KpasiMu 3
THCHEHHAM M 3 oHOrO 60KY Ta TLE 3 IHIIOro GoKy.

Tabnetkn we ciin iy,

PosmMip ynakosku: 30 TalJIeTOK.

TabneTku e CIILT T1UTHTH.

7. TIOCTAYAJIbHAK

Bupo6Guuk

Maiinan Jlaboparopis Jlimitex

ITnot No 564/A/22, Poax Ne 92, xy6ini Xinc
Xaiinepaban — 500034, Tenanrana, Iumis
€JL.IIOIITA: Imtiyaz.Basade@mylan.in

3 npuBoxy 6ymB-sKOT I opM™anii moxo maroro TIpenapary, 3BepTaifTecs 710 MOCTAYATbHIKA,

L Cewaz — Jpp [ Crincok - 1 ]

Bupo6neno:

Maiinan Jla6oparopis Jlimiren
m, [Inor Ne 11, 12 Ta 13, Innop CE3, ®apma 308, Daza-I1, Cexrop-II1, [Titammyp - 454775, Jlict.-
v Hxap (MI) Ixnis.
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3ATBEPIUKEHO

Haxka3 Minicreperna OXOpPOHH
310poB’st YKpaiuu
A3 A XY Ne A5E2

Peccrpauiiine nocsinuenns

Vi //ya%/’/p_z/ﬂz

Inctpykuis mpo 3acrocysanns JIKapCHKOTo 3aco0y, BUKIANEHA MOBOIO OpUTiHaTy
(MOBOIO, BiZIMIHHOI0 Bix ACPKABHOI), KOPOTKA XapaKTepHCTHKA J1KapChKOro
3aco0y, BHKIAJeHa MOBOIO OpuriHamy (MOBOK, BiIMIHHOI Bix JIeP’KaBHOT),
3aTBEP/KCHA BINMOBIAHO J10 HOPMaTHBHUX BHMOI KpaiHH 3asBHuKa/BupobOHuka
3T1THO 3 Pe3yNbTaTaMH KIHIYHIX BUIIPOOYBaHb

3asBHuK, kpaina: M.BIOTEK JIIMITEJ, Benka Bpuranis
M.BIOTECH LIMITED, United Kingdom

Majinan JlaGoparopis Jlimiren, Inpis

Bupo6uux, kpaina: Mylan Laboratories Limited, India

ABOH3A O
AVONZA

Ta0JIeTKH, BKPHTI MIiBKOBOIO 000J10HK010, 10 300 Mr/300 Mr/400 Mr
Ne 30 y porakoni 3 NOTieTHIeHY BHCOKOT IMLIBbHOCT] 3 oCylIyBayem
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Fumarate de Tenclovir Disoproxi/Lamivudine/
Elavirenz Comprimés 300 mg/300 mg/400 mg
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NOTICE : INFORMATION DE LUTILISATEUR

Fumarste de Tenoloni Disoproxil/Lamivusine Haviren:
Comprimés 300 mg/300 mg/400 mg
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AVONZA

Tenofovir Disoproxil Fumarate/
Lamivudine/ Efavirenz Tablets
300 mg/300 mg/400 mg

1. NAME OF THE MEDICINAL PRODUCT
Tenofovir Disoproxil Fumarate/Lamivudine, Efavirenz Tablets 300 mg/300 mg/400 mg

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Each film coated tablet contains

Tenofovir Disoproxit Fumarate 300 mg
Lamivudine USP 300 mg
Efavirenz Usp 400mg

Excipients with known effects: 218 mg lactose monohydrate per tabiet
For a fult list of excipients, see section 6.1

3. PHARMACEUTICAL FORM
Film coated tablet.
A white to off-white, fim coated, oval, biconvex. beveled edge tablet debossed with M on one side of the tablet and TLE on the other side.

The tablets should not be divided.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Tenofovir Disoproxil Fumarate/L amivudine/Efavirenz 300 mg/300 mg/400 mg tablets is a fixed dose combination of tenofovir disoproxi
fumarate, lamivudine and efavirenz.

Efavirenz/Lamivudine/Tenofovir Disoproxil Fumarate 400 mg/300 mg,300 mg Tablets {efavirenz, lamivudine and tenofovir disoproxil fumarate)
is indicated as a complete regimen for the treatment of human immunodeficiency virus type 1 {HIV-1) infection in adult and pediatric patients
weighing at least 35 kg.

Consideration should be given to official treatment guidelines for HIV-1 infection (e g. by WHO).

4.2 Posology and method of administration
Therapy should be prescribed by a physician experienced in the management of HIV-1 infection.

Posology
Adults and adolescents: the recommended dose of Tenofovir/Lamivudine/Efavirenz 300 ma/300 mg/400 myg tablets is one tablet taken orally
once daily.

Method of administration
itis recommended that Tenofovir/Lamivudine/Ffavirenz 300 mMg/300 mg/400 mg tablets be swallowed whole with water

it is recommended that Tenofovir/Lamivudine/Efavirenz 300 mg/300 mg/400 mg tablets be taken on an emply stomach since food may
increase efavirenz exposure and may lead to an increase in the frequency of adverse reactions {see sections 4.4 and 4.8).

In order to improve the tolerability of efavirenz with respect to undesirable effects on the nervous system, bedtime dosing is recommended
(see section 4.8)

It is anticipated that tenofovir exposure will be approximately 35% lower following administration of Tenofovir/Lamivudine/Efavirenz 300
mg/300 mg/400 mg tablets on an empty stomach as compared to the individual component tenofovir disoproxi! fumarate when taken with
1ood (see section 5.2). In virologically suppressed patients. the clinical relevance of this reduction can be expectad to be limited (see section
5.1).

Children
Tenofovir/Lamivudine/Efavirenz 300 mg/300 mg/400 mg tabiets is not recommended for use in children below 12 years of age due to a lack
of data on safety and efficacy.

Elderly
Tenofovir/Lamivudine/Efavirenz 300 mg/300 mg/400 mg tablets should be administered with caution to eiderty patients (See section 4.4).

Dose agjustments

Where discontinuation of therapy with one of the components of Tenotovir/Lamivudine/Flavirenz 300 mg/300 mg’ 400 mg tablets is indicated
or where dose modification is necessary, separate preparations of fenofovir disoproxit fumarate. lamivudine and efavirenz are avatable.
Please refer to the Summary of Product Characteristics for these medicinal products.

It Tenofovir/Lamivudine/Efavirenz 300 mg300 mg/400 mg tablets is coadministered with ritampicin, an additional 200 mg/day (800 mgq totan
of efavirenz may be considered {see ssction 4.5).

Renal impairment

Tenotovir/Lamivudine/Efavirenz 300 mg/300 mg/400 mq tabiets is not recommendad for patients with moderate or severe renal impairment
(creatinine clearance (CrCl) < 50 m/min). Patients with moderatg or severe renal impairmant require dgse/x}‘;mmw%gm&@m
and tenofovir disoproxil furmarate that cannot be achieved with the combination tablet (see sections }4 and 5.2}, s iR 2 P
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4.3 Contraindications
Tenafovir Disoproxil Fumarate’ Lamivudine Ffavirenz 300 rg/300 mg 400 my tablets is contraindicaled in patients with clinically significant
hypersensitivity to tenofovir, lamivudine, efavirenz or to any of the excipients contained in the formulation.

Herbal preparations containing St.John s wort {Hypericum perforatum must not be used whils taking Tenofovir/Lamivudine/Efavirenz 300
ma 300 mg/400 mg tablets due to the risk of decreased plasma concentrations and reduced clinical effects of efavirenz {see section 4.5).

tavirenz significantly decreases voriconazole plasma concentrations while vericonazole also significantly increases efavirenz plasma
concentrations. Since Tenofovir/Lamivudine/Ffavirenz 300 mg’300 my/400 mg tablets is a fixed-dose combination praduct, the dose of
efavirenz cannot be altered; therefore, voriconazole and Tenofovir/Lamivudine Favirenz 300 mg/300 mg400 mg tablets must not be co-
administered {see section 4.5).

4.4 Special warnings and precautions for use

Genera

As a fixed combination, Tenofovir Disoproxil  Fumarate/ Lamivudine Efavirenz 300 mg/300 mg400 mg tablets should
not be  administered concomitantly with other medicinal products  confaining any of the same actve components,
efavirenz,  lamivudine  or  tenafovir disoproxil  fumarate.  Tenofovir Uisoproxil  Fumarate/Ffavirenz/Lamivudine 300 mg’
300 mg400 mg tablets should not be administered concomitantly with other cytidine analoques such as emtricitabine. {see section 4.5).
Tenofovir/Lamivudine /Efavirenz 300 mg/300 mg/400 mg tablets should not be administered concomitantly with adefovir dipivoxi),

Transmission of HIV

Treatment with Tenofovir Disoproxil Fumarate/ Lamivudine /Efavirenz 300 mg/300 mg'400 mg tablets has not been shown to eliminate the
risk of transmission of HIV infection by sexual contact or by blood transfer, although the risk may be raduced. Patients should continue to use
appropriate precautions to prevent transmission of HIV.

Didanosine

Co-administration of Tenofovir Disoproxit Fumarate/ Lamivudine Efavirenz 300 mg-300 mg400 mg tablets and didanosine is not
recommended since exposure to didanosine is significantly increased following co-administration with tenofovir disoproxil fumarate {see
section 4.5},

Liver disease

The safety and pharmacokinetics of efavirenz has not been investigated in patients with severs fiver disease. Therefore Tenofovir/Lamivudine,
Efavirenz 300 mg/300 mg/400 mg tablets should only be used in this group of patients if the benefits are considered to outweigh the risks,
and with close safety monitoring.

Liver toxicity

Increased transaminase levels may occur months after starting efavirenz and may be more frequent in patients with HBV- and/or HCY co-
infection. Discontinuation is recommended if hepatoxicity is symptomatic, or if the fransaminase levels are > 10 times the upper limit of
normal.

Hepatic failure has occurred in patients with no preexisting hepatic disease o other identifiable risk factors ({see
section 4.8). Liver enzyme monitoring should be considered for patients  without preexisting hepatic  dysfunction
or other risk factors.

Fatients with HIV and hepatitis B {(HBV) or C virus (HCV) co-infection
Patients with chronic hepatitis B or C and treated with combination antiretroviral therapy are at an increased risk for severe and potentially
fatal hepatic adverse reactions.

Physicians should refer to current HIV treatment guidelines for the optimal management of HIV infection in patients co-infected with HRV.

Lamivudine and tenofovir disoproxil fumarate are also active against HBY. Therefore, discontinuation of Tenofovir Disoproxil Fumarate/
Lamivudine/Efavirenz 300 mg/300 mg/400 mg tablets therapy in patients co-infected with HIV and HBV may be associated with severe acute
exacerbations of hepatitis. Patients co-infected with HIV and HRY who discontinue Tenofovir/Lamivudine/Efavirenz 300 mg’300 mg/400 mg
tablets must be closely monitored with both clinical and laboratory follow-up for at least four months after slopping treatment with Tenofovir/
Lamivudine/Efavirenz 300 mg/300 mg/400 mg tablets. If appropriate, resumption of specific anti-hepatitis B therapy may be warranted.
In patients with advanced liver disease or cirrhosis. treatment discontinuation is not recommended since post-treatment exacerbation of
hepatitis may lead to hepatic decompensation.

Rash

A mild-to-moderate rash very commonly develops within two wesks after starting efavirenz and does not require treatment discontinuation.
The rash usually resolves within two weeks. Severe rash or erythema. including Stevens-Johnson syndrome, requires immediate
discontinuation {see section 4.8).
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In patients with modarale to severe renal impairment, the plasma half-life of lamivudine is increased due to decreased clearance. Decroased
doses are recommended for patients with creatinine elearance <50 ml/min.

The use of Tenofovir Disoprosdl Fumarate/ Lamivadine/Efavirenz 300 mg/300 mg/400 mg tablets is not recommended in patients with
creatinine clearance < 50 mi/min, since appropriate dose reductions cannot be achieved with the combination tablet (see sections 4.2 and
5.2},

Renal failure, renal impainment, elevated creatinine, hypophosphataemia and proximal tubulopathy {including Fanconi syndrome) have been
reported with the use of tenofovir disoproxil fumarate in clinical practics {see section 4.8). It is recommended that creatinine clearance
be caloulated in alf patients prior to initiating therapy and as clinically appropriate during therapy with Tenofovir/Lamivudine/Ffavirenz 300
mg'30G mg 400 mg tablets. Routine monitoring of caleslated creatinine clearance and serum phosphate should be performed in patients at
risk for renal impairment,

In patients receiving tenofovir disoproxil fumarate renal function should be re-evaluated within - one  week, including
measurerents  of  blood  glucose,  blood  potassium and wrine glucose  concenlrations, i serum  phosphate  is
< 1.5 mg/di (0.48 mmollj or creatinine clearance decreases below 50 mi/min {see section 4.8, proximal tubulopathy)

Consideration should also be givento interrupting treatment with Tenofovir/Lamivudine Ffavirenz 300 mg 300 mg / 400 mg tablets in patients
whose creatinine clearance falls below 50 mi/min or whose serum phosphate decreases below 1.0 mgdl (0.32 mmol B

Tenofovir/Lamivudine/Efavirenz 300 ma/300 mg/400 mg tablets should be avoided with eoncurrent use of a nephrotoxic medicinal product
{e.g. aminoglycusides, amphotericin B, foscarnet. ganciclovir. pentamidine, vancomyein, cidofovir of interfeukin-2}. If concomitant use of
tenofovir disoproxil fumarate and nephratoxic agents is unavoidable, renal function should be moritored weekly,

Bone effects

In a controlled clinical study decreases in bone mineral density of spine and changes in bane bismarkers from baseline were observed in
both treatment groups, but were significantly greater in the tenofovir disoproxit fumarate treatment group than in the comparator group treated
with stavudine {each in combination with famivudine and efavirenz) at 144 weeks. Decreases in bone mineral density of hip were significantly
greater in this group until 96 weeks. However, there was no increased risk of fractures or evidence for clinically relevant bone abnormalities
over 144 weeks.

Tenofovir was studied in HIV-1 infected paediatric subjects 12 years of age and older. Under rormal circumstances. bone mineral density
increases rapidly in this age group. In this study, the mean rate of bone gain was less in the tenofovir-treated group compared to the placebo
group. Skeletal growth (height) appeared to be unaffected. Markers of bane turnaver in tenotovir-treated paediatric subjects 12 vears of age
and older suggest increased bone turnover, consistent with the effects observed in adults. Due to the possible effects of tenofovir on bone
metabolism, Tenofovir/Lamivudine/Efavirenz 300 mg/300 mg'400 mg tablets should only be used in adolescents under the age of 181f the
benefits are considered to exceed the risk (ses also section 4.8),

Bone abnormalities (infrequently contribufing to fractures) may be associated with proximal renal tubulopathy {see section 4.8). If bone
abnormalities are suspected then appropriate consultation should be obtained,

Lactic acidosis

Lactic acidosis is a rare but severe, potentially life-threatening complication associated with use of nucleoside reverse transeriptase
inhibitors (NRTI}. Several other agents of this class are known to cause lactic acidosis. Preclinical and clinical data suggest that the risk of
ocourrence of lactic acidosis, considered a putative class effect of nucleoside analogues, is very low for tenofovir disoproxil fumarate and
lamivudine. However, this risk cannot be excluded. Lactic acidosis may occur after a few to several months of NRTI treatment. Patients with
hyperlactataemia may be asymptomatic, critically ill, or may have non-specific symptoms such as dyspnoea, fatigue, nausea, vomiting,
diarthoea and abdominal pain. Risk factors for NRTl-related lactic acidosis include female gender and obesity. Patients at increased
risk should be closely monitored clinically. Screening for hyperactataemia in asymptomatic patients treated with NRTIs, however, is not
recommended. Symptomatic patients usually have levels > 5 mmol/ and require discontinuation of all NRTIs. Lactic acid levels > 10 mmald
ustrally are a medical emergenay.
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Mitochondrial dysfumetion
Nucleoside and nuleatide analogues have beeri demonstrated. in vitro and in vivo, to cause a variable degree of mituchondrial darnage. There
have been reports of mitachondrial dysfunction in HiVnegative infants exposed in utero and/or postnatally to nucleaside analagues. The main
adverse events reported are haematelogical disorders {anaemia. neutropenia) and metabolic disorders {hy ctataemia, hyperlipasaemia),
These events are offen transitory. Some late-onsef neurological disorders have been reperted (hypertonia, convulsion, abnormal behaviours,
Whether the neurological disorders are transient or permanent is currently unknown, Any child exposed in utero to nucleoside and
nucleotide analogues, even HIV-negative children, should have clinical and laboratory follow-up and should be fully investigated for possible
mitachondrial dysfunction in case of relevant signs or symptoms. These findings do not affect current national recommendations {o use
antiretroviral therapy in pregrant women to prevent vertical ransmission of HIV.

Pancreatitis

Treatment with Tenofovir Lamivudine/Fiavirenz 300 mg/300 mg/400 mg tablets should be stopped immediately if clinical signs, symptoms
or laboratory abnormalities suggestive of pancreatitis ocour {see section 4.8},

Opportunistic infections

Patients receiving antiretroviral therapy may continue to develop opportunistic infections and other complications of HIV infection. Therefore
patients should remain under olose clinical observation by physicians or health care providers experienced in the traatment of HIV infection,

Immune Reactivation Syndrom

In HIV infected patients with pre-existing severe immune deficiency, typically in the first few waeks ormonths after initiation of combination ART,
an inflammatory reaction {o asymptomatic or residual opportunistic pathogens {e.g. CMV retinitis, mycobacterial infections, Preumocystis
pneumonia) may arise and cause serious clinical conditions or aggravation of symptoms. Treatment should be instituted when necessary.

Osteonecrosis

Although the eticlogy is considered to be multifactorial {including corticostersid use. alcohol consumption, severe immunosuppression,
higher body mass index). cases of osteonecrosis have been reported, particularly in patients with advanced HiV-disease and or long-term
exposure to combination antiretroviral therapy. Patients should be advised to seek medical advice if they experience joint aches and pain,
joint stiffness or difficulty in movemnent,

Elderly patients

Elderly patients are more likely to have decreased renal function; therefore caution should be exercised when trealing elderly patients with
tenafovir disoproxil fumarate {see below).

Excipients:
Patients with rare hereditary problems of galactose intolerance, the Lapp lactase deficiency or glucosegalactose malabsorption should not
take this medicine.

4.5 Interaction with other medicinal products and other forms of interaction

Interactions refevant to lamivudine

Co-administration with trimethoprim / sulfamethoxazole results in a 40% increase in lamivudine area under the concentration curve,
No dose adjustment of Tenofovir/Lamivudine/Fayirenz 300 mg/300 mg/400 myg tablets js necessary. Lamivudine has no effect on the
pharmacokinetics of trimethoprim or sulfamethoxazole.

Interactions refevant to tenofovir Didanosine
Co-administration of tenofovi disoproxit fumarate and didanosine is not recommended (see section 4.4 and the table below).

Renally eliminated medicinal products

Since tenofovir is primarily eliminated by the Kidneys, co-administration of tenofavir disoproxil fumarate with medicinal products that reduge
renal function or compets for active tubylar secretion via transport proteins hOAT 1, h0AT 3 or MRP 4 (e.g. cidofovir) may increase serum
cancentrations of tenofovir and/or the co-administered medicinal products.

Tenofovir disoproxit fumarate should be avoided with concurrent use of a nephrotoxic medicinal product, such as aminoglycosides,
amphotericin B, foscarnet, ganciclovir, pentamidine. vancomyein, cidofovir or interleukin-2 (see section 4,4,
Given that tacrolimus can affect renal function, close monitoring is recommended when it is coadministered with tenofovir disoproxit fumarate.

Interactions refevant to efavirenz

Efavirenz is eliminated through hepatic metabolism. mainly catalyzed by the genetically polymorphic cyiochrome (CYP) 450 isoform CYP2BG,
but also by CYP3A. Therefore, agents that alter the activity of CYP2B6 or CYP3A may alter the plasma concentration of efavirenz.
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ANTI-INFECTIVES

Antiretrovirals

Kucleoside analogues
Zidovudine
Stavudine

Abacavir

No interaction expected

Abacavir / tenafovir

Abacavir and Tenofovir/Lamivudine Hlavirenz 300
mg/300 mg/400 mg Tablets should not be oo-
administered, as the additive offect of abacavir is
expected to be limited or absent

Emtricitabine / famivudine

Emtricitabine  and  Tenofovir Lamivudine ‘Tlavirenz
300 mg/300 mg/400 myg tablets should not be
coadministerad, due to the similarity  between
emtricitabine  and lamivudine, and sonsequently
expected lack of additive effects {see section 4.4,

Didanosine {400 mg g.d.}/
tenofovir

Didanasine AUC T 40-50%

The risk of didanosine-related adverse effects (e.g..
pancreatitis, lactic acidosis appears to be increased,
and CD4 cells may decrease significantly on co-
administration. Also didanosine at 950 mg ¢o-
administered with tenofovir within several different
antiretroviral  combination fegimens  has  been
associated with a high rate of virological failure,
Coadministration of Tenofovir Disoproxil Fumarate/
Lamivudine/Efavirenz 300 myg/ 300 mg/400 mg
Tablets and didanosine is not resommended (see
section 4.4},

Non-nucleoside inhibitors of
reverse franscriptase Nevirapine
Etravirine

Goncomitant use with Tenofovic/Lamivudine Efavirenz
300 mg/300 mg’ 400 mg tablets is not recommended
because of additive toxicity and no benefit in terims of
efficacy,

Protease inhibitors

Fosamprenavit/ritonavir {700/100
mg b.i.d} / efavirenz

amprenavir Ctrough ¢ 17% No significant
interaction with twice daily regimen at
steady state,

No dose adjustment necessary.

Fosamprenavir/ritonavir
{1400/200 mg q.d.} / efavirenz

Amprenavir
Coit ¥ 36% at steady state

Avoid concomitant use of TencfovirLamivudine/
Efavirenz 300 mg/300 mg/400 mg Tablets and once-
daily fosamprenavir regimen.

Saquinavir HCG/ritonavir
(10007100 mg b.i.d) / efavirenz

No clinically relevant interaction was
noted.

Insufficient data are available for making a dosing
recommendation for saquinavir, with or without
ftanavi, when co-admiristered vith  Tenofovir/
Lamivudine/Efavirerz 300 'mg300 mg/400 mg
Tablels. Co-administration with saquinavi, with or
without ritonavir, is not recommended

{80100 mg b.id.) / efavirenz

UG 195
C

Indinavir Indinavir Concomitant use of Tenofovir Disoproxil Fumarate/
{800 mg t.id) / efavirenz AUC 4 31%, Lamivudine Efavirenz 300 mg 300 mg400 mg

Ctrough < 40% Tablets with unboosted indinavir is not recommended,
Indinavir/ritonavir Indinavir Concomitant use of Tenofovir

Disoproxdl Fu harate’
300 ma/400 "mg
anly recommendedy
aSMacons

300 mg

when it is pus
of indinavir.

Ritonavir
500 mg buidy / efavirenz

eraction studies have showr moderate
eases in the AUC for both ritanavir and

void  congg migant pse 4fcq Lafivistine
Efavirenz 300 ni300-ma 200 mg tablets with full
dose ritonavir, due to low tolerability.
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Lopinavir ritonavir tablets
(2001100 mo bid) Lopingvir
Cop + = 40%

e 3

5001125 mg bid)
fefavirenz Lopinavic  concentrstions:  similar to

lopinavir/ritonavir 400/100 mg twice daily

without efavirenz
Lopinavir ritonavir Lopinavir/ritonavir No s significant effect on
{*’r’@ﬁ mg? oo mg bid ; iapmawg /Miionavir PK parameters,

Tﬂm#‘@ i
Aenofovir +32%

CW PEN

Cn:T51%
Atazanavir ritonavir/tenofovir Atazanavir Co-sdministration  of alezanaviritonsvir  and
disoprox? fumarate AUC: L 25% (4 4210 L 3) Tenofovir/Lamivudine Eiavirenz 300 ma’
(300 mg ¢ d/100 mg q 4/ C-a.‘ L 28% ({5010 4 5) 300 mg’ 400 my Tablets is not recommended.
300mgqd) Cowi v 26% (3460 7 10)

Co-administration of atazanavir/ ritonavir
with tenciovir resuited in increased
exposure to tenofovie Higher tenofovic
concentrations could potentate tenofovir-

Essociated adverse events, including renal
disorders.

Atazanavir/ritonavir/efavirens Atazanavir.

{ammqu/%mmqu AUC ™ (3 9% 101 T10%)

600 mg q.d., af administered Coo: T17%* (1 810 % 27) C -4 42%
food) (v 3ito 51y

Atazanavir/ritonavir/efavirens Atazanevir

(300 mg q.d/200 mgq.d/ AUC: o™ (4 0%t 7 26%)

&?{) md all administered Co: H" (V5% to T 26%)

Cow TIZ% M L 610 % 49} (CYP3A4
mém}

* When compared to stazanavic 300
mg'ritonavir 100 mg q.d. in the :vexmg
without efsvirenz.  This decrease in
atazanavir C., might negatively impsct
the efficacy of atazanavir
** based on historical comparison.
Co-administration  of efavirenz  with
elazanavir/onavi is not recommended.




Tipranavir/ritenavir © efs

Darunavir/ritonavir
(300100 mg b.idi / efa:

Darunavir/ritonavir
(300 mg/100 ma b.i.d.} / tencfovir

Darunavir;

No significant effect on darunavi ritonavir
PK parameters. Tencfovir:

AUC: T 20%

Cou T 37%

and may vary
clinically significant res

caution in
xil  Fumarale/
mg40t mg

Darunavirrtonavir should be used with
combination with Tenofovir Disc
Lamivudine/Efavirenz 300 my’
Tablets.

CCR-5 antagonists

Maraviroe (100 mg b.id) /
efavirenz 600 mg g.d

Maraviroe AUC: { 459
Haraviroc C,.; ¥ 51%

When co-treating with maravires and efavirenz in
the absence of a boosted Pl the maraviroe dose
should be increased to 800 mg twice daily. For
other combinations, please refer ta the SmPG for the
medicinal product containing maraviroe.

Integrase strand iranster inhibitors

Raltegravir (400 mg single dose)
/ efavirenz

Raltegravir (400 mg bid}j/
tenofovir

Raltegravir AUC ¢ 36%

Raltegravir AUC 1 49%
Raltegravir Cras T 64%

No dosage adjustment is necessary  if
Tenofovir/Lamivudine/Efavirens 300 mg/
300 mg/400 mg Tablets and raliegravir are coadmi
nistered,

Antifingals
Ketoconazole (400 mg single Ketoconazole Consider  alternative antifungal  agent, or use
dose; efavirenz 600 mg to steady | AUC I 7% therapeutic drug monitorng (TDM} if available,
state) / efavirenz
ltraconazole (200 mg bid/ lraconazole Consider alternative antifungal agent. or use TDM if
efavirenz AUC at steady state J 39%, available.

Coie ¥ 44%
Pasaconazole {400 mg b.i.d /400 Posaconazole: Concomitant use of posaconazole and efavirenz
mg q.d.} / efavirenz AUC 150% should be avoided,

Crue ¥ 46%

Fluconazole (200 mg q.di/
efavirenz

No significant interaction

Voriconazole (200 b.i.d)/
efavirenz {600 mg)

No data available

Efavirenz and voriconazole at standard doses must not
be coadministered.

Voriconazole {200 mg bidy/
efavireriz 400 mg q.d}

Voriconazole AUC.: & 77%:
efavirenz AUC,: T 44%

The dose reduction for efavirenz with voriconazole at
standard dose leads to a significant alteration in the
pharmacokinetics of both drugs and must thus not
be used.
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Antibacterials Antituberculotios

Clarithromyein (500 mg b.id.
multiple doses) / efavirenz

The ¢l
in clarthromyein exposure ¢
frequency of rash was seen .
co-administered in  healthy
azithromyein instead, if possible.

Azithromycin (600 mg single
dose} / efavirenz (400 mg once
daily},

No clinically significant pharmacokinetio
interaction

No dosage adjustment is necessary for either
medicinal product

Rifampicin (600 mg q.d. multiple | Efavirenz When co-treating. a dose increase of efavirenz from
doses)/ efavirenz AUC 600 mg to 800 mg q.d. should be considered.

€.
Rifabutin (300 mg 0.d) / efavirenz | Rifabutin Increase rifabutin dose by 50% if 2o-treating with

AUG,, 4 38%

Antimalarials

Atovaquone No formal interaction studies available.
Chloroquine Drug  interactions  and safety  in
Mefloquine coadministration with efavirenz has not
Proguanil, been systematically evaluated: on a
Sulfadoxine theoretical basis, clinically significant drug

Pyrimethamine / efavirenz

interactions with efavirenz are unlikely

Amadiaquine/artesunate
(6007250 mg q.d.} / efavirenz

An interaction study (EFV at steady-state)
was terminated after the first fwo subjects
developed asymptomatic bul significant
hepatic enzyme elevations after a three-
day course of amodiaquine. Amodiaquine
AUC 1T 114 and 302% respectively

Possibly increased hepatic toxicity. Avoid combination.

Quinine / efavirenz

Ho formal interaction study available
Quinine is extensively metabolised by
CYP3A.

Coadministration with  efavirenz may
decrease quinine exposure, and reduce
the antimalarial effect.

If possible, an alternative agent to guinine should be
used in cotreatment with efavirenz

Lumefantrine, halofantrine /
efavirenz

No formal interaction studies available.
These agents are metabolised by CYP3A;
hence, co-treatment with efavirenz may
decrease exposure.

Co-treatment is not recommended,

Arlemisinin and its derivatives
/ efavirenz

No formal interaction studies available
Artemisinin  and it  derivatives are
transformed into active metabolites by
CYP3A. Exposure may be decreased
by efavirenz. Empirical data are lacking
and possible clinical consequences are
unknown
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ANTICONVULSANTS

Carbamazepine {400 mg q.d

efavirenz

CT&?‘. W
sfaviren

Co-administration should be ayoided unfess plasma
concentrations of carbamazepine and efavirenz can

be monitored.

Phenyloin / efavirenz

He interaction study available. Phenytoin
and efavirenz clearance is likely to be
increased.

Co-administration should be avoided unle
concentrations of carbamazepine and e
be monitored.

ss plasma
virenz can

Valproic acid (250 mg bid)/

Ne significant interaction is likely.

efavirenz

Vigabatrin No significant interaction is likely Tenofovir/Lamivudine/Efavirenz 300 mg
300 mo/400 mg Tablets and vigabatrin can he
coadministered without dose adjustment.

CARDIOVASCULAR AGENTS

Calcium channel blockers




Diltiazem {240 mg q.d.)/ efavirenz

AUC: 137%

increase

Verapamil, felodipine, nifedipine,
nicardipine / efavirenz

Interaction not studied. Calcium
blocker exposure is likely 1o be |
cotreatment with efavirenz.

galcium channel

LIPID LOVYERING AGENTS

Atorvastatin {10 mg q.d} /
elavirenz

Atorvastatin:
AUC: & 43%
Total active moiety:
AUC: § 34%

Cholesterol levels should be periodically monitored
and the dose of atorvastatin increased in case of
insufficient efficacy.

Pravastatin (40mg q.d) /
elavirenz

Pravastatin:
AUC: & 40%

Chelesteral levels should be periodically manitored
and the dose of pravastatin increased in case of
insufficient efficacy.

Simvastatin 40 mg g.d.) /
efavirenz

Simvastatin:

AUC: § 689%

Total active moiety:
AUGC: ¥ 80%

Cholesteral levels should be periodically monitored
and the dose of simvastatin increased in case of
insufficient efficacy.

Rosuvastatin / efavirenz

Interaction not studied,

Rosuvastatin s fargely  excreted
unchanged via the fasces: thereforo
metabolic drug interaction with efavirenz
is not expected,

HORMONAL CONTRACEPTIVES

Ethinylestradiol/norgestimate
{0.035 mg + 0.25 mg q.d} /
efavirenz

No change in ethinylestradiol exposure.

Levonorgestrel AUG ¢ 83%.
norelgestromin  AUC + 64% (active
mefabolites).

A reliable method of barrier contraception should be
used in addition to oral contraceptives.

DMPA (150 mg i.m. single dose)
/ efavirenz

The pharmacokinetics and efficacy of
DMPA was not attered due ta co-treatment
with efavirenz

Because of the limited information available, a refiable
method of barrier contraception must be used in
addition to hormonal contraception,

Etonogestrel (implant} / efavirenz

Interaction not  studied. Decreased
exposure of etonogestrel may be expected
due to the CYP3A induction of efavirenz.
There have been occasional postmarketing
reports  of contraceptive failure with
etonogestrel in efavirenzexposed patients

A refiable method of barrier contraception must be
used in addition to hormonal contraception.




IUNCSUPPRESSANTS

Tacrolimus, cyclosporine,
sirolimus / efavirenz

tion notformally s
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ofovir Lamivudine ‘Flavirenz
P mg/400 mg Tablets.

OTHERS

Methadone / efavireny

0o
20

Methadone AUC 4 52%

Buprenorphine / efavirenz

Buprenarphine AUC . 50%:
norbuprenorphine AUC & 71%

Monitor for withdrawal symptoms and increase

buprenorphine dose if necessary.

(active  metabolite) Despite  these
decreases in exposure, no patients in the
study exhibited withdrawal symptoms
Warfarin / efavirenz No interaction study available Monitor INR. Dose adjustments of warfarin may be
Co-administration may decrease fecessary,
{and less likely increase warfarin
exposure,
Lorazepam (2mg single dose) / Lorazepam: Ho dose adjustment necessary

efavirenz

AUC:T 7% (T 1to T 14

Midazolam, Triazolam / efavirenz

No interaction study available

These benzodiazepines are metaboliced by CYP3A.
While efavirenz is an inducer of CYP3A jn vivo, it acts
as an inhibitor i vitro. The impact of co-administration
on midazolam and tiazolam pharmacokinetics is
unknown.

Co-administer with caution.

St. John's Wort
{hypericum perforatum ) /
efavirenz

No interaction study available

Concomitant treatment contraindicated.
Coadministration likely to decrease efavirenz levels
and to precipitate virclogical failure.

4.6 Pregnancy and lactation
Women of childbearing potential:

Based on the animal data, it is recommended that

pregnancy should be avoided in
TenofovirLamivudine/Efavirenz 300 mg/300 mg/400 mg tablets. Barrier contrac

women treated with efavirenz, one of the components of
eption should always be used in combination with other

methods of contraception {for example, oral or other hormonal contraceptives). Because of the fong half-life of efavirenz, use of adeguate
contraceptive measures for 12 weeks after discontinuation of efavirenz is recommended. Women of childbearing potential shauld undergo

pregnancy testing before initiation of Tenofovir’Lamivudine Sfavirenz 3

Pregnancy:

00 mg/300 mg’400 mg tablets.

Studies of efavirenz in animals have shown reproductive toxicity, including marked teratogenic effects (see section 5.3). Cases of neural tube
defects in infants born to women with first trimester exposure have been reported., The postmarketing data available {www.apregistry,wm)
including sufficient pregnancies to exclude a twotold increase from baseline, does not demonstrate an increased number of malformations in

mothers exposed to efavirenz, nor any specific pattern of malformati

Animal studies do not indicate direct or indirect h
parturition or postnatal development (see section 5.3},
Suffieient numbers of first trimester exposures have been

defects. No increase in birth defects was seen {wvew.apregistry.com).

No increased risk of hirth defects has been reported for lamivadine { ww
Due to the possible teratogenic effects of efavirenz, Tenofo

armiul effects of tenofovir disoproxi

ons. Efavirenz should not be used during the first trimester of pregnancy.

I fumarate with respect to pregnancy, foetal development,
In humans, the safely of tenofovir in pregnancy has not been fully established.
manitored, however, to detect at least a twafold increase in the risk of overall birth

apregistry.com). However, risks to the felus cannat be rufed out.
vir/Lamivudine/Efavirenz 300 mg/300 mg/400 mg tablets should not be ysed

during the first timester of pregnancy, and only used during the subsequent trimester if the benefit is considered to cutweigh the risk.

Breast-feeding:

In animal studies it has been sho

wi that tenofovir is excreled into milk. It is n

Lamivudine is excreted into the breast milk of tactating mothers. it is not known w

Current recommendations on HIV and breastfeading {e.g
Preferred aptions may vary dependin

4.7 Effects on ability to drive and use machines

No studies o the effects on the ability to d

treatment w
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{e.g, those from the WHO) should be consulted before advising patients on this matter,
g on the loval circumstances.

1 performed. However, dizziness has been reported during
cause impaired concentration and or ]
iese symptoms they should avaid potentially hazardous tasks such as driving and eperating

nolence. Patients

s R AR - =

¢ N L T

|
P —

L
Yo




Undesirable eff
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. Since they are reported voluntarily from a p
noluded for their potential causal connsction
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fdetabolic and nutrition disorders

Very comimon: increases in fasting triglyeerides, totaf cholesterel, high- and love-density lipaprotein cholesterol, fiypophosphataemia
Rare: factic acidosis

Hat known: lipodystrophy, hypokalaemia

Bload and lymphatic systems disorder
Uncommon: neutropenia, anaemia, thrombocytopenia
Very rare: pure red celf aplasia

Respiratory, thoracic and mediastinal disorders
Common: cough, nasal symptoms
Very rare: dyspnoea

Nervous system disorders

Very common: dizziness

Common: abnormal dreams. disturbance in attention, headache, insomnia. somnolence.

Unommon: agitation, amnesia, ataxia, abnormal coordination, confusional state, convulsions, abnormal thinking
Very rare: peripheral newropathy (paresthesias) Not known: tremor

Psychiatric disorders

Common: anxiety and depression

Uncommon: affect lability, aggression, euphoric mood, hallucination, mania. paranoia, suicide attempt, suicidal ideation
Not known: neurosis, completed suicide

Hepatobiliary disorders
Common: elevation of liver enzymes Uncommon: acute hepatitis
Not known: hepatic failure. hepatic steatosis

Renal and urinary disorders:

Rare: acute renal failure, renal failure, proximal renal tubulopathy f{including Fanconi syndrome), increased sarum oreatinine
Very rare: acute tubular necrosis

Unknovwn: nephritis (including acute interstitial nephritis), nephrogenic diabetes insipidus

Skin and subcutaneous tissue disorders

Very common; rash

Common: pruritus, hair loss

Uncommon: erythema multiforme, Stevens-Johnson syndrome Not known: photoallergic dermatitis

Musculoskeletal and connective tissue disorders

Common: arthralgia, myalgia

Kot known: thabdomyolysis, osteomalacia {manifested as bore pain and infrequently contributing to fractures), muscular weakness,
myopathy, osteonecrosis {see section 4.4,

Reproductive system and breast disorders
Unommon: gynaecomastia

Eye disorders
Uncommon: blurred vision

Ear and labyrinth disorders Uncommon: vertigo
Not known: tinnitus

Gastrointestinal disorders
Very conumon: diarrhoea. nausea, vomiting
Common: abdominal pain, flatulence Uncommeon: acute pancreatitis

General disorders and administration site disorders
Common: fatigue, malaise. fever
Not known: immune reconstitution syndrome (see section 4.4}, flushing




Descripticn of selected adverse reactions

15 are commorn with efavirenz, one of the compoenents of fenofoaviri
studies of efavirenz, nervous system symptoms of ¢

iscontinuedtherapy due to such symptoms. The
olve he first two to four weeks. They may aceur more freq
400 g tablets is taken concomitantly with meals possibly due to increased efa
seems to improve the tolerability of these symptoms {see section 4.23.

i

Al vere

f efavirenz therapy
300 mg’300 mg’
osing at bedtime

Bone effects of tenofovir in adolescents

The effect of tenofavir on bone mass in those not fully grown is a specific theoretioal safety concern, Assessment of adverse reactions
is based on one randomized trial in 87 HIV-1 infected paediatric subjects {12 to <18 years of age} who received treatment with tenofovir
{N=45} or placebo {N=42) in combination with other antiretroviral agents for 48 weeks. Bone effects observed in pasdiatric subjects 12
years of age and older, such as increased bone turnover were consistent with those observed in adult clinical trials {see section 4.4).

4.9 Overdose
If overdose oceurs the patient must be mornitored for evidence of toxieity {see sections 4.8 and 5.3}, and standard supportive treatment
applied as necessary.

Some patients accidentally taking efavirenz 600 mg twice daily have reported increased nervous system symptomns. One patient expen‘gnced
involuntary musele contractions, Administration of activated charcoal may be used to aid removal of unabsorbed efavirenz. There is no
specific antidote for overdose with efavirenz. Singe efavirenz is highly protein bound., dialysis is unlikely to remove significant quantities of
it from blood.

Tenofovir can be removed by haemodialysis; the median haemodialysis clearance of tenofovir is 134 mi/min, The elimination of tenofovir by
peritoneal dialysis has not been studied.

Because a negligible amount of lamivudine was removed via {4-hour) haemodialysis, continuous ambulatory peritoneal dialysis, and
automated peritoneal dialysis, it is not known if continuous haemadialysis would provide clinical benefit in a lamivudine overdose event,

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Antivirals for treatment of HIV infections, combinations, ATC code: JUSARTY
Namibia Pharmacological Classification: 20.9.8 — Antiviral agents

Mechanism of action and pharmacodynamic effects:
Efavirenz is a non-nucleoside reverse transcriptase inhibitor (NNRTH) of HIV-1. Efavirenz binds directly to reverse transcriptase and blocks
the RNA-dependent and UNA-dependent DNA polymerase aclivities by inducing a conformational change that causes a disruption of the

enzyme's catalytic site. The activity of efavirenz doss not compete with template or nucleoside triphosphates. HIV-2 reverse transcriptase and
eukaryotic DNA polymerases {such as human DNA polymerases o, B, y, or 8} are not inhibited by efavirenz.

Lamivudine, the negative enantiomer of 2'-deoxy-3“thiacytidine, is a dideoxynucleoside analogue. Tenofovir disoproxit fumarate is converted
in vive to tenofovir, a nucleoside monophosphate {nucleotide} analogue of adenosine monophosphate.

Lamivudine and tenofovir are phosphorylated by cellular enzymes to form tamivudine triphosphate and tenofovir diphosphate, respectively.
Lamivudine triphosphate and tenofovir diphosphate competitively inhibit HIV-1 reverse transcriptase (RT). resulting in DNA chain termination.
Both substances are active against HIV-1 and HIV-2, as well as against hepatitis B virus,

Resistance:

Alarge proportion of patients experiencing virological failure while receiving efavirenz will develop resistance to efavirenz. The main mutations
oceurring are K103N, G190S/AE and Y1 88L; a single one of these mutations is sufficient to cause high-grade resistance. The Cross
resistance between efavirenz and nevirapine or delavirdine is extensive; therefore patients who have experienced virological failure with either
of these drugs, are likely to harbour virus not susceptible to efavirenz, and vice versa. With an accumulating number of NNRTI mutations, the
susceptibility to etravirine will also be compromised. ’
Due to the fong half-fife of efavirenz, a period of functional monotherapy with efavirenz may follow upon discontinuation of effective efavirenz-
containing antiretroviral therapy. This may cause significant resistance, and compromise the efficacy of future efavirenz, nevirapine or
delavirdine therapy (see section 4.4

In many cases when a lamivudine-containing treatment regimen fails, the M184V mutation will be selected for at an early stage. M184V
causes high-level resistance to lamivudine {>300-fold reduced susceptibility). Virus with M184V replicates less well than does wild type
virus, M184V causes highlevel resistance to lamivudine (>300-fold reduced susceptibility).

I vitro data tend to suggest that the continuation of lamivudine in an antiretroviral regimen despite the development of M184V might provide
residual anti-retroviral activity (likely through impaired viral fitness). The clinical relevance of these findings is not established,

Cross-resistance conferred by the M184V mutation is limited within the nucleoside nucleotide inhibitor class of antiretroviral agents, M184v
confers full cross-resistance against emtricitabine. Zidovudine and stavudine maintain their antiretroviral activities against lamivudine-
resistant HIV-1.

Abacavir maintains its antiretroviral activities against lamivudine-resistant HiV-1 harbouring only the M184V mutation. The K184V mutant
shows a <4-old decrease in susceptibility to didanasine: the clinical significance of this is unknown.
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Following  single dose of administration  of one tablet  of  Tenofovir Lamivudine Flavirenz 300 mg 300 mg/400

e 74
mg tlablets in healthy volunteers, mean {x80) efavirenz C__ value was 1584.052 {x 551.8408) ng/mi and the

corresponding  value  for AUC,., was 35676475 (= 05314857 nghml. The mean  efavirenz Lo value  was
4.500 (range: 0.500 - 6.000) hours,

Distribution
Efavirenz is highly bound {more than 99%) to human plasma proteins, predominantly albumin. In HIV-1 infected patients who received

efavirenz 200 to 600 mg once daily for at least one month, mean cerebrospinal fluid concentrations 0.69% of the corresponding plasma
concentration were reached. This proportion is approximately 3-fald higher than the non-protein-bound {free) fraction of efavirenz in plasma.
Metabolism

Efavirenz is principally metabolised by the eytochrome P450 system to hydroxylated metabolites. These metabolites are essentially inactive
against HIV-1. In vitro studies, supported by in vivo observations, suggest that CYP3A4 and CYP2BS are the major isoenzymes responsible
for efavirenz metabolism. Efavirenz has been shown to induce cytochrome P450 enzymes, resulting in the induction of its own metabolism.

Elimination :

Efavirenz has a relatively long terminal half-life of 17 16 154 haurs after single doses, and 40 - 55 hours after multiple doses. In individuals
witl certain mutant CYP2BE genotypes {e.g. the T/T genotype at G516T) the terminal half-life may be substantially prolonged, and drug
exposures higher. These genotypes are particularly common among Africans and African Americans. In patients with liver impairment, lower
elavirenz clearance and higher drug exposures have been reported,

Approximately 14 - 34% of a radio-labelled dose of efavirenz was recovered in the urine and less than 1% of the dose was exereted in urine
as unchanged efavirenz,

Lamivudine

Absorption and Bioavailability

Lamivudine is rapidly absorbed following oral administration. Bioavailability is between 80 and §5%.

Following single dose administration of one tablet of Tenofovir/Lamivudine/Efavirenz 300 mg/300 mg/400 mg tablets in healthy volunteers,
the mean (=8D] lamivudine C,,, value was 2152270 {+ 608.3966) ng/ml and the corresponding value for AUC was 12098.895 (=
3034.3792} ng.h/ml. The mean (+SD) lamivudine te, value was 1,750 (range: 0.830 - 4.500} hours.

Co-administration of lamivudine with food results in a delay of t.,, and a lower C  {decreased by 47%). However, the extent (based on the
AUC of lamivudine absorbed is not influenced. :

Distribution

Intravenous studies with lamivudine showed that the mean apparent volume of distribution is 1.3 kg Lamivudine exhibits finear
pharmacokinetics over the therapeutic dose range and displays limited binding to the major plasma protein albumin {< 36% serum albumin
1 vitro).

Hetabolism

Fetabolism of lamivudine is a minor route of elimination. Lamivudine is predominantly cleared unchanged by renal excretion. The likelihood
of metabolie drug interactions with lamivudine is low due to the small extent of hepatic metabolism (5 - 10%) and low plasma protein binding.

Elimination

The observed lamivudine half-life of elimination is 5 to 7 hours. The half-life of intracellular lamivudine triphosphate has been estimated to
approximately 22 hours. The mean systemic clearance of lamivudine is approximately 0.32 kg, with predominantly renal clearance (>
70%), including tubular secretion through the organic cationic transport system.

Special populations
Renal impairment: Studies in patients with renal impairment show that lamivudine elimination is affected by renal dysfunetion. Dose reduction
is recommended for patients with creatinine clearance =50 ml‘min (see section 4.2),
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Administration of tencfovir
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value was 1.250 (range: 0.500 - 3.000) hours.
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the mean (+8D) tenofovit C__ value was 276.176 |
ng.h/ml, The mean (= SO tenofovir t

s
Distribution

Following intravenous administration the steady-state volume of distribution of tencfovir was estimated 1o be approximately 800 ‘m% kg. In
vitro protein binding of tenofovir to plasma or serum protein was less than 0.7 and 7.9%. respectively, over the tenofavir concentration range
0.01 to 25 pg/mil.

Elimination

Tenolovir is primarily excreted by the kidney, both by filtration and an active tebular transport system with approximately 70-80% of the
dose excreted unchanged in urine following intravenous administration. Total clearance has been estimated to be approximately 230 mihkg
{approximately 300 mi/'min}. Benal olearance has heen estimated to be approximately 160 mi/vkg {approximately 210 mb/min), which is in
excess of the glomerular filtration rate. This indicates that active tubular secretion is an important part of the elimination of tenofavir Following
oral administration the terminal half-life of tenofovir is approximately 12 to 18 hours.

Studies have established the pathway of active tubular secretion of tenofovir to be influx into proximal tubule cell by the human organic anion
transporters (hOAT) 1 and 3 and efflux into the crine by the multidrug resistant protein 4 (MRP 41. In vitro studies have determined that neither
tenofovir disoproxil fumarate nor tenofovi are substrates for the CYP450 enzymes.

Age and gender

Limited data on the pharmacokinetics of tenefovir in women indicate no major gender effect. Tenofovir exposure achieved in adolescent
patients receiving oral daily doses of tenofovir 300 mg was similar to exposures achieved in adults receiving once-daily doses of tenofavir
300 mg.

Pharmacukinetic studies have not been performed in children or in the elderly {over 65 years). Pharmacokinetics have not been specifically
studied in different ethnic groups.

Renal impairment

Pharmacokinetic paramsters of tenofovir were determined following administration of a single dose of tenafovir disoprox! fumarate 300 mg
to 40 non-HIV, non-HBVY infected patients with varying degrees of renal impairment defined according to baseline creatinine clearance (CrCl)
{normal renal function when CrCt > 80 mi/min; mild with CrCl = 50-79 mi/min; moderate with CrGl = 30-49 ml/min and severe with CrGl =
10-29 ml/min). Compared with patients with normal renal function, the mean (%CV) tenofovir exposure increased from 2,185 (12%) ngeh/ml
in subjects with GrCl > 80 ml/min to respectively 3,064 (30%) ng=h/ml. 6,009 (42%) ngeh/ml and 15,985 (45%) ng+h/ml in patients with
mild, moderate and severe renal impairment. The dosing recommendations in patients with renal impairment, with increased dosing interval,
are expected to result in higher peak plasma concentrations and lower Cmin levels in patients with renal impairment compared with patients
with normal renal function. The clinical implications of this are unknown.

In patients with end-stage renal disease {ESRD) {CrCl < 10 mlb/min} requiring haemodialysis, between dialysis tenofovir concentrations
substantially increased over 48 hours achieving a mean C,,, of 1,032 ng/ml and a mean AUCq.qq, of 42,857 nge h/ml. It is recommended that
the dosing interval for tenafovir disoproxil fumarate 300 mg is modified in patients with creatinine clearance < 50 mimin of in patients who
already have ESRD and require dialysis {see section 4.21.

The pharmacokinetics of tenofovir in non-haemodialysis patients with creatinine clearance < 1 0 mlmin and in patients with ESRD managed
by peritoneal or other forms of dialysis have not been studied.

Hepatic impairment

A single 300 mg dose of tenofovir disoproxil fumarate was administered to non-HIY, non-HBV infected patients with varying degrees of hepatic
impairment defined according to Child-PughTurcotie (CPT} classification. Tenofovir pharmacokinetic parameters were not substantially
altered in subjects with hepatic impairment suggesting that no dose adjustment is required in these subjects. The mean {%CV) tenofovir C,.,,,
and AUC, _ values were 223 (34.8%) ng/mi and 2.050 {60.8%) ng«hVmi, respectively, in normal subjects compared with 289 {46.0%) ng/ml
and 2,31 (43.5%) ng+h/ml in subjects with moderate hepatic impairment, and 305 (24.8%) ng/ml and 2.740 {44.0%) nghiml in subjects
with severe hepalic impairment,

Intracellular pharmacokinetics

Tenofovir diphosphate has an intracellular hali-life of 10 hours in activated and 50 hours in testing peripheral blood mononuclear cells
{PBMCs).




5.3 Preclinical safety data
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al studies conducted in rals, dogs and monkeys revealed target organ effects in gastrointestinat tract, kidney, bone and a decrease
in serum phosphate concentration. Bone toxisity was diagnosed as osteomalacia {monkeys and reduced bone mineral density (rats and
dogs;. Findings in the rat and monkey studies indicated that there was a substance-related decrease in intestinal absorption of phosphate
with potential secondary reduction in bone mineral density. However, no conclusion could be drawn on the mechanismis) underlying these
toxicities,
Reprodustive studies were condusted in rats and rabbits. There were no effects on mating or fertility parameters or on any pregnancy or
foetal paramater. There were no gross foetal alterations of soft o skeletal tissues. Tenofovir disoproxil fumarate reduced the viability index
and weight of pups in peripost natal toxicity studies.

Genotoxieity studies have shown that tenofovir disoproxil fumarate was negative in the /2 vivo mouse bone marrow micronucleus assay but
was positive Tor inducing forward mutations in the i vitro L51 78Y mouse lymphoma cell assay in the presence or absence of 9 metabolic
activation. Tenofovir disoproxil fumarate was positive in the Ames test (strain TA 1533) in two out of three studies, once in the presence of
59 mix (6.2- to 6.8-fold increase) and once without S3 mix. Tenofovir disoproxit fumarate was also weakly positive in an in vive / in vitro

unscheduled DNA synthesis test in primary rat hepatocytes.

Tenofovir disoproxil fumarate did not show any carcinogenic potential in a fong-term aral carcinogenicity study in rats. A long-term oral
sarcinogenicity study in mice showed a low incidence of duodenal tumours, considered likely related to high local concentrations of tenofovir
disoproxil fumarate in the gastrointestinal tract at a dose of 600 mgkg/day. While the mechanism of tumour formation is uncertain, the
findings are unlikely to be of refevance to humans,

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Core tablet:

Microerystalline cellulose
Croscarmeliose Sodium

Hydroxy propyl cellulose

Sodium laury! sulfate

Ferric oxide

Lactose monohydrate

fAagnesium stearate,

Film coat:
Polyvinyl alcohol, Titanium dioxide, Macrogol PEG, Tale

6.2 Incompatibilities
Not applicable.




6.3 Shelf life

36 monihs

6.4 Special precautions for storage

6.5 HNature and confents of container

The tablets are provided in 30°s count of HDEE botile pack.

6.6 Instructions for use and handling and disposal
Ko special requirements.

7. [Market Authorization Holder
Mylan Laboratories Limited, India.
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PACKAGE LEAFLET: INFORMATION FOR THE USER

Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets
300 mg/300 mg/400 mg*

Efavirenz, Lamivudine, Tenofavir Disoproxil Fumarate

Read all of this leaflet carefully before you start taking this medicine.

~  Keep this feaflet. You may need to read it again.

~  Hyou have any further questions, ask your doctor, health care provider or pharmacist,

~  This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of iliness are the
same as youts.

~ I you get any side effects, talk to your doctor, health care provider or pharmacist. This includes any possible side effects nat listed
in this leaflet.

In this leaflet:

What Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg is and what it is used for
Before you take Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg

How to take Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tahlets 300 mg/300 mg/400 mg

Possible side effects

How to store Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg

Further information

1. WHAT Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 my/400 mg IS AND WHAT IT IS USED FOR

Tenofovir Disoproxil Fumarate/Lamivudine Ffavirenz Tablets 300 mg/300 mg’400 mg is a treatment for Human Immunadefisiency Virus (HIV)
infection in adults and adolescents over 12 years of age. .

Tenofovir Disoproxil Fumarate/Lamivudine/Ffavirenz Tablets 300 mg/300 mg/400 mg contains the active substances efavirenz. lamivudine
and tenofovir disoproxil fumarate. All of these are antiviral medicines, Eavirenz is a non-nuclesside reverse franseriptase inhibitor.Lamivudine
is a nucleoside reverse transcriptase inhibitor. Tenofovir is a nucleotide reverse franscriptase inhibitor, All active substances interfere with
enzymes used by HIV for making copies of itself and, by doing so, block the reprodustion of the virus, Antiviral medicines used for HIV
infection are known as antiretrovirals.

This medicine is not a cure for HIV infection. While taking Tenofovir Disoproxil Fumarate/ Lamivudine Efavirenz Tablats 300 mg/300 mg/400
mg you may still develop infections or other ilinesses associated with HIV infection.

2 BEFORE YOU TAKE Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg

Do not take Tenofovir Disoproxil Fumarate/Lamivudine/Ffavirenz Tablets 300 mg/300 mg/400 ma:

« |f you are allergic {hypersensitive) to efavirenz, lamivudine, tenofovir disoproxil fumarate or any of the other ingredients of
Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg listed at the end of this leaflet. If this applies to
you, tell your doctor immediately and don't take Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 my/300 mg/400 mg
» if you are currently taking St. John's wort (Hypericum perforatum) (a herbal remedy used for depression and anxiety) or
voriconazole (a drug used against fungal infections).

Take special care with Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tahlets 300 mg/300 mg/400 mg

Tell your doctor if you have had kidney disease or if tests have shown prablems with your kidneys. If so, the doses of tenofovir and
lamivudine may need to be reduced. In such cases other formulations of efavirenz, lamivudine and tenofovir than Tenofovir Disoproxil
Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg should be used.

Tenofovir Disoproxil Fumarate/Lamivudine/Flavirenz Tablets 300 ma/300 mg/400 mg may affect your kidneys. Before starfing this medicine
you may need blood tests to check how well your kidneys are working. Blood tests may also be required during treatment to check the health
of your kidneys. )

Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg'400 mg is not usually taken with other medicines that can
damage your kidneys {see Taking other medicines). If this is unavoidable, you may need regular tests to check how well vour kidneys are
working.

Tenofovir Disoproxil Fumarate/Lamivudine/Ffavirenz Tablate 300 mg/300 mg/400 mg should not be used by children under the age of 12 or
weighing less than 35 kg.

Before using this medicine, you should have told your doctor or health care provider about past or present medical problems including
allergies, seizures, mental illness, or substance or aleshol abuse.

A mild-to-moderate skin rash commonly develops in the first two weeks after starting with Tenofovir Disoproxil Fumarate/Lamivudine/
Efavirenz Tablets 300 mg/300 mg/400 my. This usually resolves within 4 weeks of the beginning of treatment; in case of a progression to a
severe rash you need to tell your doctor or health care provider immediately and Tenafovir Disoproxil Fumarate/Lamivudine/Ffavirenz Tablets
300 mg/300 mg’400 mg may have to be discontinued.

Following the start of Tenofavir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300. mg/400 mg, central nervous system side
effects are very common, usually starting in the first week of treatment. These may include dizziness, confusion, difficulty sleeping,
sleepiness, impaired concentration and abnormal dreaming. Other side effects are amnesia, hallusinations. euphoria, depression, suicidal
ideation or psychosis {see section 4). These usually resolve within four weeks of the start of treatment,

Talk to your doctor or health care provider if you have a history of liver disease, including hepatitis. HiV-infected patients with liver disease
including chronis hepatitis B or C, who are treated with antiretrovirals, have a highsr risk of severe and potentially fatal liver complications.
H you are infected with HIV and hepatitis B virus your doctor will carefully consider the best treatment for you. If you have a histary of Jjver
disease or chronic hepatitis B infection vour doctor may conduct bload tests to menitor your liver functipm i
Look oul for possible signs of lactic acidosis {excess of lactic acid in your blood) once you start faking fﬁyi‘ffj%’}}’i(ﬁifﬁi}{fﬁf}){iiﬁmiﬂ%@f

Lamivudine Efavirenz Tablets 300 ma/300 mg/400 mag. Possible signs of lactic acidosis are: §o s B S
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*+  deep. rapid breathing

+  drowsiness

*  nausea, vomiting and stomach pain

This rare but se side effect can cause enlargement of the liver and has occasionally been fatal. Lactic acidosis occurs more ofen in
women and in p that are very overweight you have liver disease you may also be more at risk of getling thi; lon. While you
are being treated with Tenofovir proxil rumarate/Lamivudine/Efavirenz Tablets 200 mg/300 mg/400 i
Ciosely for any signs that you may be developing lactic acidosis. If you think you may have lactic acidosis, co ¥ mmediately
Take care not fo infect other people. Tenofovir Disoproxi! Fumarate/L amivudine/Elavirenz Tablels 300 mg/300 mg/400 mg does not eliminate
the risk of passing on HIV to others thiough sexual contact or contamination with biood. You must continue to take pracautions to avoid this.
Look out for infections ¥ you have advanced Riv infection (AIDS) and have a so-called Opportunistic in‘ection. you may develop symptoms
of infection and inflammation or worsening of the symptoms of this infection once treatment with Tenofovir Disoproxil Fumarate:Lamivudine’
Eiavirenz Tablets 300 mg/300 mg/400 mg is started. These Symptoms may indicate that your body"s improved immune system is fighting
infection. Look out for signs of inflammation or Infection soon after you start taking Tenofovir Disoproxit Fumarate/Lamivuding/Efavirenz
Tablets 300 mg/300 mg/400 mg. If you notice signs of inflammation or infection. telf your doctor or heaith care provider at once.

Some patients taking combination antiretroviral therapy may develop a bone disease called osteonscrosis (death of bone tissue caused by
loss of biood supply to the bone). The duration of antiretroviral therapy, use of a corticosteroid such as dexamethasone or prednisolane,
aicoho! consumption, severe immunosuppression, and being overweight may be some of the many risk factors for developing this diseass,
Sians of osteonecrosis are joint stiffness. aches and pains (especially of the hip. knee and shoulder; and difficulty n movement. f vou notige

any of these, tell your doctor,

Bone problems (sometimes resulting in fractures) may also occur due to damage lo the kidney cells {see section 4, “Possible side efiects”).
The growth of bone could be affected when adolescents that are not fully grown use Tenofovir Disoproxif Fumarate Lamivudine Efavirenz
Tablets 300 mg/300 mg/400 mg. Therefore, if you or the person in your care is an adolescent, the doctor or health care provider will carefully
consider whether the benefit of taking Tenofovir Disoproxil Fumarate// Lamivudine/Efavirenz Tablets 300 ma/300 mg/400 mg exceeds this risk.
You will need to take Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg‘300 mg/400 mg every day. This medicine helps
to control your condition. but it is not a cure for HIV infection. Yog may continue to develop other infections and other ilinesses associated
with HIV disease. You should keep in regular contact with your doctor or health care provider. Do not stop taking your medicine without first
talking to your dostor or health care provider,

Taking other medicines

Tell your dostor, pharmacist or health care provider if you are taking or have recently taken any other medicines. including medicines obtained

without a prescription.

Tenofovir Disoproxil Fumarate Lamivudine, Efavirenz Tablets 300 mg/300 ma400 mg must not be taken with herbal preparations containing St

John"s wort (Hypericum perfaratum — used against anxiety and depression) or voriconazole {used against fungal infections}.

Furthermore Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg’400 mq should not be used in combination with:

- astemizole or terfenadine {used to treat hay fever or other allergies)

- bepridil {used to ireat heart disease)

- cisapride (used {o treat hearthurn)

- ergot alkaloids (for example, ergotamine, dihydroergotamine, ergonovine, and methylergonovine) {used fo treat migraines and

cluster headaches)

- pimozide (used to treat certain mental conditions)

Do not take Tencfovir Disoproxit Fumarate/Lamivudine/Ffavirenz Tablets 300 mg/300 mg/400 mg if you are already taking other medicines

containing emtricitabine, lamivudine or tenofovir disoproxil fumarate. Do not take Tenofovir Disoproxil Fumarate/Lamivudine/Ffavirenz Tablets

300 mg/300 mg/400 mg and adefovir dipivoxil at the same time.

Itis very important to tell your doctor or health care provider if you are taking other medicines that may damage your kidneys. These include:

*  aminoglycosides or vancomycin {for bacterial infection)

+  amphotericin B or pentamidine (for fungal infection)

+ foscarnet, ganciclovit, or cidofovir (for viral infection)

«  adefovir dipivoxil (for hepatitis B virus infection)

*  tacrolimus (for suppression of the immune system)

*  interleukin-2 (used to treat renal cancer)

Other medicines containing didanosine {for HIV infection): Taking Tenofovir Disoproxil Fumarate/Lamivudine Ffavirenz Tablets 300 mg/300

mg/400 mg with medicines that contain didanosine can raise the levels of didanosine in your blood. Rarely, inflammation of the pancreas

and lactic acidosis (excess lactic acid in the blood), which sometimes caused death, has been reported when medicines containing tenofavir

gisearoxif fumarate and didanosine were taken together. Combining tenafovir with didanosine can also reduce the effects of antiretroviral
erapy.



saproxil Fumarate/Lamivudine Ffavironz Tablets 300 mg and may
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- amprenavir, atazanavir, darunavir, indinavir, lopinavir, maraviroc, nelfinavir, ritonavir. saquinavir and tipranavir (antiviral agents).

- methadone, buprenorphine {used to treat severe pain or opioid dependency)

- clarithromyein, rifabutin or rifampicin (antibacierialsiamiiuherculotics)

- atorvastalin, pravastatin, or simvastatin {lipid-lowering medicines. also called statins)

- hormonal contraceplives such as birth control pills, an injected contraceptive or g contraceptive implant. Therefore. you should

employ an alternative confraceptive method such as barrier confraception (e.g. condoms), if you are taking Tenofovir Disoproxil

Fumarate/Lamivudine Eavirenz Tablets 300 mg/300 mg/400 mg (see also “pregnancy and breast-feeding”)

- itraconazole, posaconazole (antifungals)

- amodiaquine /artesunate, quinine. lumefantrine, halofantrine, artemisinines {antimalarials)

- ctarbamazepine, phenyloin (amicanvu!sanis)

- diltiazem, verapamil, felodipine, nifedipine, nicardipine {calcium channel blocker)

- tacrolimus, cyclosporine, sirolimus (immunosuppressams)

- midazolam or triazolam {used to help you sleep)

- warfarin (medicine for prophylaxis of blood clots)

Pregnancy and breast-feeding

Tenofovir Disoproxil Fumarate/Lamivudine/ Efavirenz Tablets 300 mg/306 mg/400 mg should not be taken during the first trimester of
pregnancy. Inform your doctor immediately if you are pregnant or intend to became pregnant. If you are pregnant, you should take Tenofovir
Disoproxit Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg only if you and your doctor decide it is clearly needed,
Malformations have been seen in foetuses from animals and in newbomns of women treated with efavirenz during pregnancy; therefore,
preanancy should be avoided in women receiving Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 my/300 mg/400 mg.

If you are a woman receiving Tenofovir Disoproxil Fumarate/Lamivudine/Ffavirenz Tablets 300 mg/300 mg/400 mq, a reliable form of barrier
contraception (for example a condom) should always be used, with other methads of contraception including oral (il or other honmonal
contraceptives (for example implant, injection). Efavirenz, one of the active components of Tenofovir Disoproxit Fumarate/Lamivuding’
Efavirenz Tablets 300 ma/300 mg/400 mg, may remain in your blood for a time after therapy is stopped. Therefare. you should continue to
use contraceptive measures, as above. for 12 weeks after you stop taking Tenofovir Disoproxil Fumarate/Lamivudine Efavirenz Tablets 300
mg/300 mg/400 mg.

If you are interested in breastfeeding your baby, you should discuss the risks and benefits with your doctor or healthoare provider.

Driving and using machines

Dizziness, impaired cencentration, and drowsiness have been reported during treatment with Tenofovir Disoproxil Fumarate/Lamivudine/
Efavirenz Tablets 300 mg/300 mg/400 mg. it you experience these symptoms you should avoid potentially hazardous tasks such as driving
or operating machinery.

Important information about some of the ingredients of Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300
mg/400 mg

I you have been told by your doctor that you have an intolerance to some sugars. contact your doctor before taking this medicinal product.
This medicinal product contains 1.9 mmot (43 mg) sodium per tablet. To be taken into consideration by patients on a controlled sodium diet,

3 HOW TO TAKE Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg

Always take Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg exactly as your doctor or health care
provider has told you. This is to make sure that your medicine is fully effective. and to reduce the risk of developing resistance to the
treatment. You should check with your doctor, pharmacist or health care provider if you are not sure. Always take the dose recommended by
your doctor or health care provider. Do not change the dose unless your doctor tells you to.

The usual dose is one tablet each day. Tenofovir Disoproxil Fumarate/Lamivudine/Ffavirenz Tablets 300 mg/300 mg/400 mg should be taken
on an empty stomach {commonly defined as 1 hour before or 2 hours after a meal). Swallow Tenofovir Disoproxil Fumarate Lamivudine/
Efavirenz Tablets 300 mg/300 ma/400 mg whole with water.

It can help to take Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg at bedtime. This may make some side
effects {for example, dizziness, drowsiness) less troublesome.

This product is not for use by children {under 12 years of age or weighing less than 35 kg.

If your doctor decides to stop one of the components of Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg
or change the dose of aither component of Tenofovir Disaproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg you may be
given efavirenz, lamivudine and/or tenofovir separately instead of the combined medicine or other medicines for the treatment of HIV infection.
if you take more Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg than you should:

I you accidentally take too many tablets of Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 ma’400 mg, contact your
doctor or nearest emergency department for advice, Take the tablet container with you so that you can easly describe what you have taken.

mg-400 mg may also interact with the following m

)




If you forget to take Tenofovir Disoproxil Fumarate/Lamivudine /Efavirenz Tablets 300 mg/300 mg/400 mg:

Try not fo miss cer, when the next regular dose is due within 12

ho e simply take your normal next dose atits du
w up the tablet (ust after taking Tenofovir Disoproxil |

nother tablet. Do not wait until your

nexd dose is

)

if you stop taking Tenofovir Disoproxil Fumarate/Lamivudine Ffavirenz Tablets 300 mg/300 mg/400 mg:

Dor't stop taking Tenofovir Disoproxil Fumarate/Lamivudi i i0 mg 300 mg400 mg without talking to vour doctor,
Stopping Tenofovir Disoproxil Fumarate/Lamivudine Ffavirenz Tablets 300 mg 300 mg'400 mg can serdously affect your respornse {o future
treatment. I Tenofovir Disoproxil Fumarate/Lamivudine Flavirenz Ta 00 mg 300 mg 400 mg is stopped. speak to vour doctor befare
you restart taking Tenofovir Disoproxit Fumarate/Lamivudine Efavirenz Tahlets 300 mg 300 mg 400 mg. Your doctor may eonsider giving
you the components of Tenofovir Disoprox! Fumarate’ Lamivudine Efavirenz Tablets 300 my/300 mg'400 my separately if you are having
problems or need your dose adjusted.

When your supply of Tenofovir Disoprosil Fumarate/Lamivadine Efavirenz Tablets 300 ma 300 mg’400 myg starts to run low, gat more from
your doctor or pharmacist. This is very important because the amount of virus may start to increase if the medicine is stopped for even a
short time. The virus may then become harder to treat.

If you have both HIV infection and hepatitis B, it is especially important not ta stap your treatment with Tenofovir Disoproxil Fumarate’
Lamivudine/Efavirenz Tablets 300 mg/300 mg’400 mg without talking to your doctor first. Some patients have had blood tests or symptoms
indicating that their hepatitis has got worse after stopping lamivudine or tenofovir disoproxil fumarate {two of the three components of
Tenofovir Disoproxil Fumarate/Lamivudine/Ffavirenz Tablets 300 mg/300 ma/400 mg). If Tenofovir Disoproxil Fumarate/Lamivudine Flavirenz
Tablets 300 mg/300 mg/400 mg is stopped your doctor may recommend that you resume hepatitis B treaiment. You may require blood tests
to check how your liver is working for 4 months after stopping treatment, In some patients with advanced liver disease or cirrhosis, stopping
treatment is not recommended as this may lead to worsening of your hepatitis, which may be life-threatening.

Tell your doctor immediately about new or unusual symptoms after you stop treatment, particulary symptoms you associate with hepatitis
B infection.

It you have any further questions on the use of this product. ask your doctor, health care provider or pharmagcist.

4. POSSIBLE SIDE EFFECTS

Like all medicines, Tenofovir Disoproxil Fumarate/Lamivudine Efavirenz Tablets 300 mg 300 mg/400 mg can cause side effects, although
not everybody gets them.

Tell your doetor about any of the following side effects:

Very common side effects

- (These can affect more than 1 user in 10)

- Dizziness,

- Diarrhoea, feeling sick (nausea), being sick {vomiting)

- Skin rash

- Changes in fat metabolism as shown by increase in lipid levels in the blood.

Tests may also show:

- abnormally low levels of phosphate in the blood

Common side effects

{These can affect 1 to 10 users in 100)

- Siomach pain, flatulence

- Cough, nasal symptoms

- Headache

- Abnormal dreams, difficulties sleeping, sleepiness, anxiety, depression, disturbance in attention

- Hairloss

- lching

- Feeling weak, fever

- Pain in muscles and joints

- Disturbed liver function as detected by elevation of liver enzymes in blood

Uncommon side effects

{These can affect 1 to 10 users in 1,000)

- Anaemia (low red blood cell count, which can make you tired and out of breath), low white bloed cell count (which could make you
more prone to infection), low platelet count (which could make you mare prone to bleeding).

- angry behaviour, mood being affected, abnormal thoughts, nervousness, euphoric mood, mania (condition characterised by
episodes of overactivity, elation or irritability). delusion (paranoia), forgetfulness, problems with coordination, confusion, suicidal
thoughts and attempt, seeing or hearing things that are not really there (hallucinations)

- seizures (convulsions)

- giddiness, lightheadedness (vertiga)

- Blurred vision

- Inflammation of the liver with yellow skin or eyes. itching, or pain in the abdomen {stomach) {acute hepatilis)

- inflammation of the pancreas with pain in the abdomen (acute pancreatitis)

- Breast enlargements in males {gynaecomastia)

- Severe skin rash (erythema multiforme, Stevens-Johnson-syndrome).




flects

vaftect 110 10 users in 10,000

- excess lactic acid in the blood (lactic acidosis, a serious side effect that can be fatal). The following side effects may be signs of
lactic acidosis:

o deep rapid breathing

o

Q

{Th

drowsiness
feeling sick (nausea), being sick {vomiting} and stomach pain
(see also “Take special care with Tenofovir Disoproxil Fumarate Lamivudine/Efavirenz Tablets 300 mg/300 mg /400 mg”}
- kidney problems. including kidney failure. Symptoms may include nauses and fatigue, but also passing a lot of urine and feeling
thirsty. This may alse lead to softening of the hones {with bone pain and sometimes resulting in fractures).
Yery rare side effocts
{These can affect fess than 1 users in 10,0003
- shortness of breath
nerve injury causing weakness and sensations of tingling. pricking. or numbhness of the skin, especially in the feet and hands
(peripheral neurepathy)
-~ alailure of the bone marrow to produce new red hlood cells {pure red cell aplasia).
- damage to kidney tubule cells (acute tubular necrosis)

Other possible side effects:

- Breakdown of muscle tissue

- Disorders of bone (e.g., softening of the beones {with bone pain and sometimes resulting in fractures).

- Low levels of potassium in blood

- changes in body shape due to changes in fat distribution. These may include loss of fat from legs, arms and face, increased fat in
the abdomen and internal organs, breast enlargement and fatty lumps on the back of the neck {‘buffalo hump').

- appearance of symptoms of infection as part of the .immune reactivation syndrome“(see ahove, “Take special care with Tenofovir
Disoproxif Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg’}.

- liver failure, fatty liver

- inflammation of the kidney (nephritis), passing a lot of urine and feeling thirsty (nephrogenic diabetes insipidus)

- whistling, ringing or other persistent noise in the ears (tinnitus)

- lremor (shaking)

- neurosis, completed suicide

- itchy rash caused by a reaction to sunlight {photoallergic dermatitis)

- sudden reddening of the face {flushing)

When Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg is given to adolescents, bone growth may be
reduced (see above, “Take special care with Tenofovir Disoproxil Fumarate L amivudine Efavirenz Tablets 300 mg/300 mg/400 mg™).

If any of the side effects get serious, or if you notice any side effects not fisted in this leaflet, please tell your doctor or health care provider,
5. HOW TO STORE Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg/300 mg/400 mg

Keep out of the reach and sight of children.

Do not use Tenofovir Disoproxil Fumarate/Lamivudine/Efavirenz Tablets 300 mg /300 mg/400 mag after the expiry date which is stated on the
bottie and carton after {EXP}. The expiry date refers to the last day of that month,

Do not store above 30°C. Store in the original container.

6. FURTHER INFORMATION

What Tenofovir Disoproxil Fumarate/Lamivudine/Ffavirenz Tablets 300 mg/300 mg/400 mg contains
The active ingredients are 400 mg efavirenz, 300 mg lamivudine, 300 mg tencfovir disoproxit fumarate
Core tablet

Microcrystalline cellulose, Croscarmellose Sodium, Hydroxy propyl cellulose, Sodium lauryl sulfate, Ferric oxide, Lactose monohydrate,
Magnesium stearate.

Film coat

Polyvinyl alcohol, Titanium dioxide, Macrogol/PEG, Tale

What Tenofovir Disoproxit Fumarate/Lamivadine/Efavirenz Tablets 300 mg/300 ma400 mg fooks like and contents of the pack

A white to off-white, film coated. oval, biconvex, beveled edge tablet debossed with M on one side of the tablet and TLE on the other side.
The tablets should not be divided.

Pack size: 30 tablets,

The tablets should not be divided.

7. SUPPLIER
Manufacturer
Mylan Laboratories Limited
Plot No. 564/A/22. Road No.92, Jubilee Hills

Hyderabad - 500034, Telangana, INDIA
Email Imtiyaz Basade@mylan.in

Address
For any information about this medicinal product, please contact the supplier
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Mylan Phase-ll, Sector-l, Pithampur - 454775,
Dist.- Dhar (MP) India.

March 2019

Manufactured By:
m Mylan Laboratories Limited
Plot No. 11,12 & 13, Indore SEZ, Pharma Zone,



